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CYLINDER HEAD

FIG. 01
Hs | FEHS £ = s QTYy Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1 * Sl = =2lA HEAD ASSY, CYL 1
2 20020337 [SlEME=ZA CYL/HEAD SUB ASSY-Q116 1
201 40012814 |74 CAP-Q0710019 7
202 * oIME INSERT-IN/VALVE SEAT-EGQ160 4
203 * OIME INSERT-EX/VALVE SEAT-EGQ160 4
204 * 7hol= GUIDE-VALVE(IN)-EGQ160 4
* Jtol= GUIDE-VALVE(EX)-EGQ160 4
205 * == HEAD-CYLINDER-(CST)Q116 1
206 * HE JET-COMBUSTION-EGQ160 4
3 40012789 E2{1 PLUG-A0610088 1
4 40011806  7tAZ GASKET-DRAIN PLUG-EGQ116 1
5 40009525 |2E BOLT-CYLINDER HEAD-EGQ160 18
6 40006823  7tAZ GASKET-CYLINDER HEAD-EGQ116 1
7 40012333 o}o| EYE-LIFTING FRONT-EGQ116 1
8 40011907 |o}o| EYE-LIFTING REAR-EGQ116 1
9 40006915  7tAZ GASKET-HEAD REAR-EGQ116 1
10 40028919 |=E BOLT-HEX W/WS-S153081633 ' M8x1.25x16 2
11 40028921 =E BOLT-HEX W/WS-S153082033 'M8x1.25x20 4
12 40007156 W2t ZHX| 7| UNIT-WATER TEMP-TRG750 1
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VALVE MECHANISM
FIG. 04-01
Ha | FEH= 5 = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1 40009581 |w= VALVE-INTAKE-EGQ121 4
2 40009582 |4 VALVE-EXHAUST-EGQ121 4
3 40011985 |A =2 SPRING-VALVE OUTER-EGQ121 8
4 40009951 | Z|E| oL RETAINER-VALVE UPPER-EGQ121 8
5 40009583 | ZE COTTER-VALVE-EGQ121 16
6 40009584 CAP-VALVE-EGQ121 8
7 40007384 |4 SEAL-VALVE STEM-EGQ121 8
8 40006978 =27 =2l ROCKER ASSY-Q121 8
801 * = =T | ROCKER+BUSHING-EGQ121 8
802 40009566 A3 F SCREW-ROCKER-EGQ121 8
803 40029055 |HE NUT-HEX SMALL-S315080043 M8x1.25 8
9 40006959 |=z=#lA| ROCKER SHAFT ASSY-Q121 1
901 * = SHAFT-ROCKER-EGQ121 1
902 * Z81 PLUG-ROCKER SHAFT-EGQ121 2
10 40009944 =2z} BRACKET-ROCKER SHAFT-EGQ121 4
11 40009568 E£E BOLT-ROCKER BRACKET-EGQ121 4
12 40011945 (A= SPRING-ROCKER-EGQ121 3
13 40029264 & RING-SNAP-S810019001 D17.5x1.2t 2
14 40028923 |=E BOLT-HEX W/WS-S153082533 | M8x1.25x25 4
15 40006966 | Z2H 2 =x2l ROCKER+SHAFT ASSY-Q121 1
05-09-01 00
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ROCKER COVER & CAMSHAFT
FIG. 04-02
ME  REHS 2 2 9 QTY  m®gsry| sz
NO. = PART NO. PART NAME & DESCRIPTION Al B APP.NO REM.
1 40006981 =77t =2l A ROCKER COVER ASSY-Q115 1
2 40007295 |7t GASKET-ROCKER COVER-EGQ115 1
3 40028926 =& BOLT-HEX W/WS-5153084033 M8x1.25x40 5
4 40027827 7 CAP-OIL FILLER-EGQ115 1
5 | 40009005 7= SHAFT-CAM-EGQ122 1
6 | 40012799 7|0] KEY-Q0630001 1
7 40011913 Zzo|E PLATE-THRUST-EGQ122 1
8 40028919 =E BOLT-HEX W/WS-S153081633 M8x1.25x16 2
9 | 40009952 EEE TAPPET-EGQ122 8
10 | 40009585 == ROD-PUSH-EGQ122 8
11 40007377 mA HOSE-AIR BREATHER-EGQ115 1
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AIR BREATHER
FIG. 04-03
Hs REHS 2 F 09 QY  xg37 H|:
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1 40006963 | =2z|C = A| BREATHER ASSY-IMPACT-Q115 1
2 40011295 =2z|¢ =243 BRACKET-BREATHER-EGQ115 1
3 40028923 |=E BOLT-HEX W/WS-S153082533 | M8x1.25x25 2
4 40012407 =gl 9245 A FUlE{ CONNECTOR-BREATHER IN-EGQ115 1
5 40012408 E2|0{ E&5 A ZU4lE{ CONNECTOR-BREATHER OUT-EGQ115 1
6 40007477 Ez2|H A& A& HOSE-BREATHER-EGQ115 2
7 40007476 =22 EE A HOSE-BREATHER OUTLET-EGQ115 1
8 40007376 EHz|H §A HOSE-AIR BREATHER-EGQ115 1
9 40009578 =2zl Ezf|el =2/E  JOINT-BREATHER-EGQ115 1
10 40012011 ZY¥= CLAMP-HOSE-TRG970 4
11 40012009 Z#= CLAMP-HOSE-TRG970 3
12 40007375 =gl Ez|2l §A HOSE-BREATHER DRAIN-EGQ115 2
13 40008332 | aw= VALVE-BREATHER CHECK-EGQ115 1
14 40012007 ZYH= CLAMP-HOSE-TRG970 $10~18 2
05-09-01 00
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CRANKCASE ASSY
FIG. 07-01
Hs | FEHS £ = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 * 3Y3AHo|AZZAM  CRANKCASE ASSY 1
2 20102378 |33 A 0lAMEERH CRANKCASE SUB ASSY-Q110 1
201 40012819 |7 CAP-Q0710011 6
202 | 40009529 |=2E BOLT-BEARING CAP-EGQ100 10
203 * ay3azola CASE-CRANK-EGQ110 1
204 * Hlol2 =&l CAP-BEARING-EGQ110 1
205 * Hlof 2 7 CAP-BEARING NO1-EGQ110 1
206 * Holg 24 CAP-BEARING NO2-EGQ110 1
207 * Hlof 2 7 CAP-BEARING NO3-EGQ110 1
208 * Hlolg 24 CAP-BEARING NO4-EGQ110 1
209 * Hlof 2 7 CAP-BEARING NO5-EGQ110 1
3 40012807 |7 CAP-Q0710004 3
4 * =Zpa PLUG, RUBBER *
5 40012846 |Ze{1 PLUG-TAPER-A0610167 4
6 40009641 | T PIN-DOWEL-EGQ100 2
7 40012840 |E PIN-DOWEL-Q0620002 4
40012840 |E PIN-DOWEL-Q0620002 2
8 40012833 | & PIN-DOWEL-Q0620001 2
40009683 | = SHAFT-IDLER-EGQ100 1
10 40009958 | 714 Ef CONNECTOR-EGQ185 1
1 * Zga PLUG, TAPER 1
12 40012847 |Ze{1 PLUG-TAPER-A0610169 2
13 * Z -fi;_‘?_/c\)l BUSHING-CAMSHAFT FRONT-EGQ100 1
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CRANKCASE
FIG. 07-02
HS 2EHS &£ = R QTY Mg357| dHl1
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40009575 |=a|9l E2{a PLUG-WATER DRAIN-EGQ100 1
2 40007383 |4 SEAL-OIL-EGQ100 1
3 20020358 | #Hlo|A CASE-REAR-EGQ155 1
4 40006835 |7t GASKET-REAR CASE-EGQ155 1
5 40009514 |=E BOLT-HEX/WW(R/CASE)-EGQ155 |M10x1.25x50L 14
6 40029549 2N WASHER-SPR-S361100013  D18.4xd10.2x2t 2
7 40009911 |AEHE STUD-EGQ155 M10x1.25 2
8 40029048 |HE NUT-HEX SMALL-S314100043 M10x1.25 4
9 40150910 |HEtME BEARING-MAIN SET-EGQ110 |STD 1
901 40007797 M & BEARING-MAIN UP-EGQ110 |STD 4
902 40007798 O &t BEARING-MAIN LOW-EGQ110 |STD 4
903 40007659 M Ef BEARING-MAIN UP REAR-EGQ110 |STD 1
904 40007660 | Et BEARING-MAIN LOW REAR-EGQ110 | STD 1
10 40156793 M E ME METAL SET, MAIN-Q1100004 |U.S. 0.25 1
11 40156796 |0 EF M E METAL SET, MAIN-Q1100005 |U.S. 0.50 1
12 40156799 M E ME METAL SET, MAIN-Q1100006 |U.S. 0.75 1
13 40007802 |2otad AQ|x%| SWITCH-OIL PRESSURE-EGQ180 1
14 40006904 | 7tAZ GASKET-TACHO/DRIVE-EGQ110 1
15 40011922 |7t COVER-TACHO/DRIVE-EGQ110 1
16 40028921 |£2E BOLT-HEX W/WS-S153082033 /M8x1.25x20L 2
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TIMING GEAR CASE & TIMING GEAR
FIG. 11
HS REEHS = = = QTY MEg37| dH|
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 20020985 (Ao~ CASE-TIMING GEAR-EGQ130 1
2 40006821 JIAZ GASKET-T/GEAR CASE-EGQ130 1
3 40011251 Zg0|E PLATE-FRONT PTO-EGQ130 1
4 20020379 AHoO|A CASE-BEARING-EGQ130 1
5 40006929 A GASKET-BEARING CASE-EGQ130 1
6 40028929 EE BOLT-HEX W/WS-S153085533 M8x1.25x55L 1
7 40028921 EE BOLT-HEX W/WS-S153082033 M8x1.25x20L 2
8 40009487 | Hl PIN-DOWEL-EGQ130 2
9 * Zg0|E PLATE *
10 * A GASKET *
11 * EE BOLT, HEX. W/WASHER M10x1.25x20L *
12 * 741 COVER, OIL PUMP *
13 * A GASKET *
14 40028901 |AEE= BOLT-STUD-S139082523 M8x1.25 4
15 * A WASHER, SPRING *
16 * HE NUT .
17 40028919 EE BOLT-HEX W/WS-S153081633 \M8x1.25x16 3
18 40009586 |AH oA CASE-BEARING-EGQ130 1
19 40029228 22 O-RING-S802075010 D74.4xd3.1 1
20 40012698 H|ofg BEARING-BALL-A0860080 #6009 3
21 40009280 7|0 GEAR-PUMP DRIVE-EGQ130 1
22 40012703 H|ofg BEARING-BALL-A0862050 #6206 2
23 40009877 |o}o|E1] IDLER-PTO-EGQ130 1
24 40009338 7|0 GEAR-CAMSHAFT-EGQ130 |Z=40 1
25 20020339 7|0 IDLER ASSY-Q130 Z=51 1
2501 * 7|0f GEAR, IDLER 1
2502 * 24 BUSHING-IDLER-EGQ130 1
26 40009337 |7|0{ GEAR-INJ/PUMP-EGQ130 Z=40 1
27 40011909 |EzlolE PLATE-THRUST I/D-EGQ130 1
28 40028947 EE BOLT-HEX W/WS-S154102033 'M10x1.25x20L 1
29 40028930 E=E BOLT-HEX W/WS-S153086033 M8x1.25x60L 4
30 40028930 EE BOLT-HEX W/WS-S153086033 M8x1.25x60L 1
31 40184509 @< =y FILLER-OIL-EGQ130 1
32 40006854 | 7tAZH GASKET-OIL FILLER-EGQ130 1
33 40007385 |74 CAP-FILLER-EGQ130 1
34 40007386 |4 SEAL-OIL-EGQ130 1
35 40028919 EE BOLT-HEX W/WS-S153081633 M8x1.25x16L 2
36 40006825 JIAZ GASKET-FRONT PLATE-EGQ130 1
37 40028928 EE BOLT-HEX W/WS-S153085033 M8x1.25x50L 13
07-10-28 02
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OIL PAN

FIG. 13
HS 2EHS &£ = R QTY Mg357| dHl1
NO. @ PART NO. PART NAME & DESCRIPTION A B C APP.NO| REM.
1 * A =2 | PAN ASSY, OIL 1
101 40012780 | 7fAZ GASKET-Q0650003 2
102 40012908 ZEz{1 PLUG-DRAIN-Q0610002 2
103 20021974 M PAN-OIL-EGQ145 1
2 40007387 4 SEAL-U-EGQ145 2
3 40006842 | 7IAF GASKET-OIL PAN-EGQ145 1
4 40006843 | 7tAZ GASKET-OIL PAN-EGQ145 1
5 40009555 W =E BOLT-HEX/WW(OIL PAN)-EGQ145 20
6 40012840 |H PIN-DOWEL-Q0620002 2
7 40007977 HofiY BEARING-NEEDLE-EGQ145 2
8 40012064 (22! AHo|X| GAUGE-OIL LEVEL-EGQ145 1
9 40012803 =2g O-RING-Q0650005 1
10 40009578 | =°9lE JOINT-BREATHER-EGQ115 1
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MAIN MOVING PARTS
FIG. 17
Hs | FEHS £ = R QTY Mg357| d|1
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40008946 mAE PISTON-EGQ120 STD 4
2 40156921 | mAE PISTON-EGQ120 0.5 0.26 4
3 40156924 nAE PISTON-EGQ120 0.5 0.50 4
4 40055313 & RING-PISTON/SET-EGQ120 |STD 4
401 40007903 & RING-1ST-EGQ120 STD 4
402 40007840 & RING-2ND-EGQ120 STD 4
403 40007799 & RING-OIL-EGQ120 STD 4
5 40156863 |2 RING-PISTON SET-EGQ120 |0.S 0.25 4
6 40156866 |& RING-PISTON SET-EGQ120 |0O.S 0.50 4
7 40010195 & PIN-PISTON-EGQ120 4
8 40029291 & RING-SNAP-S811028005 8
9 40006974 HUHZEZEA CON ROD ASSY-Q120 4
901 40009506 |HE NUT-CON ROD-EGQ120 8
902 40009564 =E BOLT-CON ROD-EGQ120 8
903 * g2A BUSHING-CON ROD-EGQ120 4
904 * 2E ROD, CONNECTING 4
905 * | CAP, CON-ROD 4
10 40007800 M &t BEARING-CON/ROD-EGQ120 |STD 8
11 40156896 || &t BEARING-CON-ROD-EGQ120 |U.S 0.25 8
12 40156899 M &t BEARING-CON-ROD-EGQ120 |U.S 0.50 8
13 40156902 |O| &t BEARING-CON-ROD-EGQ120 |U.S 0.75 8
14 * JHIF A CRANKSHAFT ASSY 1
1401 40012898 HE NUT-Q0610003 1
1402 40012801 & PIN-DOWEL-Q0620003 2
1403 40012799 7|0| KEY-Q0630001 2
1404 40009211 IAH3= CRANKSHAFT-EGQ120 1
1405 40010099 7|0 GEAR-CRANKSHAFT-EGQ130 |Z=20 1
1406 40012121 A WASHER-CRANKSHAFT-EGQ120 1
15 40011829 |Z&|olE PLATE-BAFFLE-EGQ120 1
16 40009209 Ez| PULLEY-CRANKSHAFT-EGQ120 1
17 20101198 | Ezjo|& ==!A| FLYWHEEL ASSY-Q150 1
1701 * 71 GEAR-RING-EGQ150 1
1702 * Zzto| & FLYWHEEL-EGQ150 1
18 40012801 & PIN-DOWEL-Q0620003 2
19 40028893 =E BOLT-HEX-S107126053 M12x1.25x60 4
20 40029551 | 2M WASHER-SPR-S361120013  ®21.5x®12.2x3t 4
21 40009241 7|04 GEAR-BALANCER DRIVE-EGQ146 1
22 40007801 HofH BEARING-BALL-EGQ150 1
07-03-05 02
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BALANCER
FIG. 29
Ws  HEWS 2 E o QTY  mgsy| H1
NO. = PART NO. PART NAME & DESCRIPTION AlB APP.NO REM.
1 40009399 = SHAFT-BALANCER-EGQ146 2
2 | 40012800 7|0] KEY-Q0630002 2
3 | 40012703 o2 BEARING-BALL-A0862050 2
4 | 40020207 RING-SNAP-S811052005 2
5 | 40009298 7|0f GEAR-BALANCER(RH)-EGQ146 Z=38 1
6 | 40009155 7|0f GEAR-BALANCER(LH)-EGQ146 Z=38 1
7 40012108  }Ad WASHER-EGQ146 2
8 40028947 =E BOLT-HEX W/WS-5154102033 M10x1.25x20 2
05-09-01 00
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INLET & EXHAUST MANIFOLD
FIG. 30
Ha | FEH= 5 = g QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1 40008972 |E&7|Ctx| &t MANIFOLD-INTAKE-EGQ160 1
2 40006826 | 7tAZH GASKET-INTAKE MANIFOLD-EGQ160 1
3 40028921 |=E BOLT-HEX W/WS-S153082033 ' M8x1.25x20 11
4 40009046 AUH<= ELBOW-AIR INLET-EGQ160 1
5 40006912 | 7fAZi GASKET-AIR INLET ELBOW-EGQ160 1
6 40012793 E£E BOLT-Q0610001 M6x1.0x85 2
7 40029543 | 2IM WASHER-SPR-S361060013 | ®12.2x®6.1x1.5t 2
8 40028911 =E BOLT-HEX W/WS-S153062033 M6x1.0x20 2
9 40011272 | 7tA70 GASKET-EXHAUST-EGQ165 1
10 40028862 E£E BOLT-HEX-S105082053 M8x1.25x20 8
11 40008974 |Hfj 7| C}x|zt MANIFOLD-EXHAUST-EGQ165 1
05-09-01 00
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OIL SYSTEM
FIG. 36A (F)
Ha | FEH= 5 = g QTY g5 vl
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1 20100301 H=Zglonr|z=2H PUMP-STR ASSY-EGQ140 1
101 40028911 |2E BOLT-HEX W/WS-S153062033 |M6X1.25X20 2
102 40150204 JtA7M GASKET-OIL PUMP-EGQ140 1
103 40150226 H= z=ZIF| OIL PUMP ASSY-Q140 1
104 40028911 |2E BOLT-HEX W/WS-S153062033 |M6X1.25X20 2
105 * L COVER-EGQ140 1
106 * = SHAFT-EGQ140 1
107 * 7104 GEAR-DRIVE-EGQ140 1
108 * == ROTOR-INNER-EGQ140 1
109 * == ROTOR-OUTER-EGQ140 1
110 40150232  #Ho|A CASE-OIL PUMP-EGQ140 1
111 40150203 |o{z}7| STRAINER-OIL PUMP-EGQ140 1
2 40009920 |=E BOLT-OIL PUMP SET-EGQ140 1
3 40011997 727l GASKET-EGQ140 1
4 40006985 Zlz|= = x| RELIEF VALVE ASSY-Q140 1
401 * S GASKET 1
402 * Z2ix PLUNGER 1
403 * E81 PLUG 1
404 * =g SPRING 1
405 * 527 HOUSING 1
5 40012782 77 GASKET-Q0650004 1
6 40006986 |2YIZE{ =T A OIL FILTER ASSY-Q140 1
7 40009958 | 74lE CONNECTOR-EGQ185 1
8 40007587 |23 OIL COOLER-EGQ185 1
9 40007371 E RS HOSE-COOLER RETURN-EGQ185 1
10 40007370 |E3 s A HOSE-COOLER INLET-EGQ185 1
11 40012009 == CLAMP-HOSE-TRG970 2
12 40009576 |S|E{EA Z4HlE CONNECTOR-WATER INNET-EGQ115 1
13 40009577 |SlE{sA E4H CONNECTOR-WATER OUTLET-EGQ115 1
14 40011806 | 7fAZ GASKET-DRAIN PLUG-EGQ116 1
15 40012008 == CLAMP-HOSE-TRG970 2
06-12-11 02
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OIL SYSTEM

FIG. 36B (C)
Ws  REHS £ E 09 QY  mgsr| w3
NO. | PART NO. PART NAME & DESCRIPTION B APP.NO REM.

A

1 20100301 ‘H=golojnpry| =2 A PUMP-STR ASSY-EGQ140 1
101 40028911 =E BOLT-HEX W/WS-S153062033 M6X1.25X20 2
102 40150204 | 7tAZA GASKET-OIL PUMP-EGQ140 1
103 40150226 Hx= =X OIL PUMP ASSY-Q140 1
104 40028911 |=E BOLT-HEX W/WS-S153062033 M6X1.25X20 2
105 * FH 1 COVER-EGQ140 1
106 * = SHAFT-EGQ140 1
107 * 71 GEAR-DRIVE-EGQ140 1
108 * Z2H ROTOR-INNER-EGQ140 1
109 * 2H ROTOR-OUTER-EGQ140 1
110 40150232 | #Hlo|A CASE-OIL PUMP-EGQ140 1
111 40150203 |0ozt7| STRAINER-OIL PUMP-EGQ140 1
2 40009920 E=E BOLT-OIL PUMP SET-EGQ140 1
3 40011997 | 727 GASKET-EGQ140 1
4 40006985 |Ez|= wi= x2IF| RELIEF VALVE ASSY-Q140 1
401 * TAZ GASKET 1
402 * Z2ix PLUNGER 1
403 * Z21 PLUG 1
404 * Amag SPRING 1
405 * 523 HOUSING 1
5 40012782 | 7tA 7 GASKET-Q0650004 1
6 40006986 |U=E =X OIL FILTER ASSY-Q140 1
7 40009958 |7A4lE CONNECTOR-EGQ185 1
8 40007587 2| OIL COOLER-EGQ185 1
9 40007371 2252 HOSE-COOLER RETURN-EGQ185 1
10 40007388 |Z{ s A HOSE-COOLER INLET-EGQ185 1
11 40012009 Z#= CLAMP-HOSE-TRG970 2
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COOLING SYSTEM

FIG. 46
Ha | FEH= 5 = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1 40006953 |H = xZA| WATER PUMP ASSY-Q135 1
101 40028921 =E BOLT-HEX W/WS-S153082033 ' M6x1.25x20L 1
102 * ool = PIPE, WATER 1
103 40012048 2}o|of WIRE-CLIP-EGQ135 1
104 * Hol A CASE, WATER PUMP 1
105 40011344 7y COVER-WATER PUMP-EGQ135 1
106 40006867 | 7tAZ GASKET-WATER PUMP-EGQ135 1
2 40006868 | 7fAZ GASKET-W/PUMP COVER-EGQ135 1
3 40028926 |=E BOLT-HEX W/WS-S153084033 \M8x1.25x40L 3
4 40028930 =E BOLT-HEX W/WS-S153086033 'M8x1.25x60L 1
5 40009954 =z PULLEY-WATER PUMP-EGQ135 1
6 40006983  Ho|A=E| CASE ASSY-THERMOSTAT-Q135 1
601 * HZ2k M= mo| = PIPE, WATER PUMP 1
602 * HolA CASE, THERMOSTAT 1
7 40009953 |7HH{ COVER-THERMOSTAT-EGQ135 1
8 40006869 727 GASKET-THERMOSTAT-EGQ135 1
9 40028923 |=E BOLT-HEX W/WS-S153082533 ' M8x1.25x25 2
10 40007663 | A 2 AEH THERMOSTAT-EGQ135 1
11 40028932 |=E BOLT-HEX W/WS-S153087533 \M8x1.25x75 1
12 40028923 =E BOLT-HEX W/WS-S153082533 ' M8x1.25x25 1
13 40006911 | 7tAZl GASKET-THERMOSTAT CASE-EGQ135 1
14 40029325 HHE BAND-WIRE-S901001813 2
15 40007374 | HOSE-BY/PASS-EGQ135 1
16 40009955 | AH| O|A SPACER-FAN-EGQ135 1
17 40028929 |=E BOLT-HEX W/WS-S153085533 | M8x1.25x55 4
18 40008242 A ztzl FAN-COOLING-EGQ135 1
19 40007487 |HE BELT-LOW EDGE-EGQ135 1
20 40012789 Z2{1 PLUG-A0610088 1
21 40011806 | 7fAZH GASKET-DRAIN PLUG-EGQ116 1
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FUEL SYSTEM
FIG. 61-01
HS BEEHS = = = QTY ME357| | H|Z
NO. = PART NO. PART NAME & DESCRIPTION AlB APP.NO REM.
1 40007585 T = x| INJECTION PUMP-150BAR-EGQ125 1
2 40007930 ==z A NOZZLE-INJ/PUMP/120BAR-EGQ125 4
3 40009918 L{E NUT-NOZZLE-EGQ125 4
4 40011996 TIAZ GASKET-FUEL RE/PIPE-EGQ125 4
5 40011998 723 GASKET-HOLDER-EGQ125 4
6 40012061 Y= CLAMP-INJ/PIPE-EGQ125 2
7 40012062 =u= CLAMP-INJ/PIPE-EGQ125 2
8 40028012 =& BOLT-HEX W/WS-5153062533 M8x1.25x25 2
9 40011564  mfo|= PIPE-FUEL LEAK OFF-EGQ125 1
10 40007533 B~ HOSE-FUEL-EGQ125 1
11 | 40012007 =Za= CLAMP-HOSE-TRG970 2
12 40011025 mfo|= PIPE-INJ/NO1-EGQ125 1
13 40011026 mjo|= PIPE-INJ/NO2-EGQ125 1
14 | 40011027 mfo|= PIPE-INJ/NO3-EGQ125 1
15 40011028  mo|= PIPE-INJ/NO4-EGQ125 1
16 40011024  mo|= PIPE-FUEL RETURN-EGQ125 1
17 40009042 | =aHx| FLANGE-INJ/PUMP-EGQ125 1
18 40007391 <2 O-RING-OIL LEVEL-EGQ125 1
19 | 40006910 7}AZ GASKET-INJ/PUMP-EGQ125 1
20 | 40028902 AEE E2E BOLT-STUD-S139083023  M8x1.25 2
21 | 40012090 2|Ejo|L RETAINER-UPPER-EGQ125 2
22 | 40029546 oM WASHER-SPR-S361080013 | ®15.4x®8.2x2t 2
23 | 40029041 {E NUT-HEX SMALL-S313080043 M8x1.25 2
24 | 40028921 E=E BOLT-HEX W/WS-S153082033 M8x1.25x20 1
25 | 40029553 oA WASHER-SPR-S361140013 | #24.5xd14.2x3t 1
26 | 40150541 gaiol= SOLENOID-Q1250156 1
08-01-23 02
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FUEL FILTER
FIG. 61- 02
Hs | FEHS £ = s QTY Hg357| | H|2
NO. = PART NO. PART NAME & DESCRIPTION Al B APP.NO REM.
1 40006957 EHE{ xE2H| FUEL FILTER ASSY-Q125 1
101 * R ES IR ADAPTER BODY ASSY-Q125 1
102 . =Zaa PLUG 1
103 40006997 7t=2|x| CARTRIDGE ASSY-Q125 1
104 . = O-RING 1
105 = 40006998 4] SENSOR ASSY-Q125 1
106 . =Zaa PLUG 1
2 40028923 =& BOLT-HEX W/WS-8153082533 M8x1.25x25 2
3 40012841 S= TUBE-Q0720001 1
05-09-01 00
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ELECTRIC PARTS
FIG. 66
Ms  EEHD = E e QTY  mgsy| sz
0. PARTNO. PART NAME & DESCRIPTION AlB APP.NO | REM.
1 40011923  ZafolE PLATE-ADJUST-EGQ175 1
2 | 40028921 =g BOLT-HEX W/WS-5153082033  M8x1.25x20L 1
3 | 40029006 EE BOLT-HEX W/WS-5159082033  M8x1.25x20L 1
4 40028171  ohid WASHER-PLN-S364100013  D21xd10.5x2t 1
5 | 40006956 wrEI7| ALTERNATOR-Q175 12V / 50A 1
6 | 40029048 4E NUT-HEX SMALL-S314100043 1
7 40029549  obA] WASHER-SPR-5361100013 1
8 | 40029467 =g BOLT-HEX-5103106543 M10x1.25x65L 1
9 | 40006958 Al=7|=EA MOTOR-STARTER-Q170  2.2KW 1
10 40059417 =2{1 PLUG-GLOW-EGQ180 4
11 40011816 Zao|E PLATE-CONNECTION-EGQ180 1
06-12-27 01
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TURBOCHARGER
FIG. 85
Hs  REWS £ E 9 QTY 83y wlm
NO.  PART NO. PART NAME & DESCRIPTION Al B APP.NO REM.
1| 40006968 |E{tAtH A TURBOCHARGER ASSY-Q185 1
2 40029204 23 O-RING-5801016010 ©15.8x2.4 1
3 40011107 g&tmol= PIPE-LUB/DRAIN-EGQ185  ®15 1
4 | 40028911 == BOLT-HEX W/WS-S153062033 M6x1.0x20 2
5 | 40006906 TEIjA GASKET-RUBBER-EGQ185 1
6 | 40028921 EE BOLT-HEX W/WS-S153082033 M8x1.25x20 2
7 40028024 E= BOLT-HEX W/WS-S153083033 M8x1.25x30 1
8 40006902 7tAZ GASKET-MUFFLER-TRG150 1
9 | 40020075 4= NUT-FLANGE-S345080013  M8x1.25 3
10 40028001 AE{E =& BOLT-STUD-S139082523  Ms8x1.25 3
11~12 40011662 e@uo|=x2lsl  PIPE-LUBINLET SUB-EGQ185 1
11 40011112 egujol= PIPELUB/INLET-EGQ185 6 1
12 40009945 zol= JOINT-STRAIGHT-EGQ185 ~ BMC06-01R 1
13 40012779 S GASKET-Q0650001 2
14 40012785 ojo|== BOLT-Q0730001 M10x1.25 1
06-05-01 01
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OVERHAUL GASKET KIT
FIG. 94

Ha | FEH= 5 = g QTY Hg357| | H|2

NO. PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.

1 * JIAZNFE GASKET KIT 1

101 40006823 727 GASKET-CYLINDER HEAD-EGQ116 1

102 40011806 | 7tAZH GASKET-DRAIN PLUG-EGQ116 1

103 40006915 | 7fA7 GASKET-HEAD REAR-EGQ116 1

104 40007384 |4 SEAL-VALVE STEM-EGQ121 8

105 40007295 727 GASKET-ROCKER COVER-EGQ115 1

106 * ity GASKET-REAR-EGQ155 * C/B

107 * TAZ GASKET-GEAR CASE-EGQ130 * C/B

108 40006825 | 7tAZ GASKET-FRONT PLATE-EGQ130 1

109 40006854 727 GASKET-OIL FILLER-EGQ130 1

110 40012780 727t GASKET-Q0650003 2

111 * S GASKET-Q0650006 * C/B

112 40012803 22 O-RING-Q0650005 1

113 40006904 | 7tAZ GASKET-TACHO/DRIVE-EGQ110 1

114 40006826 | 7tAZ GASKET-INTAKE MANIFOLD-EGQ160 1

115 40006821 TAZ GASKET-T/GEAR CASE-EGQ130 1

116 40012782 727 GASKET-Q0650004 1

117 40006867 | 7fAF GASKET-WATER PUMP-EGQ135 1

118 40006868  JtAZl GASKET-W/PUMP COVER-EGQ135 1

119 40006911 | 7IAZ GASKET-THERMOSTAT CASE-EGQ135 1

120 40006869 | 7tAZ GASKET-THERMOSTAT-EGQ135 1

121 40011998 727l GASKET-HOLDER-EGQ125 1

122 40011996 | 7tA 7 GASKET-FUEL RE/PIPE-EGQ125 2

123 40007391 727 O-RING-OIL LEVEL-EGQ125 2

124 40006910 727t GASKET-INJ/PUMP-EGQ125 1

125 40006905 |7AZ GASKET-O/PUMP STRAINER-EGQ140 1

126 40011997 727t GASKET-EGQ140 1

127 40011272 7127 GASKET-EXHAUST-EGQ165 1

128 40029228 22 O-RING-S802075010 D74.7xd3.1 1

129 40006834 | 7IAF GASKET-REAR CASE-EGQ155 1

130 40007387 w4 SEAL-U-EGQ145 2

131 40006842 727 GASKET-OIL PAN-EGQ145 1

132 40006843 JAZM GASKET-OIL PAN-EGQ145 1

133 40006929 | JIAZ GASKET-BEARING CASE-EGQ130 * C/B

134 * pl sy GASKET * C/B
06-05-01 01
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Ol Xl (SN5255)

REHS Ogexl | = REHS HEHS agex | & REHS REHS Ogxl | = REHS

PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO.
20020335 07-01 2 Q1100052 40007370 36A 10 Q1850021 40009578 04-03 9 Q1150021
20020337 01 2 Q1160043 40007371 36A 9 Q1850022 40009578 13 10 Q1150021
20020339 11 25 Q1300006 40007371 36B 9 Q1850022 40009581 04-01 1 Q1210012
20020358 07-02 3 Q1550024 40007374 46 15 Q1350013 40009582 04-01 2 Q1210013
20020379 11 4 Q1300051 40007375 04-03 12 Q1150024 40009583 04-01 5 Q1210017
20020985 11 1 Q1300001 40007376 04-03 8 Q1150022 40009584 04-01 6 Q1210018
20021974 13 03 Q1450041 40007377 04-02 11 Q1150006 40009585 04-02 10 Q1220004
40006821 11 2 Q1300015 40007383 07-02 2 Q1100008 40009586 11 18 Q1300017
40006821 94 115 Q1300015 40007384 04-01 7 Q1210015 40009641 07-01 6 Q1100023
40006823 01 6 Q1160013 40007384 94 104 Q1210015 40009683 07-01 9 Q1100024
40006823 94 101 Q1160013 40007385 11 33 Q1300012 40009877 11 23 Q1300009
40006825 11 36 Q1300014 40007386 11 34 Q1300020 40009911 07-02 7 Q1550003
40006825 94 108 Q1300014 40007387 13 2 Q1450031 40009918 61-01 3 Q1250006
40006826 30 2 Q1600006 40007387 94 130 Q1450031 40009920 36A 2 Q1400006
40006826 94 114 Q1600006 40007388 36B 10 Q1850024 40009920 36B 2 Q1400006
40006834 94 129 Q1550009 40007391 61-01 18 Q1250015 40009944 04-01 10 Q1210004
40006835 07-02 4 Q1550023 40007391 94 123 Q1250015 40009945 85 12 Q1850017
40006842 13 3 Q1450038 40007476 04-03 7 Q1150017 40009951 04-01 4 Q1210016
40006842 94 131 Q1450038 40007477 04-03 6 Q1150016 40009952 04-02 9 Q1220003
40006843 13 4 Q1450039 40007487 46 19 Q1350021 40009953 46 7 Q1350009
40006843 94 132 Q1450039 40007533 61-01 10 Q1250138 40009954 46 5 Q1350071
40006854 11 32 Q1300021 40007585 61-01 1 Q1250140 40009955 46 16 Q1350072
40006854 94 109 Q1300021 40007587 36A 8 Q1850025 40009958 07-01 10 Q1850027
40006867 46 106 Q1350023 40007587 36B 8 Q1850025 40009958 36A 7 Q1850027
40006867 94 117 Q1350023 40007659 07-02 903 Q1100034 40009958 36B 7 Q1850027
40006868 46 2 Q1350007 40007660 07-02 904 Q1100038 40010099 17 1405 Q1300004
40006868 94 118 Q1350007 40007663 46 10 Q1350011 40010195 17 7 Q1200020
40006869 46 8 Q1350010 40007797 07-02 901 Q1100026 40010397 11 31 Q1300052
40006869 94 120 Q1350010 40007798 07-02 902 Q1100030 40011024 61-01 16 Q1250130
40006902 85 8 A1151159 40007799 17 403 Q1200011 40011025 61-01 12 Q1250131
40006904 07-02 14 Q1100043 40007800 17 10 Q1200027 40011026 61-01 13 Q1250132
40006904 94 113 Q1100043 40007801 17 22 Q1500006 40011027 61-01 14 Q1250133
40006905 94 125 Q1400005 40007802 07-02 13 Q1800003 40011028 61-01 15 Q1250134
40006906 85 5 Q1850019 40007840 17 402 Q1200008 40011107 85 3 Q1850018
40006910 61-01 19 Q1250129 40007903 17 401 Q1200005 40011112 85 11 Q1850016
40006910 94 124 Q1250129 40007930 61-01 2 Q1250005 40011251 11 3 Q1300013
40006911 46 13 Q1350012 40007977 13 7 Q1450019 40011272 30 9 Q1650003
40006911 94 119 Q1350012 40008242 46 18 Q1350069 40011272 94 127 Q1650003
40006912 30 5 Q1600008 40008332 04-03 13 Q1150023 40011295 04-03 2 Q1150013
40006915 01 9 Q1160016 40008946 17 1 Q1200039 40011344 46 105 Q1350026
40006915 94 103 Q1160016 40008972 30 1 Q1600012 40011564 61-01 9 Q1250011
40006929 11 5 Q1300025 40008974 30 11 Q1650015 40011662 85 11~12 |Q1850023
40006929 94 133 Q1300025 40009005 04-02 5 Q1220001 40011806 01 4 Q1160011
40006953 46 1 Q1350034 40009042 61-01 17 Q1250128 40011806 36A 14 Q1160011
40006956 66 8 Q1750007 40009046 30 4 Q1600007 40011806 46 21 Q1160011
40006957 61- 02 1 Q1250001 40009155 29 6 Q1460002 40011806 94 102 Q1160011
40006958 66 12 Q1700001 40009209 17 16 Q1200001 40011816 66 14 Q1800002
40006959 04-01 9 Q1210002 40009211 17 1404 Q1200080 40011829 17 15 Q1200036
40006963 04-03 1 Q1150012 40009241 17 21 Q1460004 40011907 01 8 Q1160015
40006966 04-01 15 Q1210001 40009280 11 21 Q1300010 40011909 11 27 Q1300023
40006967 36A 1 Q1400031 40009298 29 5 Q1460003 40011913 04-02 7 Q1220002
40006967 36B 1 Q1400031 40009337 11 26 Q1300011 40011922 07-02 15 Q1100044
40006968 85 1 Q1850001 40009338 11 24 Q1300005 40011923 66 4 Q1750002
40006974 17 9 Q1200082 40009399 29 1 Q1460001 40011945 04-01 12 Q1210005
40006978 04-01 8 Q1210003 40009487 11 8 Q1300026 40011985 04-01 3 Q1210014
40006981 04-02 1 Q1150001 40009506 17 901 Q1200086 40011996 61-01 4 Q1250007
40006983 46 6 Q1350008 40009514 07-02 5 Q1550010 40011996 94 122 Q1250007
40006985 36A 4 Q1400008 40009525 01 5 Q1160012 40011997 36A 3 Q1400007
40006985 36B 4 Q1400008 40009529 07-01 02 Q1100021 40011997 36B 3 Q1400007
40006986 36A 6 Q1400041 40009555 13 5 Q1450022 40011997 94 126 Q1400007
40006986 36B 6 Q1400041 40009564 17 902 Q1200085 40011998 61-01 5 Q1250008
40006987 17 17 Q1500011 40009566 04-01 802 Q1210009 40011998 94 121 Q1250008
40006997 61- 02 103 Q1250003 40009568 04-01 11 Q1210019 40012007 04-03 14 A1970310
40006998 61- 02 105 Q1250004 40009575 07-02 1 Q1100051 40012007 61-01 11 A1970310
40007295 04-02 2 Q1150004 40009576 36A 12 Q1150018 40012008 36A 15 A1970201B
40007295 94 105 Q1150004 40009577 36A 13 Q1150019 40012009 04-03 11 A1970201C
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BEHS Ogfxl | = BEHS BEHS agfx | £&w HEEHS BEHS Ogfxl | =W BEHS

PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO
40012009 36A 11 A1970201C 40028921 30 3 S153082033
40012009 36B 11 A1970201C 40028921 46 101 S$153082033
40012011 04-03 10 A1970201E 40028921 61-01 24 S153082033
40012048 46 103 Q1350022 40028921 66 5 S153082033
40012061 61-01 6 Q1250009 40028921 85 6 S153082033
40012062 61-01 7 Q1250010 40028923 04-01 14 S$153082533
40012064 13 8 Q1450042 40028923 04-03 3 S153082533
40012090 61-01 21 Q1250017 40028923 46 9 S$153082533
40012108 29 7 Q1460006 40028923 46 12 S153082533
40012121 17 1406 Q1200037 40028923 61- 02 2 S153082533
40012333 01 7 Q1160014 40028924 85 7 S153083033
40012407 04-03 4 Q1150014 40028926 04-02 3 $153084033
40012408 04-03 5 Q1150015 40028926 46 3 S153084033
40012698 11 20 A0860080 40028928 11 37 S153085033
40012703 11 22 A0862050 40028929 11 6 S153085533
40012703 29 3 A0862050 40028929 46 17 S153085533
40012779 85 13 Q0650001 40028930 11 29 S153086033
40012780 13 01 Q0650003 40028930 11 30 S153086033
40012780 94 110 Q0650003 40028930 46 4 S153086033
40012782 36A 5 Q0650004 40028932 46 11 S153087533
40012782 36B 5 Q0650004 40028947 11 28 S154102033
40012782 94 116 Q0650004 40028947 29 8 S154102033
40012785 85 14 Q0730001 40029006 66 6 S$159082033
40012789 01 3 A0610088 40029041 61-01 23 S313080043
40012789 46 20 A0610088 40029048 07-02 8 S314100043
40012793 30 6 Q0610001 40029048 66 9 S314100043
40012799 04-02 6 Q0630001 40029055 04-01 803 S315080043
40012799 17 1403 Q0630001 40029075 85 9 S345080013
40012800 29 2 Q0630002 40029204 85 2 S801016010
40012801 17 1402 Q0620003 40029228 11 19 S802075010
40012801 17 18 Q0620003 40029228 94 128 S802075010
40012803 13 9 Q0650005 40029264 04-01 13 $S810019001
40012803 94 112 Q0650005 40029291 17 8 S811028005
40012807 07-01 3 Q0710004 40029297 29 4 S$811052005
40012814 01 201 Q0710019 40029325 46 14 S901001813
40012819 07-01 01 Q0710011 40029467 66 11 $103106543
40012833 07-01 8 Q0620001 40029543 30 7 S361060013
40012840 07-01 7 Q0620002 40029546 61-01 22 S361080013
40012840 07-01 7 Q0620002 40029549 07-02 6 S361100013
40012840 13 6 Q0620002 40029549 66 10 S361100013
40012841 61- 02 3 Q0720001 40029551 17 20 S361120013
40012846 07-01 5 A0610167 40029553 61-01 25 S361140013
40012847 07-01 12 A0610169 40055313 17 4 Q1200031
40012898 17 1401 Q0610003 40059417 66 13 Q1800001
40012908 13 02 Q0610002 40150203 36A 111 Q1400040
40027827 04-02 4 Q1150011 40150203 36B 111 Q1400040
40028171 66 7 S364100013 40150204 36A 102 Q1400039
40028862 30 10 S105082053 40150204 36B 102 Q1400039
40028893 17 19 S107126053 40150226 36A 103 Q1400032
40028901 11 14 S$139082523 40150226 36B 103 Q1400032
40028901 85 10 S$139082523 40150232 36A 110 Q1400033
40028902 61-01 20 $139083023 40150232 36B 110 Q1400033
40028911 30 8 S153062033 40150910 07-02 9 Q1100003
40028911 36A 101 S$153062033 40156793 07-02 10 Q1100004
40028911 36A 104 S153062033 40156796 07-02 11 Q1100005
40028911 36B 101 S$153062033 40156799 07-02 12 Q1100006
40028911 36B 104 S153062033 40156863 17 5 Q1200032
40028911 85 4 S$153062033 40156866 17 6 Q1200033
40028912 61-01 8 S153062533 40156896 17 11 Q1200028
40028919 01 10 S$153081633 40156899 17 12 Q1200029
40028919 04-02 8 S153081633 40156902 17 13 Q1200030
40028919 11 17 S$153081633 40156921 17 2 Q1200044
40028919 11 35 S153081633 40156924 17 3 Q1200045
40028921 01 11 S$153082033
40028921 07-02 16 S153082033
40028921 11 7 S$153082033




Mei 8=
CYLINDER HEAD

FIG. 01

05-09-01

00




Jél E| |:-| 6." = B-SN55

CYLINDER HEAD

FIG. 01
HME HEEHS - = Y QTY  xg3%7| dln
NO. PART NO. PART NAME & DESCRIPTION A B | c APP.NO REM.
1 | 32A01-01020 & = =2/ A HEAD ASSY, CYLINDER 1
2 * sle ME =2l HEAD SUB ASSY, CYLINDER 1
201 MF665536 |42 74 CAP SEALING-MF665536-MAM 8 40157881
202 MF665538 |42l 74 CAP-SEALING-MF665538-MAM 7 40156197
203 * ARH S E CYLINDER HEAD 1
204 | 32A01-01600 2= Jjo| = GUIDE, VALVE 8
205 | 32A01-03100 &7|¥E AIE SEAT, VALVE INLET 4
206 | 32A01-03200 [Hi7| = AlE SEAT, VALVE EXHAUST 4
207 | 32A03-01100 H E JET, COMBUSTION 4
3 * =z PLUG 1
4 32A01-01400 AZIH I E EE BOLT, CYLINDER HEAD 17
5 | 32A01-02203 |5 = JtAZH GASKET, CYL. HEAD 1
6  32A01-02700 |o}o| EYE, LIFTING FRONT 1
7 32A01-02800 |o}o| EVYE, LIFTING REAR 1
8 | 32A01-02500 |3 = 7t GASKET, HEAD REAR 1
9 F1805-08016 £E BOLT, W/WASHER 2
10 | F1805-08020 =E BOLT, W/WASHER 4
11 MM316248 =&l Z2{1 PLUG-DRAIN-MM316248-MHI 1 40124376
12 | 30636-25901 | 7}AZ GASKET 1
13 3A1750017 Wzt Zx| 7| UNIT-WATER TEMP-TRG750 1 40007156

05-09-01 00
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VALVE MECHANISM
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VALVE MECHANISM
FIG. 04-01
HE EEHS = Z o QTY M5 H| 2
NO. PART NO. PART NAME & DESCRIPTION c APP.NO REM.
1 32A04-10100 4 = VALVE, INLET
2 32A04-11100 4 = VALVE, EXHAUST
3 30604-21401 | A== SPRING 8
4 30604-31601 Z|H| 0| RETAINER, UPPER 16
5 34404-02901 = E COTTER, VALVE 8
6 31304-11700 |74 CAP 8
7 32A04-02801 M| SEAL, VALVE STEM 8
8 32A04-00020 =27 2 = ==2IA ROCKER & SHAFT ASSY 1
801 32A04-02010 27 ==/A ROCKER ASSY 8
802 F2325-08000 | E NUT, JAM 8
803 * 271 9 24 ROCKER & BUSHING 8
806 32A04-02400 A3 7 SCREW, ROCKER 8
807 32A04-02500 A =& SPRING, ROCKER 3
808 32A04-04010 = ==lA| SHAFT ASSY, ROCKER 1
809 * = SHAFT, ROCKER 1
810 * =] PLUG, ROCKER SHAFT 2
811 32A04-04300 & RING, SNAP 2
812 32A04-04700 =z7 BRACKET, ROCKER SHAFT 4
813 32A04-04800 = E BOLT, ROCKER BRACKET 4
9 F1805-08025 =E BOLT, W/WASHER 4
05-09-01 00
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ROCKER COVER & CAMSHAFT
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ROCKER COVER & CAMSHAFT
FIG. 04-02
HE EEHS = Z o QTY M5 H| 2
NO. PART NO. PART NAME & DESCRIPTION B APP. NO REM.
1 32A04-13011 2HHB{ =2 A COVER ASSY, ROCKER 1
101 * olo| = PIPE 1
102 * ZH COVER , ROCKER 1
2 32A04-13200 | 7}AZH GASKET, ROCKER COVER 1
3 F1805-08040 2 E BOLT, W/WASHER 5
4 32C42-09900 |74 CAP, OIL FILTER 1
5 32A05-00101 A= CAMSHAFT 1
6 F2870-07022 |7|0]| KEY, WOODRUFF 1
7 30405-31402 Z3|0|E PLATE, THRUST 1
8 F1805-08016 =E BOLT, W/WASHER 2
9 32A05-02101 Ef = TAPPET 8
10 32A05-13100 2= ROD, PUSH 8
11 MM433787 A HOSE-MM433787-MHI 1 40065674
05-09-01 00
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CRANKCASE (PART-1)
FIG. 07-01
Hs REHD & z o QTY =837 s
NO. PART NO. PART NAME & DESCRIPTION B | ¢ APP.NO REM.
1 32A07-01044 A AH 0| A Z=Z A CRANKCASE ASSY 1
2 * I IHO|AME=Z X CRANKCASE SUB ASSY 1
201 | 04826-23500 74 CAP, SEALING 10
202 * b CAP, METAL 4
203 * 2 CAP, METAL RE 1
204 | 32A07-02600 =2 E BOLT, BEARING CAP 10
205 * AMAA 0| A CRANKCASE 1
3 04826-21800 |74 CAP, SEALING 5
4 * Zp0 PLUG 2
5 34307-02100 221 PLUG, CAM 1
6 32A07-01500 | & PIN, DOWEL 2
7 F2846-12000 = PIN, DOWEL 2
8 F2846-05000 & PIN, DOWEL 2
9 F2850-04008 |l PIN, SPRING 6
10 | 05605-01410 A BUSHING 1
11 32A23-03500 [o}O|E=H SHAFT, IDLER 1
12 MD000269 |Z2{1 PLUG, TAPER 1
13 MS661140 | Z2{1 PLUG TAPER-MS661140-MAM 4 40124409
14 MS661142 Z3{1 PLUG, TAPER 1
15 MM130066 2t ALX| SWITCH ASSY-MM130066-MAM 1 40157939
05-09-01 00
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CRANKCASE (PART-2)
FIG. 07-02
Hs  REHS L EZ | QTY  mgsyl dx
NO. | PART NO. PART NAME & DESCRIPTION B | ¢ APP.NO REM.
1 32A09-00010 M EFM E METAL SET, MAIN STD 1
101 * | & METAL, MAIN LOWER 1
102 * =, METAL, MAIN UPPER 1
2 32A09-00020 H EIM E METAL SET, MAIN U.S 0.25 1
3 32A09-00030 M EFM E METAL SET, MAIN U.S 0.50 1
4 32A09-00040 M EIM E METAL SET, MAIN U.S 0.75 1
5 32B09-08101 | Z&|0|E PLATE, THRUST C/S STD 3
6 32B09-08201 | Z&|0|E PLATE, THRUST C/S 0.50.15 3
7 32B09-08301 | Z&|0|E PLATE, THRUST C/S 0.5 0.30 3
8 32A07-11700 M| & SEAL, SIDE 2
9 32A07-16300 =& PLATE, REAR 1
10 32A07-14400 | 7}A7) GASKET, REAR 1 40109349
11 F1035-10025 =E BOLT 12
12 F1035-10030 = E BOLT 8
13 34407-11090 2 M =X REAR MAIN SEAL-34407-11090-MHI 40150544
14 F1450-10025 AEHZ= STUD 2
15 F2300-10000 L{E NUT 2
16 F2515-10000 2FAM WASHER, SPRING 22
05-09-01 00
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TIMING GEAR CASE & TIMING GEAR

FIG. 11
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TIMING GEAR CASE & TIMING GEAR
FIG. 11
HME EEHS = Z o QTY =237 H| 2
NO. PART NO. PART NAME & DESCRIPTION B | ¢ APP.NO REM.
1 32A11-33200 Z&|0|E PLATE, FRONT 1
2 32A07-04100 | 7}AZH GASKET, FRONT PLATE 1
3 F1805-08016 = E BOLT, W/WASHER 5
4 32A11-32100 A0l A CASE, TIMING GEAR 1
5 32A11-22201 727 GASKET, GEAR 1
6 F1805-08055 =E BOLT, W/WASHER 12
7 32A11-11200 |7t COVER, GEAR CASE 1
8 34442-05200 |74 CAP, FILLER 1 40157921
9 06016-13140 (22 O-RING 1
10 F1805-08065 =E BOLT, W/WASHER 8
11 F3015-07023 |M & SEAL, OIL 1
12 32A23-01200 7|0 GEAR, CAMSHAFT Z=52 1
13 32A23-32200 7|0 GEAR, INJ. PUMP Z=52 1
14 32A23-03030 o}o| =2 =& A| IDLER ASSY, GEAR Z=57 1
1401 * g2A BUSHING 1
1402 * 71 GEAR, IDLER 1
15 34323-00801 Z5&o|E PLATE, THRUST 1
16 F1805-10020 =E BOLT, W/WASHER 1
17 32A35-22201 7|0 GEAR, OIL PUMP Z=36 1
18 32A25-00021 ElZE=2Z}lo|E =2/ A TACHO DRIVE ASSY 1 40109425
1801 MM433993 |22 O-RING 1
1802 @ 32A25-01300 | & PIN, JOINT 1
19 MM409980 |E2{1 PLUG, SHIPPING 1
20 F1805-08016 =E BOLT, W/WASHER 2
21 32A61-09200 HE NUT, INJ. PUMP 1
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OIL PAN & OIL LEVEL GAUGE

FIG. 13
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OIL PAN & OIL LEVEL GAUGE
FIG. 13
HE EEHS = Z o QTY M5 H| 2
NO. PART NO. PART NAME & DESCRIPTION B APP. NO REM.
1 32A11-33200 W =2l PAN ASSY, OIL 1
101 32A07-04100 | 7}AZH GASKET, OIL DRAIN 1
102 F1805-08016 |Z2{1 PLUG, DRAIN 1
103 32A11-32100 2 PAN, OIL 1
2 32A11-22201 =l PIN, DOWEL 2
3 F1805-08055 |7|AZl GASKET, OIL PAN 1
4 32A11-11200 £E BOLT 20
5 34442-05200 =E BOLT 4 40157921
6 06016-13140 | 2FA] WASHER, SPRING 24
7 F1805-08065 |2 A 0| X| GAUGE, OIL LEVEL 1
05-09-01 00
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MAIN MOVING PARTS
FIG. 17
HE EEHS = Z o QTY M5 H| 2
NO. PART NO. PART NAME & DESCRIPTION B APP. NO REM.
1 32A17-00100 ZAE PISTON STD 4
32A17-00200 T AE PISTON 0.50.25 4
32A17-00300 mAE PISTON 0.50.50 4
34417-02012 |& RING SET, PISTON STD 4
101 * = RING, NO.1 4
102 * =l RING, NO.2 4
103 * = RING, OIL 4
5 34417-02022 |= RING SET, PISTON 0.50.25 4
6 34417-02032 | & RING SET, PISTON 0.5 0.50 4
7 32A17-08200 &l PIN, PISTON 4
8 F3202-03000 | & RING, SNAP 8
9 32A19-00011 ZH4YUE Z E=ZIX| ROD ASSY, CONNECTING 4
901 30619-10501 HE NUT 8
902 * 2E CONNECTIN - ROD 4
903 * | CAP, CONNECTIN ROD 4
904 32A19-00400 =E BOLT, CONNECTING-ROD 8
905 32A19-00500 £ A BUSHING, CON-ROD 4
10 32A19-09010 M| EF METAL SET, CON-ROD STD 1
11 32A19-09020 M EF METAL SET, CON-ROD U.S 0.25 1
12 32A19-09030 M| EF METAL SET, CON-ROD U.S 0.50 1
13 32A19-09040 O EF METAL SET, CON-ROD U.S0.75 1
14 32A20-10031 I I === H| CRANKSHAFT ASSY 1
1401 | F2846-10000 | & PIN, DOWEL 2
1402 @ F2850-04008 | & PIN, SPRING 1
1403 | F2870-07022 |7|0]| KEY, WOODRUFF 2
1404 | 32A20-02900 4 E NUT, CRANKSHAFT 1
1405 * JWHI= CRANKSHAFT 1
1406 * 71 GEAR, CRANKSHAFT 1
1407 * 7|0{ GEAR, DRIVE BALANCER 1
15 32A20-02201 Z2| PULLEY, CRANKSHAFT 1
16 32A21-11030 |Zz}o|& =2/ A FLYWHEEL ASSY 1 40150532
1601 @ 32A11-00900 |7|0f GEAR, RING 1
1602 * EENJEE FLYWHEEL 1
17 F1035-12035 =E BOLT 4
18 F2515-12000 | 2FA] WASHER, SPRING 4
05-09-01 00
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SIDE POWER TAKE-OFF

FIG. 25
HE EEHS = Z o QTY M5 H| 2
NO. PART NO. PART NAME & DESCRIPTION A B | c APP.NO REM.
1 32A11-02300 |AHlO| A CASE, BEARING 2
2 F3153-07500 (22! O-RING 2
3 F1805-08016 =2 E BOLT, W/WASHER 7
4 F8004-06008 H|O{Z BEARING, BALL 3
5 32A23-24201 7|0 GEAR, PUMP DRIVE Z=26 1
6 32A23-54501 |AHOo| A CASE, BEARING 1
7 06016-13080 (=22 O-RING 1
8 32A36-00500 714l E] CONNECTOR 2
9 32A36-10400 | Ijo| = PIPE, OIL 1
10 32A68-10500 = SHAFT, ALTERNATOR 1
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BALANCER
FIG. 29
HME HEEHS - = Y QTY  xg3%7| dln
NO. = PART NO. PART NAME & DESCRIPTION B APP.NO  REM.
1 | 32A20-30010 HIZtA =2iA| BALANCER ASSY 1
101 | F2871-04010 7|0 KEY, SUNK 2
102 F3202-05200 2 RING, SNAP 2
103 | F8006-06205 H]|0{Zl BEARING, BALL 2
104 | F1805-10020 ZE BOLT, W/WASHER 2
105 . =aio PLUG 1
106 | 32A20-01200 oA WASHER 2
107 | 32A20-11300 A BUSHING, BALANCER 2
108 | 32A20-22200 7|0f GEAR, BALANCER RH 1
109 | 32A29-22300 7|0f GEAR, BALANCER LH 1
110 | 32A20-30100 = SHAFT, BALANCER 2
111 R oA CASE, BALANCER 1
2 | 32A29-09100 £ BUSHING, KNOCK 2
3 F1035-08040 =E BOLT 2
4  F1035-08085 =& BOLT 4
5 | F2515-08000 }Af WASHER, SPRING 6
05-09-01 00
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FIG. 30
ME  REHS g = e QTY HME257 Cljn]
NO. PART NO. PART NAME & DESCRIPTION B APP.NO  REM.
1 32A30-01011 E7|ciX|2t=2! A MANIFOLD ASSY, INLET 1
101 * olo| = PIPE 1
102 * E7|CkX| 2 =2l A MANIFOLD, INLET 1
2 32A30-00201 | 7}AZH GASKET, INLET 1
3 F1805-08040 2 E BOLT, W/WASHER 16
05-09-01 00
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OIL SYSTEM
FIG. 36
He  HEWS 5 E % QTY  Mgz7l sl2
NO. = PART NO. PART NAME & DESCRIPTION B APP.NO  REM.
1 32A35-10011 QUE =g PUMP ASSY, OIL 1
2 06016-13060 2% O-RING 1
3 | F1805-08020 2E BOLT, W/WASHER 4
4 | F2320-10000 L{E NUT, JAM 1
5 | F2515-10000 24M WASHER, SPRING 1
6  32A35-17300 To|Z PIPE, OIL 1
7 F3150-02000 2% O-RING 1
8 | F1805-08016 ZE BOLT, W/WASHER 2
9  32A36-05011 W= x2H VALVE ASSY, RELIEF 1
10 | F4202-22000 7} GASKET 1
11 32A39-01100 7 COVER, SIDE 1
12 32A39-01200 7}A3 GASKET, SIDE COVER 1
13 | F1805-08016 =& BOLT, W/WASHER 14
14 | 32A40-00100 7}E2|%| CARTRIDGE 1
15 | 32A40-01100 |U UNION, OIL FILTER 1
05-09-01 00
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COOLING SYSTEM
FIG. 46
Hs  REHS = E & QTY  mgsyl dx
NO. PART NO. PART NAME & DESCRIPTION B APP. NO REM.
1 32A45-00500 | 7}AZ GASKET-32A45-00500-MHI 1 40150523
2 F1805-08045 =E BOLT, W/WASHER 5
3 32B45-10010 H= =Z/H WATERPUMP ASSY-32B45-10010-MHI 1 40150543
301 | F1805-08025 =E BOLT, W/WASHER 2
302 F1805-08035 =E BOLT, W/WASHER 1
304 | F3304-10000 4 E NIPPLE, GREASE 1
308 | 32A45-00300 FHH COVER, WATER PUMP 1
309 | 32A45-00400 7i2Zi GASKET, PUMP COVER 1
311 * ojo| = PIPE, WATER PUMP 1
312 * E81 PLUG, TAPER 1
314 * Ho| A CASE, WATER PUMP 1
4 32B45-02100 Zz| PULLEY, WATER PUMP 1
5 32A46-10020 (M ZAEH =2IX| THERMOSTAT ASSY 1
501 MF140227 £E BOLT-MF140227-MAM 2 40152831
502 | 32A46-01101 HH COVER, THERMOSTAT 1
503 | 32A46-01200 7i2Zi GASKET, THERMOSTAT 1
504 | 32A46-02100 (M ZAEH THERMOSTAT 1
505 | 32A46-10010 #HO|A =& CASE ASSY, THERMOSTAT 1
506 * ool = PIPE, THERMO CASE 1
507 * HolA CASE, THERMOSTAT 1
6 34446-05300 7tAZH GASKET 1
F1805-08075 =E BOLT, W/WASHER 1
8 F1805-08045 =E BOLT, W/WASHER 1
32A46-00900 | & A HOSE, BY-PASS 1
10 32A46-03100 S = CLAMP 2
11 ME015735 |2l FAN-ME015735-MHI 1 40052813
12 31345-12100 Z¢&0|E PLATE 1
13 F1805-08025 =E BOLT, W/WASHER 4
14 05910-20045 #E BELT, RAW EDGE 1
05-09-01 00
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FUEL SYSTEM
FIG. 61-01
HME HEEHS - = Y QTY  xg3%7| dln
NO. | PART NO. PART NAME & DESCRIPTION B APP. NO REM.
1 MD068353 L{E NUT-MD068353-MHI 4 40055772
2 MDO068355 | 7tAZ GASKET-MD068355-MHI 4 40055773
3 MDO70717 |7tAZ GASKET-MDO070717-MHI 4 40055776
4 | 32A61-22100 |92 mO|= NO. 1 PIPE, INJECTION NO.1 1
5 | 32A61-22200 |92 T}0|Z NO. 2 PIPE, INJECTION NO.2 1
6 | 32A61-22300 & I}O|= NO. 3 PIPE, INJECTION NO.3 1
7 | 32A61-12400 = Z}O|Z NO. 4 PIPE, INJECTION NO.4 1
8 F1805-08016 =£E BOLT, W/WASHER 1
9 MM430703 S = CLAMP(A)-MM430703-MAM 3 40152635
10 MM430614 Z2= CLAMP(B)-MM430614-MAM 3 40152634
11 | F1825-06025 =ZE BOLT, W/WASHER 3
12 | F1805-06020 =E BOLT, W/WASHER 1
13 | 32A61-04100 ¢ & mo|= PIPE, FUEL LEAK OFF 1
14 | 32A61-03700 ¢ = mo|= PIPE, FUEL 1
15 | F1805-08012 =ZE BOLT, W/WASHER 1
16 | 32C61-09600 T A HOSE, FUEL FEED 1
17 | 32C61-09700 & A HOSE, FUEL FEED 1
18 | 32B61-03900 714l E CONNECTOR 1
19 | 32A61-03901 =2 = CLAMP, PIPE 1
20 Q1250122 92 A AFH 0] SUPPORT-FUEL HOSE-EGQ125 1 40012334
21 | F2882-18000 |27 CLIP 2
22 | 30661-50802 ZQIE JOINT, EYE 1
23 | 32A61-01201 EAIHZ ZaIX| FLANGE, INJ. PUMP 1
24 | 06016-13140 2-2 O-RING 1
25 | 30661-51300 |7fAZ GASKET 1
26 | F2015-10035 =2E BOLT, W/WASHER 4
27 | F1805-08020 =2E BOLT, W/WASHER 1
28 | F4440-06300 |74 & CONNECTOR 1
29 | 32A36-30100 m@o|= PIPE, OIL 1
30 | 32A61-00900 EALEH=Z =a|3 BRACKET, INJ. PUMP 1
31 | F1035-08020 =2E BOLT 1
32 | F2515-08000 A= 2tM WASHER, SPRING 2
33 | F2300-08000 L{E NUT 1
34 | 32A65-02221 EALEHZ = PUMP ASSY, INJ. 1
05-09-01 00
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NOZZLE

FIG. 61-02
HE EEHS = Z o QTY M5 H| 2
NO. PART NO. PART NAME & DESCRIPTION A B | c APP.NO REM.
1 MM435-94101 =& & = =2 & HOLDER ASSY-MM435-94101-MAM |093500-3840 DEN 4 40156694
101 09311-03840 & ME2 =& A BODY SUB ASSY MM514048
102 09317-51810 | 2FA] WASHER MD603490 AR
09317-51830 | 2FAq WASHER MD603491 AR
09317-51850 | 2FA] WASHER T=1.35 MD603492 AR
09317-51870 | 2FAq WASHER T=1.4 MD603493 AR
09317-51890 | 2FA] WASHER T=1.45 MD603494 AR
09317-51910 | 2FA WASHER MD603495 AR
09317-51930 | 2FA] WASHER T=1.55 MD603496 AR
09317-51950 | 2FAq WASHER MD603497 AR
09317-51970 | 2FA] WASHER T=1.65 MD603498 AR
09317-51990 | 2FAq WASHER MD603499 AR
103 09312-70310 4 A==l SPRING, PRESSURE MM514047 4
104 09312-10380 2t=4 = PIN, PRESSURE MM501838 4
105 09317-40070 | m|O|A PIECE, DISTANCE MM501841 4
106 09340-05060 =& =& NOZZLE ASSY MD603660 4
107 09316-41351 HE NUT, NOZZLE RETAINING MM514380 4
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FUEL FILTER

FIG. 62
HE EEHS = Z o QTY M5 H| 2
NO. PART NO. PART NAME & DESCRIPTION A B | c APP.NO REM.
1 34462-00011 =& = A FILTER ASSY, FUEL 1
101 34462-00201 | Ez2}7 BRACKET, OIL FILTER 1
102 34462-00300 2™ E =2l A ELEMENT ASSY 1
103 MH037087 |[=E BOLT, EYE 2
104 05946-01401 | 2FA] WASHER, SEALING 4
105 MH037084 |Z2{11 PLUG, AIR 1
106 05946-00801 | 2FA] WASHER, SEALING 1
32A62-00500 =z}7i BRACKET, FUEL FILTER 1
F1805-08020 £ E BOLT, W/WASHER 2
F1805-10025 =E BOLT, W/WASHER 2
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ELECTRIC PARTS
FIG. 66-01
HE EEHS = Z o QTY M5 H| 2
NO. PART NO. PART NAME & DESCRIPTION B APP. NO REM.
1 32A66-03100 o€ E2{ GLOW PLUG-32A66-03100-MHI 4 40150524
2 32A66-04101 Z&|0|E PLATE, CONNECTION 1
3 F1805-08020 £ E BOLT, W/WASHER 1
4 F1805-10030 =E BOLT, W/WASHER 2
5 32A68-11700 Z&|0|E PLATE, ADJUSTING 1
6 F1825-08020 =E BOLT, W/WASHER 1
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STARTER (12V-2.2KW)
FIG. 66-02
HME HEEHS - = Y QTY  xg3%7| dln
NO. | PART NO. PART NAME & DESCRIPTION B APP. NO REM.
1 32A66-01100 |AE}E STARTER(12V-2.2KW) M002TS0071 MEC 1
101 M414X-07472 AT FMHE SCREW SET 1
102 M578X-31971 =z PACKING 1
103 | M641X-B9971 =22 =2l BRACKET ASSY, FRONT 1
104 | M690X-00572 HIO{ZH A E BEARING SET 1
105 | M863X-08675 2t =2 LEVER ASSY 1
106  M981X-75471 ZEME BOLT SET 1
107 | M640X-29971 =22 =2l BRACKET ASSY, CENTER 1
108  M372X-02871 A9 x| =& A SWITCH ASSY 1
109  M106X-44771 M7| XM E ARMATURE SET 1
110 | S930P-14670 H|0{& BEARING 1
111 | S930P-29970 H| o0& BEARING 1
112 M981X-72875 ZEME BOLT SET 2
113 | M357X-93471 =z=2A| SHAFT ASSY, CLUTCH 1
114  M605X-72371 I L 2N E PINION SET 1
115  M385X-03771 AEHME STOPPER SET 1
116  M231X-02671 7|0{M E GEAR SET 1
117 | M357X-78571 =z A SHAFT ASSY, PINION 1
118  M231X-02672 |7|0f GEAR 1
119 M212X-11774 FHHM E COVER SET 1
120  M578X-20972 = Z PACKING 2
121 | M800X-76271 L A= YOKE ASSY 1
122 M648X-40773 =2{4 BRUSH 2
123 | M649X-20473 & =7 HOLDER ASSY, BRUSH 1
124 | M391X-04371 A ZZ SPRING, BRUSH 4
125 | M642X-35771 =212 =2l BRACKET ASSY, REAR 1
05-09-01 00
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ALTERNATOR(12V-50A)
FIG. 68
He fEUS 7 £ = QTY  =x8s7 uZ
NO.  PART NO. PART NAME & DESCRIPTION B APP.NO  REM.
1 32A68-00400 |2X 7| =2 A ALTERNATOR-32A68-00400-MHI | AOO7TA0483 MEC 1 40150542
101  A981X-20771 L{EAE NUT SET MM502565 1
102 A628X-65070 E2| = PULLEY ASSY MM502589 1
103 A414X-19271 Z2EHE BOLT SET MM502566 1
104 | AG40X-53570 =2}7 =gl BRACKET ASSY, FRONT ~ MMS502590 1
105 A414X-21271 AZFHE SCREW SET MM502568 1
106  S930P-18870 H|0fZ BEARING, FRONT MM502569 1
107  AB80T-65470 ZE{ZaH| ROTOR ASSY MM502570 1
108 S930P-63670 H|0fZ BEARING, REAR MM502571 1
109 A383T-46370 AlS7| =2 STATOR ASSY MM502572 1
110 | A642X-29070 =2}7 =gl BRACKET ASSY, REAR MM502592 1
111 AB66X-44682 XX7|M E REGULATOR SET , 1
112 AG47X-50170 =2{4] BRUSH MM502577 2
113 A8B0X-50970 & FAFZ A RECTIFIER ASSY MM502587 1
114 A529X-05571 L{EA|E NUT SET MM502588 1
05-09-01 00
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FIG. 92
Ws SEHD ®F 09 QTY =837 sZ
NO. = PART NO. PART NAME & DESCRIPTION B APP.NO  REM.
1 | 30666-57400 2IC|7[0|Ef INDICATOR, GLOW R
2 | 16A12:02000 9 7% x| EfO|H TIMER, ENG. STOP 1
3 | F8665-02100 7i4lef CONNECTOR 1
4 Q1650009 |H{7| FFAZ GASKET-EX/MANIFOLD-EGQ165 1 40037070
5  F1035-08020 ZE BOLT 8
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OVERHAUL GASKET KIT
FIG. 94
HME HEEHS - = Y QTY  xg3%7| dln
NO. | PART NO. PART NAME & DESCRIPTION B C APP.NO REM.
1 | 32A94-12060 7IAZHF| E GASKET KIT, (O/H) 1
101  F3150-02000 22 O-RING 3
102 F3153-07500 22 O-RING 2
103 | F4202-10000 |7tA GASKET 2
104 | F4202-14000 |7tA7 GASKET 1
106 = F4202-22000 |7t GASKET 1
107 MDO068355 | 7fAZ GASKET-MD068355-MHI 4 40055773
108 MDO70717 | 7tAZ GASKET-MDO070717-MHI 4 40055776
109  MM433993 22 O-RING 1
110  05946-00801 A2 ot WASHER, SEALING 1
111 05946-01401 42| ot WASHER, SEALING 10
112 06016-13060 22 O-RING 1
113 06016-13080 22 O-RING 1
114  06016-13140 22 O-RING 2
116 | 30636-25901 |7tAZ GASKET 2
117 | 30661-51300 |7tA GASKET 1
118 | 32A01-02203 Al2IH & = 7tA2 GASKET, CYL HEAD 1
119 32A01-02500 &) = 7tAZH GASKET, HAED REAR 1
120  32A04-02801 | E AR 4 SEAL, VALVE STEM 8
121 32A04-13200 |2FH Hw 7t GASKET, ROCKER COVER 1
122 | 32A07-04100 |7}A7 GASKET, FRONT PLATE 1
124 | 32A07-11700 |4 SEAL, SIDE 2
125 | 32A07-14400 |7}A7 GASKET, REAR 1 40109349
126 | 32A11-22201 |7tAH GASKET, GEAR 1
127  32A13-04201 QYW JtAH GASKET, OIL PAN 1 40109371
128 | 32A30-00201 &7|ChX|z 7pA2 GASKET, INLET 1
129 Q1650009 |H{Z|CEX| &t ZFAZ GASKET-EX/MANIFOLD-EGQ165 1 40037070
130  32A39-01200 W FHw{ JtAZ GASKET, SIDE COVER 1
131 32A45-00500 4zt T JpAZ GASKET-32A45-00500-MHI 1 40150523
132 32A46-01200 Al ZAEH J[AZ GASKET, THERMOSTAT 1
133 | 34446-05300 |7t~ GASKET 1
05-09-01 00




Aol (INDEX)
Ol Xl (SN55)

FEHS | ORI &H HEHS fEHE | 389 £H @ FEHS FEHE | a9 | =4
PART NO. FIG.NO. | KeyNo | PARTNO. PART NO. FIG.NO. | KeyNo | PARTNO. PART NO. FIG.NO. | Key No

04826-21800 07-01 3 32A04-04800 |04-01 813 32A30-00201 |30 2
04826-23500 |07-01 201 32A04-10100 04-01 1 32A30-00201 |94 128
05605-01410 07-01 10 32A04-11100 |04-01 2 32A30-01011 |30 1
05910-20045 |46 14 32A04-13011 04-02 1 32A35-10011 |36 1
05946-00801 |62 106 32A04-13200 04-02 2 32A35-17300 |36 6
05946-00801 |94 110 32A04-13200 |94 121 32A35-22201 |11 17
05946-01401 |62 104 32A05-00101 04-02 5 32A36-00500 |25 8
05946-01401 |94 111 32A05-02101 04-02 9 32A36-05011 |36 9
06016-13060 |36 2 32A05-13100 04-02 10 32A36-10400 |25 9
06016-13060 |94 112 32A07-01044 07-01 1 32A36-30100 |61-01 29
06016-13080 |25 7 32A07-01500 07-01 6 32A39-01100 |36 11
06016-13080 |94 113 32A07-02600 07-01 204 32A39-01200 |36 12
06016-13140 |11 9 32A07-04100 |11 2 32A39-01200 94 130
06016-13140 |13 6 32A07-04100 |13 101 32A40-00100 |36 14
06016-13140 |61-01 24 32A07-04100 (94 122 32A40-01100 |36 15
06016-13140 |94 114 32A07-11700 07-02 8 32A45-00300 |46 308
09311-03840 |61-02 101 32A07-11700 |94 124 32A45-00400 |46 309
09312-10380 |61-02 104 32A07-14400 07-02 10 32A45-00500 |46 1
09312-70310 |61-02 103 32A07-14400 (94 125 32A45-00500 94 131
09316-41351 |61-02 107 32A07-16300 07-02 9 32A46-00900 |46 9
09317-40070 |61-02 105 32A09-00010 07-02 1 32A46-01101 |46 502
09317-51810 |61-02 102 32A09-00020 07-02 2 32A46-01200 |46 503
09317-51830 |61-02 102 32A09-00030 07-02 3 32A46-01200 94 132
09317-51850 |61-02 102 32A09-00040 07-02 4 32A46-02100 |46 504
09317-51870 |61-02 102 32A11-00900 |17 1601 32A46-03100 |46 10
09317-51890 |61-02 102 32A11-02300 |25 1 32A46-10010 |46 505
09317-51910 |61-02 102 32A11-11200 |11 7 32A46-10020 |46 5
09317-51930 |61-02 102 32A11-11200 |13 4 32A61-00900 |61-01 30
09317-51950 |61-02 102 32A11-22201 |11 5 32A61-01201 |61-01 23
09317-51970 |61-02 102 32A11-22201 |13 2 32A61-03700 |61-01 14
09317-51990 |61-02 102 32A11-22201 |94 126 32A61-03901 |61-01 19
09340-05060 |61-02 106 32A11-32100 |11 4 32A61-04100 |61-01 13
16A12-02000 |92 2 32A11-32100 |13 103 32A61-09200 |11 21
30405-31402 |04-02 7 32A11-33200 |11 1 32A61-12400 |61-01 7
30604-21401 |04-01 3 32A11-33200 |13 1 32A61-22100 |61-01 4
30604-31601 |04-01 4 32A13-04201 |94 127 32A61-22200 |61-01 5
30619-10501 |17 901 32A17-00100 |17 1 32A61-22300 |61-01 6
30636-25901 |01 12 32A17-00200 |17 1 32A62-00500 |62 2
30636-25901 94 116 32A17-00300 |17 1 32A65-02221 |61-01 34
30661-50802 |61-01 22 32A17-08200 |17 7 32A66-01100 |66-02 1
30661-51300 |61-01 25 32A19-00011 |17 9 32A66-03100 |66-01 1
30661-51300 |94 117 32A19-00400 |17 904 32A66-04101 |66-01 2
30666-57400 |92 1 32A19-00500 |17 905 32A68-00400 |68 1
31304-11700 |04-01 6 32A19-09010 |17 10 32A68-10500 |25 10
31345-12100 |46 12 32A19-09020 |17 11 32A68-11700 |66-01 5
32A01-01020 |01 1 32A19-09030 |17 12 32A94-12060 94 1
32A01-01400 |01 4 32A19-09040 |17 13 32B09-08101 |07-02 5
32A01-01600 |01 204 32A20-02201 |17 15 32B09-08201 |07-02 6
32A01-02203 |01 5 32A20-02900 |17 1404 32B09-08301 |07-02 7
32A01-02203 94 118 32A20-10031 |17 14 32B45-02100 |46 4
32A01-02500 |01 8 32A21-11030 |17 16 32B45-10010 |46 3
32A01-02500 94 119 32A23-01200 |11 12 32B61-03900 |61-01 18
32A01-02700 |01 6 32A23-03030 |11 14 32C42-09900 |04-02 4
32A01-02800 |01 7 32A23-03500 07-01 11 32C61-09600 |61-01 16
32A01-03100 |01 205 32A23-24201 |25 5 32C61-09700 |61-01 17
32A01-03200 |01 206 32A23-32200 |11 13 34307-02100 |07-01 5
32A03-01100 |01 207 32A23-54501 |25 6 34323-00801 |11 15
32A04-00020 |04-01 8 32A25-00021 |11 18 34404-02901 |04-01 5
32A04-02010 |04-01 801 32A25-01300 |11 1802 34407-11090 |07-02 13
32A04-02400 |04-01 806 32A29-01200 |29 106 34417-02012 |17 1
32A04-02500 |04-01 807 32A29-09100 |29 2 34417-02022 |17 5
32A04-02801 |04-01 7 32A29-11300 |29 107 34417-02032 |17 6
32A04-02801 94 120 32A29-22200 |29 108 34442-05200 |11 8
32A04-04010 |04-01 808 32A29-22300 |29 109 34442-05200 |13 5
32A04-04300 |04-01 811 32A29-30010 |29 1 34446-05300 |46 6
32A04-04700 |04-01 812 32A29-30100 |29 110 34446-05300 94 133




Aol (INDEX)
ol X1 (SN55)
BEHS Ogfxl | = BEHS BEHS agfx | £&w HEEHS BEHS Ogfxl | =W BEHS
PART NO. FIG. NO. Key No PART NO PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO
34462-00011 |62 1 F1825-08020 66-01 6 MM316248 01 11
34462-00201 |62 101 F2015-10035 61-01 26 MM409980 11 19
34462-00300 |62 102 F2300-08000 61-01 33 MM430614 61-01 10
40012334 61-01 20 Q1250122 F2300-10000 07-02 15 MM430703 61-01 9
40037070 92 4 Q1650009 F2320-10000 36 4 MM433787 04-02 11
40037070 94 129 Q1650009 F2325-08000 04-01 802 MM433993 11 1801
40052813 46 11 ME015735 F2515-08000 29 5 MM433993 94 109
40055772 61-01 1 MD068353 F2515-08000 61-01 32 MM435-94101 61-02 1
40055773 61-01 2 MD068355 F2515-10000 07-02 16 MS661140 07-01 13
40055773 94 107 MDO068355 F2515-10000 36 5 MS661142 07-01 14
40055776 61-01 3 MDO70717 F2515-12000 17 18 S930P-14670 |66-02 110
40055776 94 108 MDO70717 F2846-05000 07-01 8 S930P-18870 |68 106
A383T-46370 68 109 F2846-10000 17 1401 S930P-29970 |66-02 111
A414X-19271 68 103 F2846-12000 07-01 7 S930P-63670 |68 108
A414X-21271 68 105 F2850-04008 07-01 9
A529X-05571 68 114 F2850-04008 17 1402
A628X-65070 68 102 F2870-07022 04-02 6
A640X-53570 68 104 F2870-07022 17 1403
AB642X-29070 68 110 F2871-04010 29 101
A647X-50170 68 112 F2882-18000 61-01 21
A860X-50970 68 113 F3015-07023 11 11
A866X-44682 68 111 F3150-02000 36 7
A880T-65470 68 107 F3150-02000 94 101
A981X-20771 68 101 F3153-07500 25 2
F1035-08020 61-01 31 F3153-07500 94 102
F1035-08020 |92 5 F3202-03000 17 8
F1035-08040 |29 3 F3202-05200 29 102
F1035-08085 |29 4 F3304-10000 46 304
F1035-10025 |07-02 11 F4202-10000 94 103
F1035-10030 |07-02 12 F4202-14000 94 104
F1035-12035 |17 17 F4202-22000 36 10
F1450-10025 |07-02 14 F4202-22000 94 106
F1805-06020 61-01 12 F4440-06300 61-01 28
F1805-08012 61-01 15 F8004-06008 25 4
F1805-08016 |01 9 F8006-06205 29 103
F1805-08016 |04-02 8 F8665-02100 92 3
F1805-08016 |11 3 M106X-44771 66-02 109
F1805-08016 |11 20 M212X-11774 66-02 119
F1805-08016 |13 102 M231X-02671 66-02 116
F1805-08016 |25 3 M231X-02672 66-02 118
F1805-08016 |36 8 M357X-78571 66-02 117
F1805-08016 |36 13 M357X-93471 66-02 113
F1805-08016 61-01 8 M372X-02871 66-02 108
F1805-08020 |01 10 M385X-03771 66-02 115
F1805-08020 |36 3 M391X-04371 66-02 124
F1805-08020 61-01 27 M414X-07472 66-02 101
F1805-08020 |62 3 M578X-20972 66-02 120
F1805-08020 66-01 3 M578X-31971 66-02 102
F1805-08025 |04-01 9 M605X-72371 66-02 114
F1805-08025 |46 301 M640X-29971 66-02 107
F1805-08025 |46 13 M641X-B9971 66-02 103
F1805-08035 |46 302 M642X-35771 66-02 125
F1805-08040 |04-02 3 M648X-40773 66-02 122
F1805-08040 (30 3 M649X-20473 66-02 123
F1805-08045 |46 2 M690X-00572 66-02 104
F1805-08045 |46 8 M800X-76271 66-02 121
F1805-08055 |11 6 M863X-08675 66-02 105
F1805-08055 |13 3 M981X-72875 66-02 112
F1805-08065 |11 10 M981X-75471 66-02 106
F1805-08065 |13 7 MDO000269 07-01 12
F1805-08075 |46 7 MF140227 46 501
F1805-10020 |11 16 MF665536 01 201
F1805-10020 |29 104 MF665538 01 202
F1805-10025 |62 4 MHO037084 62 105
F1805-10030 66-01 4 MHO037087 62 103
F1825-06025 61-01 11 MM130066 07-01 15
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OI_:I =2 % 3 A-SN52, B-SN55

FUEL TANK

FIG. 2-1A (F)
HS REEHS = = = QTY MEg37| dH|
NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1~15 40006747 (= &3 ==A TANK ASSY-FUEL-G040 1 1

1 40008243 |Hd= &3 TANK-FUEL-TRG040 1 1
2 40181432 |42 HlO|X| GAUGE-FUEL(SN)-TRG750 1 1
3 40006786 |Hd= B3 74 CAP ASSY-FUEL-G040 1 1
4 40008416 HZ HEY STRAINER-FUEL TANK-TRG040 1 1
5 40011573 |od= B4 3 Hu{(2h COVER-TANK-TRG040 1 1
6 40012141 o= B3 | 7y COVER-TANK-TRG040 1 1
7 40028908 EE BOLT-HEX W/WS-S153051613 ' M5x0.8x16L 5 5
8 40028995 EE BOLT-HEX W/WS-S159061213 \M6x1.0x12L 6 6
9 40007519 9z s HOSE-FUEL-TRG040 1 1
10 40012432 |HHE=(2H BAND-FRONT-TRG040 1 1
11 40012557 |gH=(F]) BAND-REAR-TRG040 1 1
12 40012798 ZEH = CLAMP-A0641005 1 1
13 40006863 | AEX| SPONGE-TRG040 1 1
14 40006878 |AEX| SPONGE-TRG040 1 1
15 40006888 | AEX| SPONGE-TRG040 1 1
16 40012215 |Ef3 =2}71(2h) BRACKET-TANK-TRG040 1 1
17 40012461 %_lj 38 E|—%‘L| (-ﬂ ) BRACKET-FUEL TANK REAR-TRG040 1 1
18 40007535 & & A HOSE-FUEL-TRG040 1 1
19 40027836 |23 HE NUT-LOCK-TRG870 M8x1.25 33
20 40029009 EE BOLT-HEX W/WS-S159083033 M8x1.25x30L 4 4
21 40028196 |2t WASHER-PLN-S365082613 | #26/08.4x2.5T 33
22 40012007 =S¥ x= CLAMP-HOSE-TRG970 5 5
23 40006898 | AZEX| SPONGE-FUEL TANK-TRG040 1 1

07-08-31 02
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FUEL TANK

A-SN52, B-SN55

FIG. 2-1B (C)
HS REEHS = = = QTY MEg37| dH|
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1~15 40006747 (= &3 ==A TANK ASSY-FUEL-G040 1 1
1 40008243 |Hd= &3 TANK-FUEL-TRG040 1 1
2 40181432 |42 HlO|X| GAUGE-FUEL(SN)-TRG750 1 1
3 40006786 |z EH3ZY CAP ASSY-FUEL-G040 1 1
4 40008416 HZ HEY STRAINER-FUEL TANK-TRG040 1 1
5 40011573 |od= B4 3 Hu{(2h COVER-TANK-TRG040 1 1
6 40012141 o= B3 | 7y COVER-TANK-TRG040 1 1
7 40028908 EE BOLT-HEX W/WS-S153051613 ' M5x0.8x16L 5 5
8 40028995 EE BOLT-HEX W/WS-S159061213 \M6x1.0x12L 6 6
9 40007519 9z s HOSE-FUEL-TRG040 1 1
10 40012432 |HHE=(2H BAND-FRONT-TRG040 1 1
11 40012557 |gH=(F]) BAND-REAR-TRG040 1 1
12 40012798 ZEH = CLAMP-A0641005 1 1
13 40006863 | AEX| SPONGE-TRG040 1 1
14 40006878 |AEX| SPONGE-TRG040 1 1
15 40006888 | AEX| SPONGE-TRG040 1 1
16 40012215 |Ef3 =2}71(2h) BRACKET-TANK-TRG040 1 1
17 40012461 %_lj 38 E|—%‘L| (-ﬂ ) BRACKET-FUEL TANK REAR-TRG040 1 1
18 40007535 & & A HOSE-FUEL-TRG040 1 1
19 40027836 |23 HE NUT-LOCK-TRG870 M8x1.25 33
20 40029009 EE BOLT-HEX W/WS-S159083033 M8x1.25x30L 4 4
21 40028196 |2t WASHER-PLN-S365082613 | #26/08.4x2.5T 33
22 40012007 =S¥ x= CLAMP-HOSE-TRG970 5 5
23 40029476 |=E BOLT-HEX-S103164043 M16x1.5x40L 1 1
24 40029555 |2FAM WASHER-SPR-S361160013 | $®26/016.2x4T 1 1

07-08-31 02
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et S N

ENGINE CONTROL

A-SN52, B-SN55

FIG. 2-2
Hs | FEHS £ = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1 40012517 (2 EAFHI b LEVER-INJECTION PUMP-TRG100 1
2 40028964 =E BOLT-HEX W/WS-S155061633 M6X1.0X16L 2
3 40011988 Q7 REE 2= ROD-ENGINE CONTROL-TRG100 1 *
3 40011989 Q7 ZEE 2E ROD-ENGINE CONTROL-TRG100 *
4 40008407 |E2IAE 2t WASHER-PLASTIC-TRG970 1
5 40029130 A = PIN-SNAP-S443060013 1
6 40012396 QT ZEE 3 LEVER-ENGINE CONTROL-TRG100 *
7 40028158 | =™ 2tAM WASHER-PLN-S363100013  ®18Xd10.5X2t 1
8 40029132 |AH H PIN-SNAP-S443100013 1
9 40012050 |Z2EZE 2= =243 BRACKET-ENGINE CONTROL-TRG100 *
10 40028971 |=E BOLT-HEX W/WS-S155082033 1 M8X1.25X20L *
11 40029076 L E NUT-FLANGE-S345080043 *
12 40011197 QI ZEE HE PEDAL-ENGINE CONTROL-TRG100
13 40011937 A~x=& SPRING-TRG100
14 40007739 | =teto|of WIRE-ACC PEDAL-TRG100
15 40029567 |=HotAM WASHER-PLN-S363060013  ®11.5Xd6.4X1.6t
16 40029120 |2t PIN-SPLIT-S441251613
17 40008366 7t | PEDAL-ACC-TRG970

18 40029150

[>
1
o
r

PIN-SPRING-S446032012

19 40029546 Aot WASHER-SPR-S361080013  ®15.4X®d8.2X2t
20 40029063 ZHLE NUT-CAP-S337080013 M8X1.25

21 40008298 |4 CAP-LEVER ACC-TRG970

22 40011508 |l &l == 2f ] LEVER-ACCELERATOR-TRG100

23 40008365 |==H8H = KNOB-ACC LEVER-TRG970

24 40009461 |=xE|H = SHAFT-ENGINE CONTROL-TRG100

25 40012626 |QIRI=H allt] LEVER-ENGINE CONTROL-TRG100

26 40007938 | 2}0|0f WIRE-ACC LEVER-TRG100

27 40012021 |of&rE PLATE-FRICTION-TRG100

28 40028202 |H2tA WASHER-PLN-S365123013 | ®30X®13X3t

29 40012284

e
1>
|H
o

SPRING-PLATE-TRG100

30 40028169
31 40029041

oF!
e}
i

i
[m

WASHER-PLN-S364080013
NUT-HEX SMALL-S313080043

D17XP8.4X1.6t
M8X1.25

N =N = & a4 a/a a4 a a ala a a a N A a A

N =N =2 a4 a4 a/la a a a ala a a a N A A a a NN =22 NN NN -

06-06-01
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27| A-SN52, B-SN55

MUFFLER

FIG. 2-3
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1 40011532 ME7g MUFFLER-TRG150 1 *
40011081 MHEYH MUFFLER-TRG150 1
2 40028901 AEE EE BOLT-STUD-S139082523 M8X1.25X25L 4 2
3 40006947 MEZ 7tA7 GASKET-MUFFLER-TRG150 1 *
4 40029076 E X HE NUT-FLANGE-S345080043 M8X1.25 4 |
5 40006946 MEZ 7tA7 GASKET-MUFFLER-TRG150 1 2
6 40029075 EX HE NUT-FLANGE-S345080013 M8X1.25 6 4
7 40029006 |=E BOLT-HEX W/WS-S159082033 |M8X1.25X20L 1 2
8 20020370 |8f 7| Ctx|zt MANIFOLD-EXHAUST-EGQ165 1
9~14 40011345 EH|Y mo|= =& PIPE-TAIL-TRG150 1 1
9 40011322 | mo|= PIPE-STACK-TRG150 1 1
10 40011489 mlo|= 11X =27l BRACKET-STACK PIPE-TRG150 1 1
11 40011474  ot™ ZHu{(ZH COVER-SAFETY(LH)-TRG150 1 1
12 40011475  ot™ FHH{ () COVER-SAFETY(RH)-TRG150 1 1
13 40011473 |8f7| mZto| = HH COVER-STACK PIPE-TRG150 22
14 40029000 (=2E BOLT-HEX W/WS-S159062033 |M6X1.0X20L 10 10
15 40028948 =E BOLT-HEX W/WS-S154102533 M10X1.25X25L 2 2
06-05-01 01
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2+C|of| O| E
RADIATOR

A-SN52, B-SN55

FIG. 2-4A
HE | BEEHS &£ = R QTY Mg357| d|1
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40007609 |2tC|oflo]E RADIATOR-4ROW-TRG170 1
2 40011274 |HHE 7Y SHROUD-FAN-TRG170 1
3 40011490 | EzolE PLATE-RADIATOR-TRG170 1
4 40029075 E#X| HE NUT-FLANGE-S345080013 M8x1.25 1
5 40008309 H=xEH3F TANK-RESERVOIR-TRG170 1
6 40011533 | 37| AfEHE PLATE-AIR BAFFLE-TRG170 1
7 40007301 |HZt= s A 9 HOSE-RADIATOR INLET-TRG170 1
8 40007273 Wzt SsA 57 HOSE-RADIATOR OUTLET-TRG170 1
9 40012013 ™= CLAMP-HOSE-TRG970 4
10 40028971 |2E BOLT-HEX W/WS-S155082033 1 M8X1.25X20L 18
11 40007459 |g2txlnF RUBBER-DAMPING-TRG970 2
12 40029549 A=l QLM WASHER-SPR-S361100013 | ®10 2
13 40028747 HE NUT-HEX 1 TY-S302100043 M10X1.25 2
14 40011484 |Z¢20olE PLATE-RADIATOR-TRG170 2
15 40007380 QC{AEZ WEATHER STRIP-RADIATOR-TRG170 2
16 40006848 MY SPONGE-RAD/AIR SEAL-TRG170 1
17 40006827 |M SPONGE-RAD/AIR SEAL-TRG170 1
18 40011657 |4 E 7io|= GUIDE-NET-TRG170 1
19 40006918 | &7| Xk M SPONGE-RAD/AIR SEAL(L)-TRG170 1
20 40011727 2iC|oflo|Ef U E NET-RADIATOR-TRG170 1 W/O AIR-CON
40011647 |2iC|ollo|E| Y E NET-RADIATOR(AC)-TRG170 1 AIR-CON
21 40006919 | &@7|XtEtAEX| SPONGE-RAD/AIR SEAL(U)-TRG170 1
05-09-01 00
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2+C|of| O| E
RADIATOR

A-SN52, B-SN55

FIG. 2-4B

Hs | FEHS £ = s QTY Hg357| | H|2

NO. | PART NO. PART NAME & DESCRIPTION B APP.NO | REM.
1 40007609 | 2jC|ol|o] & RADIATOR-4ROW-TRG170 1
2 40008248 3 A2t E= SHROUD-FAN-TRG170 1
3 40028971 |=E BOLT-HEX W/WS-S155082033 \M8x1.25%x20 17
4 40011838 H =83 =23l BRACKET-COOLANT TANK-TRG170 1
5 40008309 |H=x=&i3 TANK-RESERVOIR-TRG170 1
6 40007303 |(AtE A HOSE-RADIATOR OUTLET-TRG170 1
7 40012014 Y= CLAMP-HOSE-TRG970 4
8 40007304 |SI5 s HOSE-RADIATOR INLET-TRG170 1
9 40012300 | Z7| Xjchzt PLATE-AIR BAFFLE-TRG170 1
10 40006917 27| Xtk AEX| SPONGE-RAD/AIR SEAL(U)-TRG170 1
11 40011484 Z&iolE PLATE-RADIATOR-TRG170 2
12 40007380 | AEZ! WEATHER STRIP-RADIATOR-TRG170 2
13 40007459 gxl 02 RUBBER-DAMPING-TRG970 2
14 40029549 | 2fM WASHER-SPR-S361100013 2
15 40028747 |HE NUT-HEX 1 TY-S302100043 |M10X1.25 2
16 40011472 37| £ HE DUCT-AIR INTAKE-TRG170 1
17 40007531 |&xl 02 RUBBER-CUSHION-TRG970 1
18 40011298 = E X SUPPORT-DUCT-TRG170 1 DRY
19 40028769 |HE NUT-HEX 2 TY-S305100013 |M10X1.5 1
20 40011495 | 2fC|oflo|Ef Tt NET-RADIATOR-TRG170 1
21 40006918 27| Xtk AEX| SPONGE-RAD/AIR SEAL(L)-TRG170 1
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ol A2 A-SN52, B-SN55
AIR CLEANER

FIG. 2-5A
HE | BEEHS &£ = R QTY Mg357| dHl1
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.
1 40007924 |ollof A2|Lq =&l AIR CLEANER-12P5INCH-TRG190 1
2 40007944 =g ELEMENT-FILTER-TRG190 1
3 40006969 ofof T2 W= BAND ASSY-AIR CLEANER-G190 1
4 40028973 |2E BOLT-HEX W/WS-S155082533 2
5 40012017 E™¥= CLAMP-HOSE-TRG970 1
6 40007308 (& 37| =& HOSE-AIR INTAKE-TRG190 1
7 40012424 EzA R4E CONNECTOR-INTAK HOSE-TRG190 1
8 40007515 | 37| =& HOSE-AIR INTAKE-TRG190 1
9 40012014 ES™¥= CLAMP-HOSE-TRG970 1
10 40007249 |E 37| =& HOSE-AIR INTAKE-TRG190 1
11 40012013 ™= CLAMP-HOSE-TRG970 1
12 40012015 E#= CLAMP-AIR HOSE-TRG970 2
13 40029326 |2}o|o{HH = BAND-WIRE-S901009013 1
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AIR CLEANER

A-SN52, B-SN55

FIG. 2-5B
HE | BEEHS &£ = R QTY Mg357| dHl1
NO. PART NO. PART NAME & DESCRIPTION B APP.NO REM.
1~2 40007928 oflof 2| == A AIR CLEANER-7P5INCH-TRG190 1
1 * =x =& AIR CLEANER-7INCH-TRG190 1
2 40007576 |ZE ELEMENT-PRIMARY-TRG190 1
3 40012623 ofof F2|{ M= BAND-AIR CLEANER-TRG190 1
4 40011203 oflof 32| X|X|CH SUPPORT-AIR CLEANER-TRG190 1
5 40007279 |37 &Y =& HOSE-AIR INTAKE-TRG190 1
6 40012018 ™= CLAMP-HOSE-TRG970 2
7 40011171 | 27| ¢ mlo|= PIPE-AIR INTAKE-TRG190 1
8 40006896 | 7}AZ GASKET-AIR CLEANER-TRG190 1
9 40028921 |£2E BOLT-HEX W/WS-S153082033 | M8x1.25x20 4
10 40028980 =E BOLT-HEX W/WS-S155102033 2
11 40028986 |=E BOLT-HEX W/WS-S156102533 1
12 40029080 HE NUT-FLANGE-S346100043 1
1
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ENGINE FRAME

A-SN52, B-SN55

FIG. 2-6
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1 40010906 Q& =zl FRAME-ENGINE(4WD)-TRG210 10 0*

40010957 Q& =zl FRAME-ENGINE-TRG210 1
2 40029553  2tM WASHER-SPR-S361140013 20| 20
3 40029399 =E BOLT-HEX-S101144543 M14X2.0X45L 16 16
4 40006711 =& SIolE WEIGHT-LEFT-TRG215 11
5 40006714 S {olE WEIGHT-MIDDLE-TRG215 1.1
6 40006712 <& QI0|E WEIGHT-RIGHT-TRG215 11
7 40029549  2fM WASHER-SPR-S361100013 8 | 8
8 40029368 =E BOLT-HEX-S101104543 M10X1.5X45L 8 8
9 40011756 | 0% =3 HOOK-GRILLE-TRG830 1.1
10 40012880 &l GRIP-A0710037 11
11 40009898 A= SPRING-TRG830 1.1
12 40029259 | AW RING-SNAP-S810012001 1 1
13 40006716 ®Hif {0l E WEIGHT-BUMPER-TRG215  55kg 1.1
14 40029489 =E BOLT-HEX-S104141443 M14X1.5X140L 4 4
15 40006713 ©™at 271 & WEIGHT-FRONT-TRG215 20kg/EA 4 | 4
16 40012107  2tM WASHER-STOP-TRG215 22
17 40009540 =E BOLT-HEX-TRG215 M16X1.5X245L 1.1
18 40029555  2tM WASHER-SPR-S361160013 1 1
19 40029052 UHE NUT-HEX SMALL-S314160013 M16X1.5 1.1
20 40011968 PIN-FRONT HOOK-TRG215 11
21 40009876  AEHHE PIN-SNAP-TRG970 11
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% E_I il A-SN52, B-SN55

CLUTCH

FIG. 3-1
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.
1-2 40007861 SEixl == CLUTCH ASSY-SET-TRG250 11
1 40007677 | Op&HEF =EIA| DISK ASSY-CLUTCH-TRG250 1.1
2 40007667 FHH| =l COVER-CLUTCH-TRG250 11
3 40028923 |2E BOLT-HEX W/WS-S153082533 |M8x1.25x25L 12 12
4 40029092 =siHE PIN-PAR-S421061210 D6x12L 22
5 40010325 Ezjo|& &2|= SLEEVE-FLY WHEEL-TRG250 1.1
6 40011825 Z&|0|E PLATE-LOCK-TRG250 11
7 40012289 E:0|E PLATE-LOCK-TRG250 1.1
8 40009925 EE BOLT-IND SLEEVE-TRG250 |M12x1.25x23L 4 4
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CLUTCH HOUSING

FIG. 3-2
HE | BEEHS &£ = R QTY Mg357| dHl1
NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1 20020404 |22 x| 5t23A HOUSING-CLUTCH-TRG250 1 1
2 40007354 E2{1 PLUG-RUBBER-TRG250 D12 1 1
3 40007322 Ez{1 PLUG-RUBBER-TRG970 D12 6 6
4 40012624 =Z2{1 PLUG-DRAIN-TRG250 M20x1.5 1 1
5 40012421 |4 SEAL-PLUG-TRG250 0OD26xI1D20x1.5t 1 1 280GRP
6 40011696 BB = SHAFT-CLUTCH LEVER-TRG260 1 1 280GRP
7 40009834 2|4 LEVER-CLUTCH SHIFT-TRG250 1 1
8 40010190 |=E BOLT-LOCKING-TRG250 M12x1.25 1 1
9-10 | 40009833 5= =2 HUB ASSY-RELEASE BRG-TRG250 11
9 * 24 BUSHING-TRG970 MB4525DU(OD50xID45x25) | 1 | 1
10 * = HUB-RELEASE BEARING-TRG250 1 1
11 40007839 | H|o&H BEARING-RELEASE-TRG250 |TKs5-1BU3(0D87.6xID55x21.5) | 1 1
12 40009792 | =7|wj7|E2{ PLUG-AIR BENT-TRG250 1 1
13 40028941 |=2E BOLT-HEX W/WS-S153124533 \M12x1.75x45L 8 8
14 40029102 & PIN-PAR-S423102010 D10x20L 2 2
15 40028943 |=E BOLT-HEX W/WS-S153126033 'M12x1.75x60L 2 2
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A-SN52, B-SN55

FIG. 3-3
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40007117 | A2[X]| SWITCH-CLUCH-TRG750 11
2 40011183 |HE PEDAL-CLUTCH-TRG260 11
3 40012679 £4 BUSHING-A0677825 2 2
4 40009837 SeixZ3 =&A ROD ASSY-CLUTCH-TRG260 1.1
5 40012119 2e{x|HZ &= Zo| ROD-C/PEDAL LOCK-TRG260 11
6 40011978 |Ex|H g 2F A =2 SPRING-C/PEDAL LOCK-TRG260 1 1
7 40029565 | 2tM WASHER-PLN-8363050013 1 1
8 40029129 | H= PIN-SNAP-S443050013 11
9 40029108 PIN-HEAD-S427102013 D10x20L 22
10 40028158 2fM WASHER-PLN-S363100013 | OD18xID10.5x2t 22
11 40029121 § PIN-SPLIT-S441252013 D3.0x20L 22
12 40012366 A= SPRING-TRG670 2.3 1.1
13 40012138 |O{XMAH BOLT-ADJUST-TRG260 11
14 40028721 UHE NUT-HEX 1 TY-S301080043 | M8x1.25 22
15 40007478  2{H{ RUBBER-RUBBER-CBG000 11
06-06-01 02
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TRANSMISSION CASE

A-SN52, B-SN55

FIG. 3-4
Ha | FEH= 5 = g QTY Hg357| | H|2
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1 40012624 Z=2{1 PLUG-DRAIN-TRG250 M20x1.5 22
2 40009532 =E BOLT-STUD-TRG970 M14x1.5 4 | 4 250G-2,280G-2
3 40012421 |4 SEAL-PLUG-TRG250 OD26xID20x1.5t 2 2
4 20020405 #Ho|A CASE-AXLE-TRG280 11
5 20021956  #Ho|A CASE-CENTER-TRG280 11
6 40007440 |=z2|C AIR BREATHER-WATER(LOW TEMP)-TRG280 2 2
7 20020366 |7HH{ COVER-CENTER CASE-TRG280 1 1
8 40029399 =E BOLT-HEX-S101144543 M14x2.0x45L 12 12
9 40028949 =E BOLT-HEX W/WS-S154103033 [ M10x1.25x30L 10 10
10 40029051 |HE NUT-HEX SMALL-S314140013 |M14x1.5 4 4
11 40029553  2fA WASHER-SPR-S361140013 |OD24.5xID13.2X3.5t 16 | 16
12 40029102 = PIN-PAR-S423102010 D10x20L 6 6
13 40011190 PROTECTOR-PTO-TRG280 11
14 40012776 EZB{1 PLUG-A0610159 3 3
15 40007441 2 H0|X| GAUGE-OIL LEVEL-TRG280 11
16 40012845 EB{1 PLUG-TAPER-A0610168 PT1/4 11
17 40012282 CAP-RAIL-TRG290 11
05-09-01 00
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A-SN52, B-SN55

FIG. 3-5-1
Hs | FEHS £ = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1 40010185 7{H{ COVER-MAIN SHAFT-TRG280 1 1 280GRP
2 40028947 =E BOLT-HEX W/WS-S154102033 |M10x1.25x20L 4 | 4
3 40012920 |4 SEAL-OIL-A0653002 TC35488(1D35x0OD48x8) | 1 1
4 40029256 |2g O-RING-S804080010 S80(D80xW2) 1 1
5 40012709 H|ofE BEARING-BALL-A0862070 #6207(0D72xID35x17) | 1 1
6 40009390 &z2|l= SLEEVE-HYD CIUCUIT-TRG280 1 1 280GRP
7 40029220 =22 0O-RING-S801062010 P62(D62xW5.7) 1 1
8 40029301 |AH& RING-SNAP-S811072001 D76.5x2.5t 1 1
9 40010078 | A O|A] SPACER-TRG281 0OD48x1D42x10 1 1
10 40007831 |H|o{Z BEARING-BALL-TRG281 #16008(0D68xID40x9)| 2 | 2
11 40029300 AW RING-SNAP-S811068001 D68x2.5t 2 2
12 40010080 |Am|0|M SPACER-TRG281 0OD48xID40x4.2 1 1
13 40009066 |MZITFE7|0] GEAR-F/DRV-TRG281 1 1
14 40010081 |Am|0|M SPACER-TRG281 OD48xID40x7.7 1 1
15 40009156 | A3 =ZL}o|ME RING-SYNCHRONIZER-TRG281 2 2
16 40012135 A x=& SPRING-SYNCHRONIZER-TRG281 2 2
17 40009300 |3{& HUB-SHIFTING-TRG281 1 1
18 40009844 AEBHE STRUT-SYNC-TRG281 33
19 40009053 &zZ|l=2 SLEEVE-SHIFT-TRG281 1 1
20 40009714 | Am|0|M SPACER-TRG281 OD50xID45x7.7 1 1
21 40009214 ZEZXIFE7|0f GEAR-REVERSE DRV-TRG281 1 1
22 40012918 |H|of & BEARING-BALL-A0869090 #6909(0OD68xID45x12)| 2 | 2
23 40010098 | AH|O|A] SPACER-TRG281 OD50xID45x2.5 1 1
24 40009378 == SHAFT-M/SHIFT DRV-TRG281 1 1
25 40007811 |4 SEAL-OIL-TRG280 TB23316(ID23x0OD31x6) | 1 1
26 40007813 |L{EH O BEARING-NEEDLE ROLLER-TRG281 |HK2516(0D32xID25x16) = 1 1
27 40012706 H|of& BEARING-BALL-A0862060 #6206(0D62xID30x16) | 1 1
28 40007684 S|k ==A| CLUTCH ASSY-HYD-TRG287 1 1 283GRP
29 40009595 | TE|IT=7|0 GEAR-PTO MAIN DRV-TRG283 1 1 283GRP
30 40012917 |H|olZ BEARING-BALL-A0869070 #6907(0OD55xID35x10)| 2 | 2 283GRP
31 40010060 |A @ O|M SPACER-TRG281 0OD42xID35x9 1 1 283GRP
32 40029298 | AHE RING-SNAP-S811055001 D55x2t 2 2 283GRP
33 40009010 | HE|IRFH SHAFT ASSY-PTO MAIN DRV-TRG283 1 1 283GRP
34 40010062 |Am|0|M SPACER-TRG281 OD41xID25x2 1 1 283GRP
35 40012926 Hf|ofZ BEARING-BALL-A0863051H1 | #6305ZHL1(D62xd25x17)| 1 1 283GRP
36 40012098 |mAEZ RING-SEAL-TRG281 D25x2.5t 1 1 283GRP
37 40012836 | A LINER-A0870501 OD71xID56x0.15t 1 1
40012949 |4l LINER-A0870502 OD71xID56x0.2t 1 1
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FIG. 3-5-2
Hs | FEHS £ = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1 40029301 | AW RING-SNAP-S811072001 D72x2.5 2 2
2 40029220 <2 # O-RING-S801062010 P62(D62xW5.7) 11
3 40012610 | CAP-O-RING-TRG281 D72 1 1
4 40009934 | E NUT-LOCK-TRG281 M25x1.5 11
5 40012717  H o BEARING-BALL-A0863050H1 |#6305HL1(D62xd25x17) 1 1
6 40009798 7| of GEAR-FRONT DRVN-TRG281 11
7 40010050 | AH| O|A] SPACER-TRG281 0OD42xID30x44 1 1
8 40009767 7| of GEAR-REVERSE DRVN-TRG281 1 1
9 40010064 | A O|A] SPACER-TRG281 0OD42xID30x22.5 1 1
10 40007981 |H|ofZ BEARING-TAPER-TRG285 #32006XJ(0OD55xID30x17) 2 | 2 283GRP
11-13 40013039 | 7|of == PTO DRVN-GEAR ASSY-G283 1 1
11 40029285 | AHE RING-SNAP-S810070001 D70x2.5t 11
12 40010134 7| of GEAR-PTO DRV 2ND-TRG283 1 1
13 40009219 7| of GEAR-PTO MAIN DRVN-TRG283 1 1
14 40012718 H|of& BEARING-BALL-A0863060 #6306(0OD72xID30x19) | 1 1
15 40009361 = SHAFT-COUNTER SHUTTLE-TRG281 1 1
16 40010243 |t 2} COLLAR-TRG281 OD72xID60x2.3t 1 1
17 40010296 &2|= SLEEVE-TRG281 111
18 40029210 =2 & O-RING-S801024010 P24(D24xW3.5) 1 1
19 40029091 7| KRY-SUNK-S405061610 B6xH6x16L 2 2
20 40009098 = SHAFT-REVERSE IDLE-TRG281 1 1
21 40010225 2} M WASHER-THRUST-TRG281  OD42xID28x22 2 2
22 40009765 7| of GEAR-REVERSE IDLE-TRG281 |24T,R 1 1
23 40007815 LSH O BEARING-NEEDLE ROLLER-TRG281 OD33xID28x17 22
24 40029272 (AW RING-SNAP-S810028001 D28x1.5t 1 1
25 40028947 & E BOLT-HEX W/WS-S154102033 |M10x1.25x20L 1 1
26 40011912 AETH STOPPER-R/IDLE SHAFT-TRG280 11
27 40012836 Al LINER-A0870501 OD71xID56x0.15t 2 2
40012949 Al LINER-A0870502 OD71xID56x0.2t 2 2
40012837 |4l LINER-A0870505 OD71xID56x0.5t 11
40012950 |4 LINER-A0870508 OD72xID60x1.0t 1 1
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FIG. 3-6
Hs | FEHS £ = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1 40012709 HofE BEARING-BALL-A0862070 #6207(0OD72xID35x17)| 3 | 3
2 40009373 | SHAFT-F/R DRV-TRG281 1 1
3 40010293 | AH|O|A] SPACER-TRG281 OD42.7xID33.5x44.5| 2 | 2
4 40009750 |7|of GEAR-DRV 2ND-TRG281 21T,L 1 1
5 40009768 | 7|0of GEAR-DRV 3RD-TRG281 25T,L 1 1
6 40010133 | 7|of GEAR-DRV 4TH-TRG281 31T,L 1 1
7 40010061 | AH| O|A] SPACER-TRG281 OD40xID25.5x8.5 1 1
8 40007823 H|ofiH BEARING-TAPER ROLLER-TRG281 |#32005XJ(0D47xID25x15) 2 | 2
9 40029282 | AW RING-SNAP-S810055001 D50.8x2t 1 1
10 40009934 LHE NUT-LOCK-TRG281 M25x1.5 2 2
11 40012928 o BEARING-BALL-A0863064H1 |#6306DDHL1(D72xd30x19) | 1 1
12 40010231 |Am|0|M SPACER-TRG281 OD50xID33x12 2 2
13 40009367 |= SHAFT-MAIN DRVN-TRG281 1 1
14 40010047 |&2|=2 SLEEVE-GEAR-TRG281 4 | 4
15 40009342 |7|of GEAR-DRVN 1ST-TRG281 46T,R 1 1
16 40009141 A3 =22 RING-SYNCHRONIZER-TRG281 4 | 4
17 40012536 |A =& SPRING-TRG281 4 | 4
18 40009428 5= HUB-SHIFT-TRG281 2 2
19 40009946  m A PIECE-TRG281 6 | 6
20 40009384 | &zZ|= SLEEVE-SHIFT-TRG281 2 2
21 40009341 | 7|0of GEAR-DRVN 2ND-TRG281 42T,R 1 1
22 40009339 |7|of GEAR-DRVN 3RD-TRG281 37T,R 1 1
23 40009383 | 7|0f GEAR-DRVN 4TH-TRG281 31T,R 1 1
24 40010086 | Am| 0| SPACER-TRG281 D50xd33x14.3 1 1
25 40029301 AW RING-SNAP-S811072001 D72x2.5t 2 2
26 40010108 H|o{™ =0 HOLDER-BEARING-TRG281 1 1
27 40009509 |=E BOLT-STOPPER-TRG281 M10x1.25x20L 1 1
28 40029549 2N WASHER-SPR-S361100013 ' OD18.4xID10.2x2.5T | 1 1
29 40010243 | Zt2} COLLAR-TRG281 OD72XID60X2.3t 1 1
30 40012836 |4l LINER-A0870501 OD71XID56X0.15t 2 2
40012949 Al LINER-A0870502 OD71XID56X0.2t 2 2
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FIG. 3-7
Hs | FEHS £ = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1 40012677 H o BEARING-BALL-A0863060H1 |#6306HL1(D72xd30x19) 1 1
2 40010097 | 2fM WASHER-THRUST-TRG285  OD54xID30x3t 111
3 40009220 |7|of GEAR-HIGH DRV-TRG285 42T 1 1
4 40007821 H|o{Z BEARING-NEEDLE ROLLER-TRG281 |D40xD35x27L 1 1
5 40010088 | 2FAM WASHER-THRUST-TRG285  OD50xID35x3t 1 1
6 40010112 | A2lg SELECTOR-HIGH-TRG285 111
7 40009370 Huzx = SHAFT-RANGE DRV-TRG285 14T,R 1 1
8 40007981 |H|ofZ BEARING-TAPER-TRG285 #32006XJ(0OD55xID30x17) 2 | 2
9 40029298 | AW RING-SNAP-S811055001 D55X2T 1 1
10 40009934 =23 E NUT-LOCK-TRG281 M25x1.5 111
11 40007474 |74 CAP-RUBBER-TRG281 D72 1 1 280GRP
12 40029301 | AWHE RING-SNAP-S811072001 D72x2.5t 33
13 40010224 £2|=2 SLEEVE-JOINT-TRG281 1 1
14 40029290 | AHE RING-SNAP-S811028001 D28x1.2t 11
15 40009759 H|O0{& X|X|CH SUPPORT-BEARING-TRG285 1 1
16 40028949 =E BOLT-HEX W/WS-S154103033 |M10x1.25x30L 1 1
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FIG. 3-8
HS 2EHS &£ = R QTY Mg357| dHl1
NO. @ PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40029296 | AW RING-SNAP-S811052001 $56.2x2t 1 1
2 40012703 HofiH BEARING-BALL-A0862050 #6205(D52xd25x15)| 1 1
3 40029273 | AW RING-SNAP-S810030001 D30x1.5t 5| 5 285G-4,281G-1
4 40009961 7|0 GEAR-CREEPER 1ST-TRG285 38t 1 1
5 40009114 = SHAFT-CREEPER DRV-TRG285 |14t 1 1
6 40007827 |Ho{ & BEARING-ROLLER-TRG285 |#NJ2205ET(D52xd25x18)| 1 | 1
7 40012221 |74 CAP-O-RING-TRG285 D52 1 1
8 40010111 | A2lE SELECTOR-CREEPER-TRG285 1 1
9 40010014 = SHAFT-CREEPER DRVN-TRG285 11
10 40010092 &z2|= SLEEVE-GEAR-TRG281 1 1
11 40009699 |H|ofZ BEARING-NEEDLE-TRG970 #404527(0D45xID40x27) 1 1
12 40009047 7|0 GEAR-CREEPER 2ND-TRG285 |38t 1 1
13 40009717 =M WASHER-THRUST-TRG281  OD54xID30x3t 1 1
14 40007832 H|oiH BEARING-ROLLER-TRG285 |#NJ306ET(D72xd30x19) 1 | 1
15 40009885 H|oi™ =0 HOLDER-BEARING-TRG285 1 1
16 40012708 Hofid BEARING-BALL-A0862061 #6206(D62xd30x16)| 1 1
17 40028949 |=E BOLT-HEX W/WS-S154103033 'M10x1.25x30L 3 3
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PTO SHAFT

FIG. 3-9

Hs | FEHS 5 = g QTY M7 HZ

NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.
1 40010224 £z|= SLEEVE-JOINT-TRG281 11 287GRP
2 40029273 | AHE RING-SNAP-S810030001 D30x1.2t 22 287GRP
3 40012933 H|o{¥ BEARING-BALL-A0869060 #6906(0D47xID30x9) | 1 | 1
4 40012934 & BEARING-BALL-A0869061 #6906Z 11
5 40029295 | AW RING-SNAP-S811047001 D47x1.75t 22
6 40009358 IE|R = SHAFT-PTO BRAKE-TRG283 1.1
7 40029290 A RING-SNAP-S811028001 D28x1.2t 11
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FIG. 3-10
Hs | FEHS £ = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1 40009355 |TE|Q £7H= SHAFT-PTO CONNECT-TRG287 1 1
2 40029290 AHE RING-SNAP-S811028001 D28x1.2t 1 1
3 40012718 H|of& BEARING-BALL-A0863060 #6306(0D72xID30x19)| 2 | 2
4 40009760 | A O|A] SPACER-PTO SHAFT-TRG287 OD72xID66x20.5 1 1
5 40012677 H|olE BEARING-BALL-A0863060H1 #6306HL1(OD72xID30x19) | 1 1
6 40009236 I|E|2 F= 7|0 GEAR-PTO DRV-TRG287 49T 1 1
7 40010072 | AH|O|A] SPACER-PTO SHAFT-TRG287 OD45xID33x13 1 1
8 40009937 LHE NUT-LOCK-TRG287 M35x1.5 1 1
9 40012676 Hf|jofZ BEARING-BALL-A0862070H1 #6207HL1(0D72xID35x17) | 1 1
10 40010041 |mE|R = SHAFT-PTO-TRG287 1 1
11 40010162 |7HH{ COVER-PTO DRV GEAR-TRG280 1 1
12 40007917 24 SEAL-OIL-TRG287 TC40629(1D40x0OD62x9) | 1 1
13 40010163  7{H{ COVER-PTO SHAFT-TRG280 1 1
14 40012824 |4 SEAL-DUST-A0653232 1 1
15 40028948 |=E BOLT-HEX W/WS-S154102533 M10x1.25x25L 2 2
16 40029254 (22 O-RING-S804070010 S70(D70xW2.0) 1 1
17 40009282 |T|E|Q = = GEAR-PTO DRV-TRG287 16T 1 1
18 40010224 &2|=2 SLEEVE-JOINT-TRG281 D40x60 1 1
19 40029273 | AW RING-SNAP-S810030001 D30x1.5 1 1
20 40029276 | AW RING-SNAP-S810036001 1 1
21 40011812 |PTOHH GUIDE-PTO COVER-TRG280 1 1
22 40012874 | oFMHH COVER-A05171520 1 1
23 40028951 |=E BOLT-HEX W/WS-S154104033 'M10x1.25x40L 4 | 4
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FIG. 3-11
HS 2EHS &£ = R QTY Mg357| dHl1
NO. @ PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40010050 | AH| O|A] SPACER-TRG281 OD40xID30x44 1 1
2 40009428 = HUB-SHIFT-TRG281 2 2
3 40009384 | &z|=2 SLEEVE-SHIFT-TRG281 2 2
4 40009171 |2&t¢E7(0f GEAR-PTO DRVN 2ND-TRG283 |32T,R 11
5 40010047 | &2|E2 SLEEVE-GEAR-TRG281 3 3
6 40010231 | AH|O|A] SPACER-TRG281 OD50xID33x12 2 2
7 40009058 1&H3 7|0 GEAR-PTO DRVN 1ST-TRG283 |36T,R 1 1
8-9 40013051  7|of =& A PTO DRVN 3-GEAR ASSY-G283 11
8 40009143 | 7|0f GEAR-W/SYNC-TRG281 1 1
9 40009295 3EHE 7|0 GEAR-PTO DRVN 3RD-TRG283 | 26T,R 11
10 40009404 |TmE|Q M = SHAFT-PTO DRVN-TRG283 1 1
11 40029301 | AWg RING-SNAP-S811072001 D72x2.5t 4 | 4 281G-1,283G-3
12 40029220 =22 0O-RING-S801062010 P62(D62xW5.7) 2 2
13 40012610 |74 CAP-O-RING-TRG281 D72 2 2 281G-1,283G-1
14 40009934 HE NUT-LOCK-TRG281 M25x1.5 1 1
15 40012718 |H|o{Z BEARING-BALL-A0863060 #6306(0OD72xID30x19)| 1 | 1
16 40012719 |Hof & BEARING-BALL-A0863061 1 1
17 40010243 e}t COLLAR-TRG281 OD72XID60X2.3t 2 2 281G-1,283G-1
18 40010224 £2|=2 SLEEVE-JOINT-TRG281 1 1
19 40012836 |4l LINER-A0870501 OD71xID56x0.15t 1 1
40012949 Al LINER-A0870502 OD71xID56x0.2t 1 1
40012837 |4l LINER-A0870505 OD71xID56x0.5t 1 1
40012950 |4 LINER-A0870508 OD72xID60x1.0t 1 1
20 40029290 A RING-SNAP-S811028001 D28x1.2t 1 1
21 40010229 &z2|=2 SLEEVE-LURI GEAR-TRG281 1 1
22 40009600 |2&7|A GEAR-LUBRI-TRG281 1 1
23 40010300 | AH|O|A] SPACER-TRG281 OD84xID33x12 1 1
24 40010085 |Am| 0| SPACER-PTO-TRG283 D49xd32.9x3.5 1 1
25-35 40007732 |9 =ao|3 =& BRAKE ASSY-PTO(HYD)-TRG283 1 1
25 * =0l 3 5HZ HOUSING-HYD BRAKE-TRG283 11
26 * TAEZ RING-PISTON-TRG283 1 1
27 * Belo|3 DA E PISTON-BRAKE-TRG283 1 1
28 * Amag SPRING-BRAKE-TRG283 ®35 1 1
29 * Zgo|E PLATE-SPRING BRAKE-TRG283 11
30 * A RING-SNAP-S810042001 ®38.5x1.75t 1 1
31 * Qfad m PLATE-PRESSURE-TRG283 |2t 1 1
32 * Cla3 DISC-BRAKE-TRG283 1 1
33 * Qfad m PLATE-PRESSURE-TRG283 3.1t 1 1
34 * AHE RING-SNAP-TRG283 d85x2t 1 1
35 40029257 |2g O-RING-S804085010 D84.5xW2.0 2 2
36 40028948 |=E BOLT-HEX W/WS-S154102533 2 2
37 40011912 | AEI STOPPER-R/IDLE SHAFT-TRG280 2 2
38 40029273 AW RING-SNAP-S810030001 D28x1.2t 1 1
39 40009692 | Am|0|M SPACER-PTO SHAFT-TRG283 OD84xID33x12 1 1
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FIG. 3-12
Hs | FEHS 5 = g Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1~3 40013040 =°9lE =& A HST(1)-4WD JOINT ASSY-G288 2 2
1 * Z=QE JOINT-4WD-TRG288 2 2
2 40029162 |H PIN-SPRING-S446053210 D5x32L 2 2
3 40029153 & PIN-SPRING-S446033210 D3x32L 2 2
4 40009351 [ &£(H™) SHAFT-4WD FRONT-TRG288 1 1
5 40029222 2F O-RING-S802040010 G40(D45xW3.1) 1 1
6 40010095 A5t HOUSING-SEAL-TRG288 D52 1 1
7 40012884 |24 SEAL-OIL-A0651253 TC25408(1D25x0D40x8)| 1 | 1
8 40029217 29 0O-RING-S801046010 P46(D46x3.5) 1 1
9 40029271 | AW RING-SNAP-S810025001 D25x1.2t 1 1
10 40012703 H|of BEARING-BALL-A0862050 #6205(0D52xID25x15) | 1 1
11 40029296 | A RING-SNAP-S811052001 D52x2.0t 2 2
12 40012704 H o BEARING-BALL-A0862051 #6205(0D52xID25x15) | 1 1
13 40009437 BHF SHAFT-4WD MID-TRG288 1 1
14 40010234 &2|= SLEEVE-4WD SELECT-TRG288 1 1
15 40029273 |AWE RING-SNAP-S810030001 D30x1.5t 33
16 40029299 | AW RING-SNAP-S811062001 D62x2.0t 1 1
17 40012707 Hofd BEARING-BALL-A0862060H1 |#6206HL1 1 1
18 40009266 |(=(F) SHAFT-4WD REAR-TRG288 1 1
19 40029274 | AW RING-SNAP-S810032001 D32x1.2t 1 1
20 40009967 | 7|of GEAR-4WD-TRG288 42T 1 1
21 40007516 |4 CAP-DRVN SHAFT-TRG283 D62 1 1 280GRP
22 40012706 H|ofE BEARING-BALL-A0862060 #6206 1 1
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FIG. 3-13
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1 40009433 (=3 FORK-PTO(1-3)-TRG291 11
2 40009443 | =3 FORK-PTO(2)-TRG291 1.1
3 40010267 =2 RAIL-PTO(1-3)-TRG291 11
4 40010170 & & RAIL-PTO(2)-TRG291 1.1
5 40010259 |ofEtH ADAPTOR-(LH)-TRG290 11
6 40029167 | H PIN-SPRING-S446062510 D6x25L 6 6
7 40007354 E2{1 PLUG-RUBBER-TRG250 D12 11 293GRP
8 40012282 CAP-RAIL-TRG290 D12 6 6
9 40010339 |= BALL-SHIFT FORK-CVG000 |11/32 4 4
10 40011943 A=g SPRING-TRG290 33
11 40029203 <23 O-RING-S801015010 P15(D15xW2.4) 11
12 40010268 |=2E BOLT-F/R SHIFT-TRG291 1.1
13 40010188 = PIN-TRG290 D8.75x26.5L 11
14 40010286 |=il&! RAIL-F/R-TRG291 1.1
15 40009316 | =3 FORK-F/R-TRG291 11
16 40009862 (M= Zl ofEH ADAPTOR-F/R-TRG291 1.1
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FIG. 3-14
HS 2EHS &£ = R QTY Mg357| dHl1
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40012578 1,2ttt = SHAFT-MAIN SHIFT(1-2)-TRG292 11
2 40009656 | A O|A{ SPACER-TRG292 1 1
3 40029199 |2-3 O-RING-S801012010 D11.8x2.4 4 | 4
4 40011700 3,4tk o = SHAFT-MAIN SHIFT(3-4)-TRG292 11
5 40029209 23 O-RING-S801022010 D21.8x2.4 4 | 4
6 40029271 | AW RING-SNAP-S810025001 D25x1.2 2 2
7 40012474 |3,4%t 2 ARM-MAIN SHIFT(3-4)-TRG292 11
8 40029171 |A=g H PIN-SPRING-S446063212 D6x32 1 1
9 40009865 |1,2&k of ARM-M/SHIFT(1-2)-TRG292 11
10 40029167 | Ax=2 H PIN-SPRING-S446062510 D6x25 77
11 40010311 | o}=te] ADAPTOR-F/R-TRG291 2 2
12 40009993 |3 RAIL-M/SHIFT(1-2)-TRG290 1 1
13 40009994 |&| Y RAIL-M/SHIFT(3-4)-TRG290 11
14 40010308 =3 FORK-M/SHIFT(1-2)-TRG290 1 1
15 40010309 | =3 FORK-M/SHIFT(3-4)-TRG290 11
16 40009852 |3 RAIL-CREEPER-TRG291 1 1
17 40010312 | =3 FORK-CREEPER-TRG291 11
18 40012613  2|u{ LEVER-CREEPER-TRG291 1 1
19 40012572 &t LEVER-4WD-TRG291 11
20 40010330 =3 FORK-4WD-TRG291 1 1
21 40010269 |OftEHE ADAPTOR-4WD-TRG291 11
22 40009853 |3 RAIL-4WD-TRG291 1 1
23 40010339 = BALL-SHIFT FORK-CVG000 4 | 4
24 40011943 A =g SPRING-TRG290 D1.6 4 | 4
25 40029196 23 O-RING-S801010A10 P10A(D10xW2.4) 2 2
26 40009868 =E BOLT-4WD SHIFT-TRG293 M12x1.75 2 2
27 40009626 |Z2{1 PLUG-TAPER-TRG970 PT 3/8 11
28 40029251 (2g O-RING-S804036010 S36(D36xW2.0) 22
29 40009855 |7t COVER-TRG291 11
30 40010266 |NMER=U|Z2|HX| X BOSS-4WD+CREEPER-TRG291 11
31 40028947 |=2E BOLT-HEX W/WS-S154102033 |M10x1.25x20L 4 | 4
32 40007508 | Hr=FHH COVER-RUBBER-TRG292 2 2
33 40010336 | of ARM-4WD-TRG291 11
34 40029172 A==l PIN-SPRING-S446063512 D6x35L 1 1
35 40012573 ¢ ARM-CREEPER-TRG291 11
36 40029132 | = PIN-SNAP-S443100013 D10x32.6L 33
37 40028158 | 2tM WASHER-PLN-S363100013 |OD18xID10.5x2 3 3
38 40029108 | = PIN-HEAD-S427102013 OD14xID10x20L 1 1
39 40012480 2| LEVER-CREEPER HAND-TRG293 11
40 40028720 HE NUT-HEX 1 TY-S301080013 |M8x1.25 1 1
41 40008370 |& 70| KNOB-CREEPER-TRG293 M10x1.5 11
42 40011853 &3 LINK-4WD-TRG293 1 1
43 40011141 |MEFE &ty LEVER-4WD-TRG293 11
44 40008404 ©MEF =S &0l GRIP-4WD CHANGE-TRG970 1 1
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FIG. 3-15
e FEHZ T = = QTY H8%7] HZ
NO. | PART NO. PART NAME & DESCRIPTION APP.NO REM.

A B

1~5 40013016 | d=xlaH =2 F/R-LEVER ASSY-G291 1 1
1 * MEZX Y = LEVER SHAFT, F-R 1 1

2 40029204 <3 O-RING-S801016010 P16 1 1

3 * MEZ HH COVER, SHUTTLE SHIFT 1 1

4 40028163 | 2fM WASHER-PLN-8363200013 |OD34xID21x3t 1 1

5 40029265 A RING-SNAP-S810020001 D20 22

6 40028947 |2E BOLT-HEX W/WS-8154102033 [ M10x1.25x29L 3 3

7 40028954 |(=2E BOLT-HEX W/WS-S154105533 |M10x1.25x55L 1 1

8 40009671 =Z=QIE JOINT-TRG292 1 1

9 40029170 (A= H PIN-SPRING-S446063210 D6x32L 22

10 40009859 HM=EZ AZFH JOINT-SHAFT(F/R)-TRG291 1 1
11 40007731 U-ZQIE JOINT-UNIVERSAL-RPG000 1 1
12 40011699 H™M=ZZl = =243 BRACKET-F/R SHIFT-TRG292 1 1
13 40029006 |=E BOLT-HEX W/WS-S159082033 |M8x1.25x20L 33
14 40009864 ™MEZ HEH SHAFT-F/R SHIFT-TRG292 1 1
15 40029058 |HE NUT-HEX SMALL-S316200013 M12X1.5 1 1
16 40011671 |sH=zfH LEVER-F/R HAND-TRG291 1 1
17 40008364 |&=ZHo| KNOB-F/R SHIFT-TRG970 1 1
18 40028159  2fM WASHER-PLN-8363120013 | D21xd13x2.5t 1 1
19 40029064 UIE NUT-CAP-S338120013 M12x1.25 1 1
20 40008297 74 CAP-LEVER-TRG970 1 1
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FIG. 3-16
HE | BEEHS &£ = R QTY Mg357| dHl1
NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1-8 40013007 | FH= 2] =2 M/SHIFT LEVER ASSY-G292 1 1
1 40011615 |31 =26 (5}) LEVER-M/SHIFT HAND(B)-TRG292 11
2 40011438 Ftz= = BRACKET-MAIN SHIFT-TRG292 11
3 40012476 3,4 28 LEVER-MAIN SHIFT(3-4)-TRG292 11
4 40012475 |1,2%k & & LEVER-MAIN SHIFT(1-2)-TRG292 11
5 40028161 2M WASHER-PLN-S363160013 | OD28xID17x3t 2 2
6 40029261 | AHE RING-SNAP-S810016001 D16x1t 2 | 2
7 40010176 | Al2E SELECTOR-M/SHIFT-TRG292 1 1
8 40012358 | A=& SPRING-TRG292 1 1
9 40028949 |=2E BOLT-HEX W/WS-S154103033 M10x1.25 2 2
10 40028721 HE NUT-HEX 1 TY-S301080043 |M8x1.25 2 | 2
11 40028926 |=E BOLT-HEX W/WS-S153084033 \M8x1.25x40L 2 2
12 40011616 |31 =& 1] (&) LEVER-M/SHIFT HAND(T)-TRG292 11
13 40028726 |HE NUT-HEX 1 TY-S301120043 |M12X1.75 1 1
14 40008411 |FH{ = &F 0| GRIP-MAIN SHIFT-TRG970 1 1
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FIG. 3-17

HE | BEEHS &£ = R QTY Mg357| dHl1

NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1 40011857 | 1™ 4| HOLDER-SHIFT LINK-TRG292 1 1 291GRP
2 40009319 |=Z3 FORK-RANGE-TRG292 1 1 291GRP
3 40009990 |y« RAIL-RANGE+PTO-TRG292 1 1 291GRP
4 40012237 |2= ROD-RANGE-TRG292 1 1 291GRP
5 40012615 | aj| LEVER-RANGE INNER-TRG292 11 291GRP
6-9 40013019 S afu| =2 RANGE HAND-LEVER ASSY-G292 11 293GRP
6 40011439 | S ajlu LEVER-RANGE HAND(LO)-TRG292 11
7 40012520 (&3 LINK-RANGE-TRG292 1 1
8 40028158 =AM WASHER-PLN-S363100013 |OD18xID10.5x2t 2 | 2
9 40029132 |& PIN-SNAP-S443100013 D8x32t 2 2

10 40010271 | E2E BOLT-SELE LOCK-TRG292 M10x1.25 1 1 291GRP
11 40012471 | & ARM-OUTER RANGE-TRG292 1 1 293GRP
12 40008418 1! GRIP-SUB SHIFT-TRG970 1 1 293GRP
13 40010339 | = BALL-SHIFT FORK-CVG000 11/32 1 1 291GRP
14 40028919 | EE BOLT-HEX W/WS-S153081633 M8x1.25x16L 1 1 291GRP
15 40029177 | & PIN-SPRING-S446083212 D8.6x32L 1 1 293GRP
16 40029204 22 O-RING-S801016010 P16(D16xW2.4) 1 1 291GRP
17 40029258 | AHE RING-SNAP-S810010001 D10x1t 1 1 291GRP
18 40028163 2FA WASHER-PLN-S363200013  $34/321x3t 1 1

19 40012282 |74 CAP-RAIL-TRG290 1 1 291GRP
20 40011943 | A=& SPRING-TRG290 1 1 291GRP
21 40029047 |HE NUT-HEX SMALL-S314100013 M10x1.25 1 1 293GRP
22 40029558 | 2FA WASHER-SPR-S361200013 |OD33.8xID20.2x5.1t| 1 1 293GRP
23 40028163 2FM WASHER-PLN-S363200013 | OD34xID21x3t 1 1 293GRP
24 40010178 = SHAFT-LEVER-TRG293 1 1 293GRP
25 40011061 | FH=5 2 LEVER-RANGE(T)-TRG292 1 1

26 40028914 | EE BOLT-HEX W/WS-S153063533 M6x1.0x35L 1 1

27 40029067 |HE NUT-FLANGE-S343060013 M6x1.0 1 1
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FIG. 3-18
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40008378 | &Z0| KNOB-HAND LEVER-TRG970 1 1
2 40029047 HE NUT-HEX SMALL-S314100013 M10x1.25 1 1
3 40010174 | m|E|2 I (AH LEVER-PTO SHIFT(T)-TRG291 1 1
4~10 20020429 A =l A| COVER ASSY-CLUTCH HSG-G293 1 1
4~6 40013041 mE/2{ =& A PTO-LEVER ASSY-G291 1 1
4 40012071 | ZlE| 23 (5} LEVER-PTO SHIFT(B)-TRG291 1 1
5 40009897 |= BALL-TRG291 D26 1 1
6 40009736 | H PIN-PAR-TRG290 D5x32L 1 1
7 40011973 |~z SPRING-TRG290 D3.2 1 1
8 40012120 2fM WASHER-TRG291 OD51xID35x1.6t 1 1
9 40029296 | A RING-SNAP-S811052001 D52x2t 1 1
10 40008983 | E2{x| 5t HH COVER-CLUTCH HSG-TRG293 1 1
11 40028949 =E BOLT-HEX W/WS-S154103033 OD18.4xID10.2x2.5t| 9 | 9
12 40007449 ™X| HH COVER-DUST-TRG293 1 1
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FIG. 4-1
HS 2EHS &£ = R QTY Mg357| dHl1
NO. @ PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1 40012049 |AE STRAP-TRG310 1.0t 4 | 4
2 40029523 =E BOLT-HEX FT-S165102543 M10x1.25x25L 8 8
3 40029229 =g 0O-RING-S802080010 G80(D80xW3.1) 2 2
4 40010125 A3 &/ SCREW-TRG320 2 2
5 40012921 24 A SEAL-OIL-A0653004 TC335211(ID33x0OD52x11) | 2 | 2
6 40010314 | X| X|CH SUPPORT-DIFF(LH)-TRG320 1 1
7 40010332 | X|X|CH SUPPORT-DIFF(RH)-TRG320 1 1
8 40029232 2F O-RING-S802110010 G110(D115xW3.1) 2 2
9 40009784 | A O|M SPACER-TRG320 0OD89.1xID77.1x12 1 1
10 40009786 | Am|0|M SPACER-TRG320 0OD89.1xID77.1x16 | 1 1
11 40012713  H|of& BEARING-BALL-A0862100 #6210(0D90xID50x20) | 1 1
12 40010341 |Hof= BEARING-TAPER-CVG000 #30210(0D90XID50x21.75) | 1 | 1
13 40009322 |xZ3 FORK-DIFF LOCK-TRG320 1 1
14 40029179 | H PIN-SPRING-S446084012 D8x40L 1 1
15 40029164 A =2 H PIN-SPRING-S446054012 D5x40 1 1
16 40011981 A =g SPRING-DIFF-TRG320 1 1
17 40009872 | =HLIA} SCREW-ADJUST-TRG320 M22x1.5 1 1
18 40029208 2g O-RING-S801021010 P21(D21xW2.4) 1 1
19 40029204 =22 0O-RING-S801016010 P16(D16xW2.4) 1 1

20~24 | 40013027 |C|= = =2F DIFF LEVER-SHAFT ASSY-G320 11
20 * Oz g = SHAFT-DIFF LEVER-TRG320 1 1
21 40028768 LHE NUT-HEX 2 TY-S305080043 |M8x1.25 1 1
22 40029495 |=E BOLT-HEX FT-S163085043 M8x1.25x60L 1 1
23 40012695 Hofid BEARING-BALL-A0860004 #6000DD 1 1
24 40029258 | AW RING-SNAP-S810010001 D10 1 1
25 40012247 |C|=m g gk FOOT-DIFF PEDAL-TRG320 1 1
26 40012483 C|=H < =27 BRACKET-DIFF PEDAL-TRG320 11
27 40012482 |C|= H g PEDAL-DIFF-TRG320 1 1
28 40028947 |=E BOLT-HEX W/WS-S154102033 'M10x1.25x20L 2 2
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ArS S|
REAR DIFFERENTIAL

A-SN52, B-SN55

FIG. 4-2
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1-20 20021960 RS &x| =FA DIFF ASSY-REAR-G310 11
1 40013073 mud, HAHN M E PINION+RING-GEAR SET-G310 11
2 40009020 70| A1 CASE-DIFF(1)-TRG310 11
3 40009434 #Ho|A2 CASE-DIFF(2)-TRG310 1.1
4 40010205 =1 SHAFT-(1)-TRG310 11
5 40010206 |=2 SHAFT-(2)-TRG310 22
6 40009870  7|0f GEAR-DIFF SIDE(LH)-TRG310 16T 11 01
7 40009871  7|0f GEAR-DIFF SIDE(RH)-TRG310 16T 1.1 01
8 40009740 T PINION-DRV-TRG400 10T 4 4 01
9 40009706  X|X|CH HOLDER-SHAFT-TRG310 1.1 01
10 40009810 |sl= HUB-DIFF/LOCK-TRG310 11
11 40009888 E2{ ROLLER-TRG310 D12x1.5 10 10
12 40011798 Z&[0|E PLATE-LOCK-TRG310 4 4
13 40009916 | =2E BOLT-HEX-TRG310 M12x1.25x23L 8 | 8
14 40029174 =& H PIN-SPRING-S446065010 D6x50 33
15 40012290 2fM WASHER-LOCK-TRG310 1.0t 4 | 4
16 40028861 |=E BOLT-HEX-S105082043 M8x1.25x20L 8 8
17 40012128 2N WASHER-THRUST(LH)-TRG310 | OD74xID55x0.8t 1 1
18 40012423 2fM WASHER-THRUST-TRG970 |OD19.45xID42.07x0.8t| 4 | 4
19 40012426  2fM WASHER-THRUST-TRG970 | OD71.44xID41.47x0.8t| 1 | 1
05-09-01 00
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MEFAS HH A-SN52, B-SN55
FRONT WHEEL DRIVE PROP COVER

FIG. 4-3
Ha | FEH= 5 = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.
1 40012249 74 COVER-4WD FRONT-TRG380 1 1
2 40012617 7y COVER-4WD R/PROPELLER-TRG380 1 1
3 40029228 =22 0O-RING-S802075010 G80(d74.4xW3.1) 1 1
4 40029222 23 O-RING-S802040010 G40(D45xW3.1) 11
5 40028923 |=E BOLT-HEX W/WS-S153082533 | M8x1.0x25L 1 1
6 40028946 =E BOLT-HEX W/WS-S154101633 |M10x1.25x16L 1 1
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%!— il.g'% = |E=! i.” A-SN52, B-SN55

FRONT AXLE ASSY

FIG. 5-1

Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.

1 20021273 | 2RtH =2lA| FRONT AXLE ASSY-G400 11

2 40028961 |2E BOLT-HEX W/WS-S154124533 |M12x1.25x45 6 3

40028939 |=E BOLT-HEX W/WS-S153123533 [ M12x1.75%35 13

3 40009524 (=2E BOLT-REAMER-TRG400 M12x1.75x35 1

40009518 | 2E BOLT-REAMER-TRG400 M12x1.25x45 1

4 40029551 AZE QLM WASHER-SPR-8361120013 2

05-09-01 01
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AXF HO|A

FRONT AXLE CASE

A-SN52, B-SN55

FIG. 5-2-1
Hs | FEHS £ = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1 40036076 |Me xs&* % =0 =81 G/HOLDER-DIFF ASSY-G400 1 1
2 40010374 x=Z&x =2/ & HOLDER-DIFF ASSY-TRG400 1 1
3 40200535 C|= = HOLDER-DIFF-TRG400 1 1
4 40200534 H|o{™ CAP-BEARING-TRG400 1 1
5 40009531 Z2|H 2E BOLT-REAMER-TRG400 M14X1.5 2 2
6 40009939 A3/ SCREW-TRG400 M85X1.5 2 2
7 40012302 1H Z0|E PLATE-LOCK-TRG400 2.3T 2 2
8 40028909 =E BOLT-HEX W/WS-S153061233 |M6XP1X12L 2 2
9 40009709 |Z2}o|L WASHER-TRG400 0OD48XID35X2L 1 1
10 40012946 2|E2&2z2fo|L LINER-A0870451 OD46XID36X0.15T | AR | AR
40012825 |2|&&z2lo|L LINER-A0870452 0OD46XID36X0.2T | AR | AR
40034850 z}o|L LINER-A0870453 AR AR
40034851 |Z2}o|Ld LINER-A0870454 AR | AR
40012826 2|=2&z2fo|L LINER-A0870455 OD46XID36X0.5T | AR | AR
40034852 |Z2}o|L LINER-A0870456 AR | AR
40034853 | zZ}o|L LINER-A0870457 AR AR
40012827 |2|&&z2}lo|L LINER-A0870458 OD46XID36X1T AR | AR
11 40007835 |H|o|m E& H|o{Z BEARING-TAPER(#32207C)-TRG320 | OD72XID35X24.25L| 1 1
12 40010065 | A O|A] SPACER-TRG400 0OD42XID30X3L 1 1
13 40010183 |Am|0|M SPACER-TRG400 15L 1 1
14 40010220 | AH|O|A] SPACER-TRG400 OD35XID30X3L 1 1
15 40007830 H|o|mH E& H|oE BEARING-TAPER-TRG400 0OD62XID30X21.25L 1 1
16 40007426 2 A SEAL-OIL-TRG970 OD62.0X1D45.0X9.0L| 1 1
17 40029212 |2g O-RING-S801030010 D29.7XW3.5 1 1
18 40009698 |£A A BUSHING-SEAL-TRG410 0OD45.0XID35.0X15.0L | 1 1
19 40009935 LHE NUT-HEX-TRG970 M30X1.5 1 1
20 40009516 L= NIPPLE-GREASE-TRG970 M10XPT1/8 2 2
21 40009393 | #N/A #N/A 1 1
22 40029229 =2 0O-RING-S802080010 D79.4XW3.1 3 3
23 40010126 &4 BUSHING-TRG970 0D85.0XID80.0X40.0L | 2 | 2
24 40029096 | & PIN-PAR-S421132023 D13X20L 2 2
25 40028939 =E BOLT-HEX W/WS-S153123533 M12XP1.75X35L 10 | 10
26 40009324 |2kxt= Muk =223 BRACKET-F/AXLE FRONT-TRG400 11
27 40009392 ¢HxtE = =O HOLDER-FRONT PIVOT-TRG400 11
28 40012100 | 2M WASHER-TRG400 OD30X4T 1 1
29 40028949 =E BOLT-HEX W/WS-S154103033 M10XP1.25X30L 4 | 4
30 40009626 (EH|o|Z E2{1 PLUG-TAPER-TRG970 0D16.662X21.0L 1 1
31 40008960 |#N/A #N/A 1 1
32 40029231 =22 0O-RING-S802095010 D94.4XW3.1 4 | 4
33 40009193 | ¢ &Y CONNECTOR-TRG400 2 2
34 40009645 HIOIH =211 PLUG-TAPER-TRG970 0D20.955X25.0L 1 1
35 40013036 Ol EcId AIR-BREATHER ASSY-G400 1 1
36 40027958 =E BOLT-HEX-S101127043 M12X1.75PX70L 14 | 14
37 40029551 (A tM WASHER-SPR-S361120013 | 0.D21.5X1.D12.2X3T | 16 | 16
38 40009924 2I0 2E BOLT-REAMER-TRG970 M12X1.75X75L 2 2
08-05-06 02
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AXF HO|A

FRONT AXLE CASE

A-SN52, B-SN55

FIG. 5-2-2
WMs  REHS 2 2 0o QTY  mxg3%7| 8|z
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40009394 2+ ARM-(RH)-TRG400 1 1
2 40036081 |=C{ et SHAFT-FRONT AXLE-TRG400 1 1
3 40008937 7|0 #Ho|A CASE-GEAR(RH)-TRG400 1 1
4 40008951 = o CASE-KING PIN-TRG400 1 1
5 40009328 | FHH COVER-F/AXLE SHAFT-TRG400 1 1
6 40010182 |7H{ COVER-W/BRG CASE-TRG400 1 1
7 40009450 &A BUSHING-TAPER-TRG400 1 1
8 40012502 | A SHIM-TRG400 0.15t AR | AR
40012667 | Al SHIM-TRG400 0.30t AR AR
40012668 | A SHIM-TRG400 0.40t AR | AR
9 40007983 |H|ofZ BEARING-TAPER-TRG400 #32004J 1 1
10 40007899 A BUSHING-TRG400 D40x44%28 1 1
11 40012856 HAE 4 SEAL-DUST-A0652582 D40x48x%6.5 1 1
12 40029252 <2d 0O-RING-S804060010 D59.5%2 1 1
13 40010333 |5t<3& HOUSING-GROUP SEAL-TRG400 1 1
14 40007918 |54 SEAL ASSY-GROUP-TRG400 1 1
15 40029501 |EE BOLT-HEX FT-S163124043 M12x1.75%40L 1 1
16 40028726 |HE NUT-HEX 1 TY-S301120043 |M12x1.75 1 1
17 40007901 |&4A BUSHING-DU-TRG400 MB6030DU 1 1
18 40028949 |=E BOLT-HEX W/WS-S154103033 M10x1.25x30 17 | 17
19 40009626 Z2{2 PLUG-TAPER-TRG970 PT3/8 2 2
20 40009516 |L = NIPPLE-GREASE-TRG970 PT1/8 1 1
21 40009512 | E2E BOLT-HEX-TRG970 M10x1.25%30L 1 1
22 40029549 2N WASHER-SPR-S361100013 | ®10 1 1
23 40007364 22 O-RING-RUBBER-TRG970 D225xD3 1 1
24 40029381 |2E BOLT-HEX-S101123043 M12x30%1.75L 2 2
25 40009921 | EE BOLT-REAMER-TRG970 M12x30 2 2
26 40029551 2M WASHER-SPR-S361120013 | ®12 4 | 4
05-09-01 00
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AXF HO|A

FRONT AXLE CASE

A-SN52, B-SN55

FIG. 5-2-3
WMs  REHS T QTY  mxg3%y| 8|z
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40009395 |2+ ARM-(LH)-TRG400 1 1
2 40036081 |=C{ et SHAFT-FRONT AXLE-TRG400 1 1
3 40008938 7|0 #Ho|A CASE-GEAR(LH)-TRG400 1 1
4 40008951 = o CASE-KING PIN-TRG400 1 1
5 40009328 | FHH COVER-F/AXLE SHAFT-TRG400 1 1
6 40010182 |7H{ COVER-W/BRG CASE-TRG400 1 1
7 40009450 &A BUSHING-TAPER-TRG400 1 1
8 40012502 | SHIM-TRG400 0.15t AR | AR
40012667 | SHIM-TRG400 0.30t AR AR
40012668 |= SHIM-TRG400 0.40t AR | AR
9 40007983 |H|ofZ BEARING-TAPER-TRG400 #32004J 1 1
10 40007899 A BUSHING-TRG400 D40x44%28 1 1
11 40012856 HAE 4 SEAL-DUST-A0652582 D40x48x%6.5 1 1
12 40029252 <2d 0O-RING-S804060010 D59.5%2 1 1
13 40010333 |5t<3& HOUSING-GROUP SEAL-TRG400 1 1
14 40007918 |54 SEAL ASSY-GROUP-TRG400 1 1
15 40029501 |EE BOLT-HEX FT-S163124043 M12x1.75%40L 1 1
16 40028726 |HE NUT-HEX 1 TY-S301120043 |M12x1.75 1 1
17 40007901 |&4A BUSHING-DU-TRG400 MB6030DU 1 1
18 40028949 |=E BOLT-HEX W/WS-S154103033 M10x1.25x30L 17 | 17
19 40009626 Z2{2 PLUG-TAPER-TRG970 PT3/8 2 2
20 40009516 |L = NIPPLE-GREASE-TRG970 PT1/8 1 1
21 40009512 | E2E BOLT-HEX-TRG970 M10x1.25%30L 1 1
22 40029549 2N WASHER-SPR-S361100013 | ®10 1 1
23 40007364 22 O-RING-RUBBER-TRG970 D225xD3 1 1
24 40029381 |2E BOLT-HEX-S101123043 M12x30%1.75L 2 2
25 40009921 | EE BOLT-REAMER-TRG970 M12x30 2 2
26 40029551 2M WASHER-SPR-S361120013 | ®12 4 | 4
06-05-01 01
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SRS ASEA
FRONT DIFFERENTIAL

A-SN52, B-SN55

FIG. 5-3
HS 2EHS &£ = R QTY Mg357| dHl1
NO. @ PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1~11 20100631 | XI=7|0] =& | DIFF ASSY-F/AXLE-G410 1 1
1 40036071 muod 2 27(0f PINION+RING-GEAR SET-G400 11
2 40009024 |(X}= AHo|A CASE-DIFF-TRG400 1 1
3 40009997 | SHAFT-DIFF-TRG410 1 1
4 40036061 | I GEAR-MATE-TRG310 2 2
5 40012423 2N WASHER-THRUST-TRG970 2 2
6 40012426 =AM WASHER-THRUST-TRG970 2 2
7 40036062 7|0f GEAR-DIFF SIDE(RH)-TRG310 2 2
8 40007838 HofZ BEARING-TAPER ROLLER-TRG400 #32010XJ(KBC,NSK)| 2 | 2
9 40011828 &M LOCK-PLATE-TRG410 4 | 4
10 40009510 |=E BOLT-HEX-TRG410 8 | 8
11 40029175 A==l PIN-SPRING-S446065012 ®6.0x65L 1 1
05-09-01 00




RIS FEHN
FRONT DRIVE

FIG. 5-4 G. 400

06-05-01 01




%!—il.g‘% ?.%Jél-jgl A-SN52, B-SN55

FRONT DRIVE

FIG. 5-4
HS 2EHS &£ = R QTY Mg357| dHl1
NO. @ PART NO. PART NAME & DESCRIPTION A B ¢ |APP.NO | REM.
1 40010036 |= SHAFT-DIFF-TRG400 2 2
40012720 |Ho{Z BEARING-BALL-A0863070 #6307 (OD80xID35%21) | 4 | 4
40010073 |Z2}o|LH LINER-TRG400 0.1T(D33) 1 1
40010074 z}o|L4 LINER-TRG400 0.1T(D33) 1 1
40010075 |2}o|Ld LINER-TRG400 0.1T(D33) 1 1
4 40036072 | 7|0f GEAR-BEVEL-TRG400 12T 2 2
5 40036083 |= SHAFT-FRONT AXLE-TRG400 2 2
6 40029275 |AHE RING-SNAP-S810035001 D32.2x1.5 2 2
7 40036073 | 7|of GEAR-BEVEL-TRG400 16T 2 2
8 40007803 H|ofH BEARING-THRUST BALL-TRG400 NSK51206 (OD52xID35x12) | 2 | 2
9 40012129 |2}o|L4 LINER-TRG970 0.1t AR | AR
40012130 2}o|L4 LINER-TRG970 0.2t AR AR
40012131 |2}o| L4 LINER-TRG970 0.5t AR | AR
10 40009270 = SHAFT-KING PIN PINION-TRG400 2 2
11 40009737 |H|ofZ BEARING-THRUST-TRG970 |Nsk51108 (OD60xID40x13) | 2 | 2
12 40036074 | 7|0f GEAR-BEVEL-TRG400 13T 2 2
13 40009906 HE NUT-LOCK-TRG400 M30x1.5 2 2
14 40012721 |Ho{Z BEARING-BALL-A0863080 #6308 (OD90xID40x23) | 2 | 2
15 40036075 |7|0of GEAR-TRG400 39T 2 2
16 40012123 |2}o|L LINER-TRG970 0.4t AR AR
40012124 |2}o|L4 LINER-TRG970 0.6t AR | AR
40012125 z2}o|L4 LINER-TRG970 1.0t AR AR
17 40029304 | AW RING-SNAP-S811090001 D95.5%3 2 2
18 40012713 |H|o{Z BEARING-BALL-A0862100 #6210 (OD90xID50%20) | 2 | 2
19 40007918 O M SEAL ASSY-GROUP-TRG400 2 2
20 40012929 Hofid BEARING-BALL-A0863070H1 6307HL1 2 2

06-05-01
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SRS HETS

REAR AXLE

A-SN52, B-SN55

FIG. 5-5
HS 2EHS &£ = R QTY Mg357| dHl1
NO. @ PART NO. PART NAME & DESCRIPTION A B ¢ |APP.NO | REM.
1,3-14 20020423 zEFSE=EA (9) F/DRIVE ASSY-(LH)-G480 1 1
2-14 20020424 |z=F===ZA (= F/DRIVE ASSY-(RH)-G480 1 1
1 40010375 (70|~ () CASE-FINAL DRV(RH)-TRG480 11
2 40038188 | #Ho|A (=} CASE-FINAL DRV(LH)-TRG480 1 1
3 40009025 |Xt& SHAFT-REAR AXLE-TRG481 2 2
4 40007868 A =2 SEAL ASSY-GROUP-TRG400 2 2
5 40010136  H|of& BEARING-TAPER-TRG970 #32011(0D90xID55x23) 4 | 4
6 40009763 | AH| 0| A SPACER-AXLE SHAFT-TRG481 | D73xd55.5x33 2 2
7 40009101 | 7|of GEAR-FINAL DRV 76T-TRG481 76T 2 2
8 40012885 |11& EZ&|0|E PLATE-A0661073 D46x82x1.5 2 2
9 40012791 HE NUT-LOCK-A0611040 M45x1.5 2 2
10 40010006 &4 BUSHING-TRG970 2 2
11 40012897 Ez{1 PLUG-DRAIN-A0610281 M20x1.5 6 | 6
12 40012421 |4 SEAL-PLUG-TRG250 OD26xID20x1.5t 6 6
13 40007920 |HofZ BEARING-ROLLER-TRG481 |NJ2208(D80xd40x23) 2 | 2
14 40007516 |4 CAP-DRVN SHAFT-TRG283 D62 2 2 280GRP
15 40009372 | Tl PINION-FINAL DRV-TRG481 10T 2 2
16 40012721 |Ho{Z BEARING-BALL-A0863080 #6308(0OD90xID40x23)| 2 | 2
17 40029102 |& PIN-PAR-S423102010 D10x20L 4 | 4
18 40009893 =E BOLT-STUD-TRG480 M14x2x135L 6 6
19 40029446 |=E BOLT-HEX-S102141443 M14x2x140L 6 | 6
20 40027974 =E BOLT-HEX-S101146543 M14x2x65L 10 | 10
21 40028727 HE NUT-HEX 1 TY-S301140043 |M14x2 4 | 4
22 40029083 2N WASHER-SPR-S362140013 ' OD24.7xID14.2x4.2t 22 | 22
23 40007872 |H|ofZ BEARING-ROLLER-TRG481 |NJ308(D90xd40x23) 2 | 2
05-09-01 00
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e, F Eto[o]
FRONT & REAR WHEEL (TIRE)

A-SN52, B-SN55

FIG. 5-6 (4WD )
HS REEHS = = = QTY MEg37| dH|
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1~6 40007712 |& C|A3 =ZA (L) WHEEL ASSY-TRG490 W9X20 2 2

1 40011569 |gFCjA3 DISK-TRG490 1 1
2 40011570 |2+ 2l RIM-TRG490 1 1
3 40009468 EE BOLT-WHEEL DISK-TRG490 5|5
4 40009538 |HE NUT-WHEEL DISC-TRG490 5 5
5 40029555 |AZE QLA WASHER-SPR-S361160013 | $28/016.2x4T 5|5
6 40028161 o 2N WASHER-PLN-S363160013 D28/P17x3T 5 5
7~8 * oF Efo|of =7 A G494S_FRONT TIRE ASSY-N (11.2-20 2 | 2
7 40049545 |2+ E}0|0f TIRE-FRONT-TRG490 1 1
8 40007875 ek 5= TUBE-TRG490 1 1
9~10 * = Efolo] =2/ A G495S_REAR TIRE ASSY-N 14.9-28 2 2
9 40032481 5| E}o|0f TIRE-FRONT-TRG490 1 1
10 40007879 |5 5= TUBE-TRG490 1 1
11~16 40007709 & & =ZA| WHEEL ASSY-TRG490 W12X28 2 | 2
11 40011744 5| & RIM-TRG490 1 1
12 40011568 |5 C|A DISK-TRG490 1 1
13 40009468 =E BOLT-WHEEL DISK-TRG490 6 6
14 40009538 HE NUT-WHEEL DISC-TRG490 6 | 6
15 40029555 |A 2 QbA WASHER-SPR-S361160013 | $28/1016.2x4T 6 6
16 40028161 |H A WASHER-PLN-S363160013 | ®28/d17x3T 6 | 6
17 40029475 EE BOLT-HEX-S103163543 M16x1.5x35L 12 | 12
18 40029483 EE BOLT-HEX-S103183543 M18x1.5x35L 12 1 12
19 40029015 AEE EE BOLT-STUD-S167163023 M16x1.5x30L 4 4
20 40029016 |AEE=E EE BOLT-STUD-S167183023 M18x1.5x30L 4 | 4
21 40028752 |HE NUT-HEX 1 TY-S302160043 |M16x1.5 4 4
22 40028753 HE NUT-HEX 1 TY-S302180043 |M18x1.5 4 | 4
23 40029555 |AIZZ QbA WASHER-SPR-S361160013 | $®28/1016.2x4T 16 | 16
24 40029556 | A ZE QLA WASHER-SPR-S361180013 | ®31/d18.2x4.6T 16 | 16
25 40029085 |E 2t WASHER-PLN-S368160013 D32/P17x4.5T 16 | 16
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EIO|2E=
TIE ROD

A-SN52, B-SN55

FIG. 6-1
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40029127 = PIN-SPLIT-S441403613 D4x36 22
2 40028204 2fM WASHER-PLN-S365164013 3t 22
3~7 40008101 |Elo|z2= Z=ZA| TIE ROD ASSY-G610 11
3 40008103 = () END ASSY-RH-G610 1.1
4 40029034 HE NUT-HEX-S306180043 M18x1.5 11
5 40010276 mlo|= PIPE-TIE ROD-TRG610 30 1.1
6 40009542 |HE NUT-HEX(LHT)-TRG610 M18x1.5 11
7 40008102 o= (= END ASSY-LH-G610 1.1
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TeaRE 2 atel

STEERING CYLINDER & LINES

A-SN52, B-SN55

FIG. 6-2A
HS 2EHS &£ = R QTY Mg357| dHl1
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40007932 |Z&SA () HOSE-STR/CYLINDER(R)-TRG630 1
2 40007933 |x&SA () HOSE-STR/CYLINDER(L)-TRG630 1
3 40007909 =&ZA HOSE-STR/PRESSURE-TRG630 1
4~5 40008070 =3 =2felmlo|= z=3} PIPE ASSY-STR/DRAIN-G630 1
4 40010275 (Y=< JOINT-ELBOW-TRG823 BOLM15-04G 1
5 40011552 | =gt=gfolufo|= PIPE-STR/DRAIN-TRG630 »15%1.5t 1
6 40029206 23 O-RING-S801018010 1
7 40011096  =&qQtufo| = PIPE-STR/PRESSURE-TRG630 |®12x1.0t 1
8 40010148 |=°IE JOINT-TRG630 HOFCM-0304G 2
9 40010248 | =°2lE JOINT-HOSE-TRG630 HOFCM-0404G 2
10 40012306 | mo|= S = A CLAMP-PIPE-TRG640 3
11 40012307 | mlo|= EHEZ B CLAMP-PIPE-TRG640 3
12 40028968 |=E BOLT-HEX W/WS-S155063033 |M6 x 1.0 x 30L 3
13 40028947 |=2E BOLT-HEX W/WS-S154102033 |M10x1.25%20 4
14 40008108 |=skal2iC] E =%tx| PIN ASSY-CYLINDER-G630 4
15 40012554 |Z2+z42 SPACER-CYLINDER PIN-TRG630  $20x5t 4
16 40012891  2}o|of HH= BAND-WIRE-A0640009 1
17 40007908 T&ETA HOSE-STR/PRESSURE-TRG630 1
18~28 | 40008068 |Alzir] =2/ (= CYLINDER ASSY-STR(LH)-G630 1
19~29 | 40008069 |Al2IH =2A () CYLINDER ASSY-STR(RH)-G630 1
18 40012066 |Al2iC{ mfo| = (Z}) PIPE-HYD/CYLINDER-TRG630 1
19 40029311 |AHE (CH) RING-SNAP-S813035001 D37.5x1.5t 2
20 40009488 =2 24 BUSHING-BALL-TRG630 2
21 40156890 |TAE 2= FEF| ROD-PISTON-TRG630 D43 1
22 40007419 |CH{AEM SEAL-DUST-TRG630 ®43 1
23 40007421 oA GASKET-U-TRG630 D43 1
24 40012111 | M & RING-WIRE-TRG630 ®2.6 1
25 40008072 |Alzi =gt CYLINDER ASSY-G630 D50 1
26 40010321 U == BOLT-UNION-TRG630 PF3/8 1
27 40012420 | sz WASHER-COPPER-TRG630 |®16.8x1t 2
28 40012016 |2y = CLAMP-HOSE-TRG970 D46~D78 1
29 40012067 |Al2IC{ ofo| = (9) PIPE-HYD/CYLINDER-TRG630 1
30 40006908 &= mjZ PACKING-HYD/PUMP-TRG823 1
31 40007617 |Z=skH = PUMP-STEERING-TRG630 1
32 40029546 | 2tM WASHER-SPR-S361080013 2
33 40029041 |{E NUT-HEX SMALL-S313080043 M8x1.25 2
34 40028934 =2E BOLT-HEX W/WS-S153089033 | M8x1.25x90L 2
35 40028157 2M WASHER-PLN-S363080013 2
36 40028913 |=2E BOLT-HEX W/WS-S153063033 |M6 x 1.0 x 30L 3
37 40007367 24| RUBBER-CLAMP-TRG630 1
06-06-01 02
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STEERING CYLINDER & LINES

A-SN52, B-SN55

FIG. 6-2B
HE | BEEHS £ = R QTY Mg357| dHl1
NO. PART NO. PART NAME & DESCRIPTION B APP.NO REM.
1 40007932 | =stsA () HOSE-STR/CYLINDER(R)-TRG630 1
2 40007933 | =8tz A () HOSE-STR/CYLINDER(L)-TRG630 1
3 40007909 =Bt A HOSE-STR/PRESSURE-TRG630 1
4 40011551 =3t 1@t mlo|= PIPE-STR/PRESSURE-TRG630 ®15x1.5t 1
5 40011358 =3k =afol mlo| = PIPE-STR/DRAIN-TRG630 | ®15x1.5t 1
6 40009907 =°2lE JOINT-TRG823 BOM12-03G 1
7 40010275 @2 JOINT-ELBOW-TRG823 BOLM15-04G 1
8 40010148 | =°2lE JOINT-TRG630 HOFCM-0304G 2
9 40010248 |=olE JOINT-HOSE-TRG630 HOFCM-0404G 2
10 40012306 |mlo|= S = A CLAMP-PIPE-TRG640 3
11 40012307  mo|= Zay= B CLAMP-PIPE-TRG640 3
12 40028968 |=E BOLT-HEX W/WS-S155063033 |M6 X 1.0 X 30L 3
13 40028947 |2E BOLT-HEX W/WS-S154102033  M10x1.25x20 4
14 40008108 | =gkAlzi{ = =¢td| PIN ASSY-CYLINDER-G630 4
15 40012554 | 742424 SPACER-CYLINDER PIN-TRG630 $20x5t 4
16 40012891 2}0|0f HH = BAND-WIRE-A0640009 1
17 40007908 | =stsA HOSE-STR/PRESSURE-TRG630 1
18~28 40008068 Alzir{ =2 (= CYLINDER ASSY-STR(LH)-G630 1
19~29 | 40008069 |Al2iC| =2/ () CYLINDER ASSY-STR(RH)-G630 1
18 40012066 Al2IC{ mo|=(xH) PIPE-HYD/CYLINDER-TRG630 1
19 40029311  AWE (CH) RING-SNAP-S813035001 D37.5x1.5t 2
20 40009488 = 4 BUSHING-BALL-TRG630 2
21 40156890 EAE ZE =2 ROD-PISTON-TRG630 43 1
22 40007419 LHAEXA SEAL-DUST-TRG630 D43 1
23 40007421 o}z GASKET-U-TRG630 43 1
24 40012111 (Mg RING-WIRE-TRG630 ®2.6 1
25 40008072 Alzir{ =gt CYLINDER ASSY-G630 ®50 1
26 40010321 fU=2=E BOLT-UNION-TRG630 PF3/8 1
27 40012420 =1z WASHER-COPPER-TRG630 | $16.8x1t 2
28 40012016 S = CLAMP-HOSE-TRG970 D46~P78 1
29 40012067 Al2iC| mo|= () PIPE-HYD/CYLINDER-TRG630 1
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STEERING WHEEL & COLUMN
FIG. 6-3
HS 2EHS &£ = y QTY H¥g357| d|l1
NO. = PART NO. PART NAME & DESCRIPTION A B ¢ |APP.NO| REM.
1 40200337 |=8F RLIE(2EH) UNIT-STR(NORMAL)-TRG630 |80CC/REV X 175KGF/CMA2| 1 1
40009556 |EE SIX| 2E BOLT-TILTING HINGE-TRG630 M8x1.25 1 1
40028937 |=E BOLT-HEX W/WS-S153102533 'M10x1.5%x25 4 | 4
4~9 40007993 =& Ztz =TH| COLUMN ASSY-STEERING-G630 11
4 40011033 | =38k Z+&H COLUMN-STEERING-TRG630 OD42.7 1 1
5 40012932 |Ho{ & BEARING-BALL-A0869044 6904DD (OD37xID20x9)| 1 | 1
6 40029265 (AW RING-SNAP-S810020001 ®18.5x1.2 2 2
7 40029293 | AW RING-SNAP-S811037001 $39.8x1.5 1 1
8 40007412 | =38k A SEAL-COLUMN-TRG630 1 1
9 40009644 =&k = SHAFT-STR/COLUMN-TRG630 | $22 1 1
10 40007532  7{H{ COVER-RUBBER-TRG630 1 1
11 40029553 2N WASHER-SPR-S361140013  ®14.2x3.5 1 1
12 40029051 HE NUT-HEX SMALL-S314140013 M14x1.5 1 1
13~15 40008219 | =¢&F & =2 WHEEL-STEERING-TRG630 1 1
13 * sk 2 WHEEL-STEERING-TRG630 1 1
14 40008567 oz DECAL-HANDLE CAP LS-TRG980  52MM 11
15 40008399 =7 CAP-HANDLE-TRG630 1 1
16 40009917 EHE Jlo|lE EE BOLT-TILTING GUIDE-TRG630|M12x1.25 1 1
17 40009695 |EIEl DAt ARM-TILTING LOCKING-TRG630 11
18 40011984 =& T1X@ PLATE-TILTING LOCKING-TRG630 11
19 40029028 HE NUT-HEX-S306120043 M12x1.25 1 1
20 40029040 HE NUT-HEX SMALL-S313080013 M8x1.25 2 2
21 40008403 |1 GRIP-AUX LEVER-TRG970 1 1
22 40012361 =& 1Az LEVER-TILTING LOCKING-TRG630 11
23 40029027 HE NUT-HEX-S306100043 M10x1.25 1 1
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FIG. 7-1
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1-8 40007735 Eefo|a=7H (=) BRAKE ASSY-(LH)-TRG650 1.1
40007736 =2ao|aA=~A (?) BRAKE ASSY-(RH)-TRG650 1.1

1 40009200 |=Zzl0lE (&) PLATE-BALL(LH)-TRG650 11
40009201 =Zz|0|E (%) PLATE-BALL(RH)-TRG650 11

2 40009419 | Z{ Zzf|0lE (&} PLATE-CAM(LH)-TRG650 11
40009420 HEz2|0|E (2) PLATE-CAM(RH)-TRG650 1.1

3 40011290 Z&[0|E PLATE-PRESSURE-TRG650 33

4 40007721 | £l&3 DISC-PAPER-TRG650 33
5 40010104 |2 BOSS-SPLINE-TRG650 11

6 40029284 & RING-SNAP-S810058001 D58x2t 22

7 40009462 |= BALL-STEEL-TRG650 172" 8 8

8 40011957 A=g SPRING-TRG650 33
9 40028885 |ZE BOLT-HEX-S107103043 M10x1.25x30L 8 8
10 40029549  2fM WASHER-SPR-S361100013 | OD18.4xID10.2x2.5t| 8 | 8
11 40012636 ¢+ ARM-BRAKE INNER-TRG650 22
12 40012487  2|H{ LEVER-BRAKE(LH)-TRG650 1.1
40012252  2{|&{ LEVER-BRAKE(RH)-TRG650 11

13 40029208 <23 O-RING-S801021010 P21(D21xW2.4) 22
14 40028175 | 2tM WASHER-PLN-S364120053 | OD24xID13x2.5 22
15 40029551 | 2fM WASHER-SPR-S8361120013 | OD21.5xID12.2x3 22
16 40029049 HE NUT-HEX SMALL-S314120013 M12x1.25 22
17 40029102 | H PIN-PAR-S423102010 D10x20L 4 4
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FIG. 7-2
HS REEHS = = = QTY MEg37| dH|
NO. = PART NO. PART NAME & DESCRIPTION Al B APP.NO REM.

1 40011317 B = SHAFT-PEDAL-TRG670 11

2 40012521 | =gjlo|3 2= ROD-BRAKE-TRG670 2 2

3 40012887 A9 SWITCH-A0740010 11

4 40011073 | 2H(E) PEDAL-BRAKE(LH)-TRG670 11

5 40029148 | m PIN-SPRING-S445084012  ®8.0x40L 11

6 40012366 Az=2 SPRING-TRG670 2.3 2 2

7 40012138 0f X AEf BOLT-ADJUST-TRG260 2 2

8 40028721 L{E NUT-HEX 1 TY-S301080043 4 4

9 40011198  HZH(R) PEDAL-BRAKE(RH)-TRG670 11

10 40012679 | =4l BUSHING-A0677825 2 2

11 40012526  =zjjo|3 DA PIN-BRAKE LOCK-TRG670 11

12 40029151 A=z m PIN-SPRING-S446032510  ®3.0x25L 11

13 40011836 =z E BRACKET-PEDAL-TRG670 11

14 40013033 =ao|32=x2H  BRAKE-ROD ASSY-G670 L=588mm 2 2

15 40028164 | 9tA WASHER-PLN-S363240013 | ®25x4T 2 2

16 40029271 | Az RING-SNAP-S810025001 D25x1.2t 2 2

17 40029004 =2E BOLT-HEX W/WS-S159081633 M8x1.25 2 2

18 40009617 | PIN-TRG670 ®10x26L 8 8

19 40028171  ofM WASHER-PLN-S364100013 8 8
20 40029121 | m PIN-SPLIT-S441252013 D3.0x20L 8 8
21 40029558 A2 QLA WASHER-SPR-S361200013 | $20.2x5.1T 2 2
22 40012549 | =2j|0] 3 2HRH) ARM-BRAKE(RH)-TRG670 11
23 40012598  =aj|o| A 2H(LH) ARM-BRAKE(LH)-TRG670 11
24 40009502 Eajo|3 gt = SHAFT-BRAKE ARM-TRG670 2 2
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PARKING BRAKE PEDAL

FIG. 7-3
HS | FEHS 5 = = QTY Mg357| dHl1
NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1 40009473 HE AEH 2= ROD-PEDAL STOPPER-TRG670 11
2 40012026 ZFxE2[0|3 2H(A)  ARM-PARKING BRAKE-TRG670 11
3 40012027 ZxE2|0|3 2HB)  ARM-PARKING BRAKE-TRG670 11
4 40029178 | &l PIN-SPRING-S446083612 ®8.0x83L 2 2
5 40007878  2}0]0 WIRE-PARKING BRAKE-TRG670 11
6 40028171 2N WASHER-PLN-S364100013 |OD18xID10.5x2t 2 2
7 40029121 T PIN-SPLIT-S441252013 D3.0x20L 2 2
8 40013012 Fxt=glo|3 =8x  PARKING-BRAKE ASSY-G670 11
9 40029546 |24 WASHER-SPR-S361080013  OD15.4xID8.2x2.0t 3 3
10 40029075 |HE NUT-FLANGE-S345080013 M8x1.25 33
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ELECTRICAL WIRING

FIG. 8-1A (F)
Ha | FEH= 5 = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.

1 40007079 |l Zl Hj A1 HARNESS-ENGINE(S4Q)-TRG730 1 *

40007080 Qi I Hf A HARNESS-ENGINE(S4S)-TRG730 1
2 40007171 | Mgt diM HARNESS-FRONT-TRG730 1 *

40007181  Muak oM HARNESS-FRONT-TRG730 A1
3 20103027 |7-= 4l =2A CONNECTOR ASSY-7P(CE)-TRG730 1 1
4 40029021 LA} SCREW-W/WS-S226503511  M5x0.8x35L 33
5 40029000 |=E BOLT-HEX W/WS-S159062033 ' M6x1.0x20L 2 2
6 40007045 = HORN-FLAT-TRG750 111
7 40007156 A2zt ZHX|7| UNIT-WATER TEMP-TRG750 1 1
8 40012733 ZYW= CLAMP-A0640103 6 6
9 40012938 2}0|0f HHE= BAND-WIRE-A0640082 5| 5
10 40012891 | 2fo|of HHE BAND-WIRE-A0640009 55
11 40007069 of ¥ 2z of RELAY-GLOW-TRG750 1 1
12 40007104 =2} HARNESS-MIDDLE-TRG730 11
13 40007167 M=S diM HARNESS-HEAD LAMP-TRG730 1 1
14 40007141 H™X|M HARNESS-EARTH-TRG730 11
15 40012875 (2}o|0of HH= BAND-WIRE-A0640083 3 3
16 40007004  AHZ7| = v M HARNESS-MAIN(FRAME)-TRG730 111
17 40007139 | Mef 2= ujM HARNESS-HEAD LAMP-TRG760 1 1
18 40011837 T E|2 2y 223 BRACKET-PTO LEVER SW-TRG750 111
19 40007183 | I|E|2 2| A% SWITCH-PTO SELECTOR-TRG750 111
20 40012510 Zgo|E CLAMP-SWITCH-TRG750 11
21 40011889 A2[x| A& =222 BRACKET-SW/CONTROL-TRG750 111
22 40028971 =E BOLT-HEX W/WS-S155082033 ' M8x1.25x20L 2 2
23 40028709 A3 7 SCREW-W/SP&PL WS-5227403011 |M4x0.7x30L 2 2
24 40049609 F= RELAY-FUSIBLE LINK-TRG730 1 1
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ELECTRICAL WIRING

FIG. 8-1B (C)
Ha | FEH= 5 = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.

1 40007079 |l Zl Hj A1 HARNESS-ENGINE(S4Q)-TRG730 1 *

40007080 Qi I Hf A HARNESS-ENGINE(S4S)-TRG730 1
2 40007171 | Mgt diM HARNESS-FRONT-TRG730 1 *

40007181  Muak oM HARNESS-FRONT-TRG730 A1
3 20103027 |7-= 4l =2A CONNECTOR ASSY-7P(CE)-TRG730 1 1
4 40029021 LA} SCREW-W/WS-S226503511  M5x0.8x35L 33
5 40029000 |=E BOLT-HEX W/WS-S159062033 ' M6x1.0x20L 2 2
6 40007045 = HORN-FLAT-TRG750 111
7 40007156 A2zt ZHX|7| UNIT-WATER TEMP-TRG750 1 1
8 40012733 ZYW= CLAMP-A0640103 6 6
9 40012938 2}0|0f HHE= BAND-WIRE-A0640082 5| 5
10 40012891 | 2fo|of HHE BAND-WIRE-A0640009 55
11 40007069 of ¥ 2z of RELAY-GLOW-TRG750 1 1
12 40007182 =7t HARNESS-MIDDLE-TRG730 11
13 40007167 M=S diM HARNESS-HEAD LAMP-TRG730 1 1
14 40007141 H™X|M HARNESS-EARTH-TRG730 11
15 40012875 (2}o|0of HH= BAND-WIRE-A0640083 3 3
16 40049609 F= RELAY-FUSIBLE LINK-TRG730 1 1
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A-SN52, B-SN55

FIG. 8-1C (C)
HS 2EHS &£ = R QTY Mg357| dHl1
NO. @ PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1 40007015  H/7| & df M HARNESS-MAIN(CABIN)-TRG730 11
2 40007020 |ZHHI M HARNESS-CABIN-TRG730 1 1
3 40007137  Amz7 M HARNESS-AUDIO SPEAKER-TRG730 11
4 40012735 2= CLAMP-A0640015 2 2
5 40012938 2}0|0f HHE= BAND-WIRE-A0640082 2 2
6 40012891 2fo|of = BAND-WIRE-A0640009 4 4
7 40011837 | HE|I2 &l =23 BRACKET-PTO LEVER SW-TRG750 11
8 40011889 A2x| A= =213 BRACKET-SW/CONTROL-TRG750 11
9 40028971 |=E BOLT-HEX W/WS-S155082033 \M8x1.25x20L 2 2
10 40007183 I E|2 2|l A9 % SWITCH-PTO SELECTOR-TRG750 11
11 40012510 | EolE CLAMP-SWITCH-TRG750 1 1
12 40028709 A3/ SCREW-W/SP&PL WS-5227403011 |M4x0.7x30L 2 2
13 40029072 E#X| HE NUT-FLANGE-S345050013 M5x0.8P 2 2
14 40028711 A3 &/ SCREW-W/SP&PL WS-5227503011 |M5x0.8x30L 2 2
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BATTERY

FIG. 8-2 (C)
HS REEHS = = = QTY MEg37| dH|
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.

1 40007097 =HMX| BATTERY-MF-TRG740 12V-80AH 1 1
2 40012326 =S = CLAMP-BATTERY-TRG740 1 1
3 40007158 |#Ho|E(+) CABLE-BATTERY()-TRG740 1 1
4 40007155 |(#HolE(-) CABLE-BATTERY()-TRG740 1 1
5 40028971 EE BOLT-HEX W/WS-S155082033 M8x1.25x20L 1 1
6 40183617 | EE BOLT-TAP-TRG970 M8x1.25x25L 1 1
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FIG. 8-3
Ha | FEH= 5 = g HEZ7| | H|
NO. PART NO. PART NAME & DESCRIPTION APP.NO | REM.
1~3 40007027 |EHd =3¢t PANEL ASSY-INSTRUMENT(S4Q)-TRG750
40007017 |mHdl =&t PANEL ASSY-INSTRUMENT(S4S)-TRG750
1 40007003 A2 =gt PANEL-INSTRUMENT(S4Q)-TRG750 *
40007029 | AH7|Eh =3t PANEL-INSTRUMENT(S4S)-TRG750 1
2 40029025 SCREW-TP/CRS-S237401611 6 6
3 40008204 PANEL-BODY UPPER-TRG750 11
4 40007065 SWITCH-COMBI-TRG750 11
5 40007050 SWITCH-COMBI-TRG750 11
6 40007151 SWITCH ASSY-PTO SELECTOR-TRG750 1 1
7 40007188 SWITCH-EMERGENCY-TRG750 1 1
8 40028658 SCREW-CROSS PAN-S219602011 |M6x1.0x20L 3 3
9 40028659 SCREW-CROSS PAN-S219603011 |M6x1.0x30L 2 2
10 40007119 SWITCH ASSY-KEY-TRG750 11
11 40029001 BOLT-HEX W/WS-S159062533 | M6x1.0x25L 22
12 40029073 NUT-FLANGE-S345060013 M6x1.0P 22
13 40007184 RELAY-CBG000 11
14 40007096 TIMER-GLOW-TRG750 11
15 40007175 RELAY-START-TRG750 11
16 40007122 |AHX| & RELAY-ENGINE STOP-TRG750 1 *
17 40127058 XY TIMER-CONTROL-EGG000 1
18 40007033 &= BOX ASSY-FUSE-TRG750 11
19 40012886 &= FUSE-10A-A0751005 10A 8 8
20 40012889 F= FUSE-15A-A0751006 15A 22
21 40007117 2= SWITCH-CLUCH-TRG750 11
22 40012887 A2|=X SWITCH-A0740010 11
23 40028998 =E BOLT-HEX W/WS-S159061633 |M6x1.0x16L 4 4
07-04-30 03
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A-SN52, B-SN55

FIG. 8-4A (F)
Hs | FEHS £ = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.

1 40007002 M= =&HA LAMP ASSY-HEAD-TRG760 |12V, 55/60W 2 2
2 40028711 A3 &/ SCREW-W/SP&PL WS-5227503011 |M5x0.8x30L 6 6
3 40011941 | A= SPRING-TRG760 6 | 6
4 40073624 LHE NUT-HEX 3 TY-S309050013 | M5x0.8P 6 6
5 40007108 (=S =&HA| LAMP ASSY-WORK-TRG760 1 1
6 40007205 M+ BULB-35W-TRG760 12V/35W 1 1
7 40028985 |=E BOLT-HEX W/WS-S156102033 'M10x1.5x20L 1 1
8 40007024 Fdtxsts =24 LAMP ASSY-COMBI-TRG760 2 2
9 40007202 |™ BULB-21W/5W-TRG760 12V,21/5W 2 2
10 40007207 M+ BULB-21W-TRG760 12V,21W 2 2
11 40007118 2SEX|A|S LAMP-TURN SIGNAL-TRG750 2 2
12 40012273 AtHES =z BRACKET-WORKING LIGHT-TRG870 1 1
13 40029006 |=E BOLT-HEX W/WS-S159082033 \M8x1.25x20L 2 2
14 40029040 LHE NUT-HEX SMALL-S313080013 |M8x1.25P 1 1
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FIG. 8-4B (C)
Ha | FEH= 5 = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.

1 40007118 |gtsk XA S LAMP-TURN SIGNAL-TRG750 2 2
2 40007024 |Ful=xsts ZEA LAMP ASSY-COMBI-TRG760 2 2
3 40007202 |M™ BULB-21W/5W-TRG760 12V,21/5W 2 2
4 40007207 |™ BULB-21W-TRG760 12V,21W 2 2
5 40029072 E#X| HE NUT-FLANGE-S345050013 M5x0.8P 4 | 4
6 40007057 | ZtAdS =% LAMP ASSY-WORK-TRG760 4 | 4
7 40007041 (2SS A Q%] SWITCH-WORK LAMP-TRG750 2 2
8 40007138 | =l 2folE LIGHTER-CIGAR-TRG750 11
9 40007175 |AELE 20| RELAY-START-TRG750 2 2
10 40012317 |Z=Y4=(zH) =224 BRACKET-COMBI LAMP(LH)-TRG760 1 1
11 40012318 Fat5 () =22p BRACKET-COMBI LAMP(RH)-TRG760 111
12 40007197 AU S LAMP-ROOM-TRG760 111
13 40007010 | 7tC| =&+ AUDIO ASSY-CAR-TRG750 1 1
14 40012295 2rC|2 =23 BRACKET-AUDIO-TRG750 11
15 40007195 | otg|L} ANTENA-CABIN-TRG750 1 1
16 40007198 | A x| SPEAKER-AUDIO-TRG750 2 2
17 40012030 | A7 FHH COVER-SPEAKER-TRG750 2 2
18 40029065 EA X HE NUT-FLANGE-S343040013  |M4x0.7P 8 8
19 40028707 A3 %7 SCREW-W/SP&PL WS-5227401611 | M4x0.7x16L 8 8
20 40029004 =E BOLT-HEX W/WS-S159081633 ' M8x1.25x16L 2 2
05-09-01 00




WIRE, CON. & SENSOR

G. 750

FIG. 8-5

FIG 8-1A-1
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HHAI_-l, %E%E—l al Ml A ( T X—”O—l) A-SN52, B-SN55
N. & SENSOR

FIG. 8-5
e FEHZ T = = QTY H8%7] HZ
NO. | PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.
1 40032516  =ZH 0f tf M HARNESS-LEVELING SYS-TRG730 111
2 40007183 | A% SWITCH-PTO SELECTOR-TRG750 111
3 40056826 AT/ SCREW-W/WS-8227405011  |M4x0.7x50L 22
4 40029071 |HE NUT-FLANGE-S345040013  M4x0.7P 4 4
5 40036318 |Z2EE= CONTROLLER-LEVELING-TRG829 111
6 40094781 EE BOLT-HEX W/WS-8157051013 M5x0.8x10L 4 | 4
7 40050015 =z}HE BRACKET-LEVEL CTRL-TRG825 11
8 40032666 | ZAFZHMIA SENSOR-SLOPE ANGLE-TRG750 111
9 40151504 =z|HE BRACKET-SLOPE ANGLE-TRG829 11
10 40036250 EE BOLT-HEX W/WS-S155063533 M6x1.0x35L 2 2
11 40028971 |2E BOLT-HEX W/WS-5155082033 |M8x1.25x20L 22

05-09-01 00



HYDRAULIC HOUSING

G. 820

FIG. 9-1
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(=) =L
& 593

HYDRAULIC HOUSING

A-SN52, B-SN55

FIG. 9-1
WMs  REHS 2 2 0o QTY  mxg3%7| 8|z
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1 40010356 |7 st<&d HOUSING-HYDRAULIC-TRG820 1 1

2 40028873 |2E BOLT-HEX-S105124543 M12x1.25%x45L 2 2
3 40029551 | 2FAM WASHER-SPR-S361120013 | ®12.2x3.6 12 | 12

4 40028880 |=E BOLT-HEX-S105129543 M12x1.25%95L 5| 5

5 40028876 |=E BOLT-HEX-S105126043 M12x1.25%60L 5 5

6 40012203 | &t PLATE-AIRVENT-TRG970 1 1

7 40028919 | EE BOLT-HEX W/WS-S153081633 |M8x1.25%16L 2 2

8 40029249 <2d 0O-RING-S804032010 D31.5x2.7 1 1

9 40011781 | mjo| = PIPE-OIL(T/M)-TRG820 1 1
10 40028948 |=2E BOLT-HEX W/WS-S154102533 M10x1.25x25L 2 2
11 40012845 Z2{2 PLUG-TAPER-A0610168 PT1/4 3 3
12~16 40008148 | 27|t 7| =gtx| AIR VENT ASSY-G820 1 1
12 * 27|z E22{1 PLUG-AIR VENT-TRG820 1 1
13 * o= BAND-WIRE-S901001613 2 2
14 * HY sA HOSE-A0726360 D14x10x360L 1 1
15 * =27t 7| ADAPTOR ASSY-AIR VENT-G823 1 1
16 * e E31 PLUG-AIR BENT-TRG250 1 1
17 40029004 |=E BOLT-HEX W/WS-S159081633 \M8x1.25x16L 1 1
18 40009198 S &s4 = SHAFT-HYD/LIFR-TRG821 1 1
19 40009386 | 2+ ARM-POWER-TRG821 1 1
20 40011870 | 1™ EH PLATE-LOCK-TRG826 1 1
21 40009830 A BUSHING-TRG970 O50xP55%30L 2 2
22 40029224 22 O-RING-S802050010 D49.4%3.1 2 2
23 40008345 |Ztz2} COLLOR-TRG821 2 2
24 40008048 |Z|ZEQF =2l ARM ASSY-LIFT-G821 2 2
25 40029280 | AHE RING-SNAP-S810050001 D45.8x2 2 2

06-07-01 01
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LIFT CONTROL VALVE & LINK

FIG. 9-2 G. 822

FIG. 9-6-16

FIG. 9-1-19
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o ZTE Moy gl 23 A-SN52, B-SNS5

LIFT CONTROL VALVE & LINK

FIG. 9-2
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1 40007577 (Mo Y= VALVE-CONTROL-TRG822 11
2 40028976 |2E BOLT-HEX W/WS-S155085033 |M8x1.25x50L 33
3 40029204 <& O-RING-S801016010 D15.8x2.4 2 2
4 40011663 mlo|= PIPE-LUBRICATE-TRG822 1.1
5 40012144 Ze&iH|A CLEVIS-TRG822 11
6 40029495 (2E BOLT-HEX FT-S163085043  |M8x1.25x50L 1 1
7 40029041 HE NUT-HEX SMALL-S313080043 M8x1.25 33
8 40009769 | H PIN-TRG822 1.1
9 40029314 | AW RING-SNAP-S814006003 $5.2x0.8 4 4
10 40011933 A=g SPRING-TRG822 1.1
11 40012348 &3 LINK-E-TRG822 11
12 40009604 = PIN-TRG822 M8x%1.25 1.1
13 40029546  2fM WASHER-SPR-S361080013 | $8.2x2 11

06-12-27 01
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TM CONTROL VALVE

FIG. 9-3 G. 822
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™ X'” HEH = A-SN52, B-SN55
TM CONTROL VALVE

FIG. 9-3
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.
1 40028956 |=E BOLT-HEX W/WS-S154107033 [ M10%1.25x70L 22
2~8 40008002 (m|E|t= =2l VALVE ASSY-PTO-TRG822 1.1
2 40036322 |Z& Wy VALVE-LOGIC-TRG829 11
3 40007975 2E|I|A ORIFICE-TRG822 1.5 1.1
4 40007701 | &aolE = VALVE-SOLENOID-TRG822 11
5 40008977 |W=Z== BLOCK-PTO VALVE-TRG822 1.1
6 40029194 <& O-RING-S801010011 9.8x2.4 22
7 40008440 E21 PLUG-TRG822 PF1/4 22

07-12-16 01
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FRONT OUTLET & LOADER VALVE

FIG. 9-4A G. 822
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FRONT OUTLET & LOADER VALVE

FIG. 9-4A (F)
Hs | FEHS £ = R QTY Mg357| dHl1
NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1~3 40007589 |2C{HE =2 VALVE ASSY-LOADER-TRG822 1

1 40007607 |R2Ow= VALVE-LOADER(FRONT)-TRG822 1
2 40007621 (#Hol= CABLE-PUSH-PULL-TRG825 2
3 40007673 | ZO|AEl JOYSTICK-LOADER VALVE-TRG825 1
4 40028978 | =E BOLT-HEX W/WS-S155088033 |M8x1.25%80L 2
5 40011599 | =o|AHE =z} BRACKET-JOYSTICK-TRG825 1
6 40029075 HE NUT-FLANGE-S345080013 2
7 40028923 |=2E BOLT-HEX W/WS-S153082533 M8x1.25%25L 3

05-09-01 00



FRONT OUTLET & LOADER VALVE
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FIG. 9-4B
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FRONT OUTLET & LOADER VALVE

FIG. 9-4B (C)
Hs | FEHS £ = R QTY Mg357| dHl1
NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1~3 40007589 |2C{HE =2 VALVE ASSY-LOADER-TRG822 1 1

1 40007607 |R2Ow= VALVE-LOADER(FRONT)-TRG822 11
2 40007621 (#Hol= CABLE-PUSH-PULL-TRG825 2 | 2
3 40007673 | ZO|AEl JOYSTICK-LOADER VALVE-TRG825 11
4 40028978 | =E BOLT-HEX W/WS-S155088033 |M8x1.25%80L 2 | 2
5 40011574 |=O|AE =z} BRACKET-JOYSTICK-TRG825 1 1
6 40029080 HE NUT-FLANGE-S346100043 2 | 2
7 40028923 |=E BOLT-HEX W/WS-S153082533 M8x1.25%25L 33

05-09-01 00
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HYDRAULIC LINES
FIG. 9-5A
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION B | ¢ APP.NO REM.
1 40006914 727l GASKET-PUMP-TRG823 0.8t
2 40007633 FAEHZ= PUMP-MAIN-TRG823 7.2x15cclrev
3 40029549  2fM WASHER-SPR-S361100013 | ®10.2x2.5t
4 40028884 |[=2E BOLT-HEX-S107103033 M10%1.25x30L
5 40011111 Selmtol =(2h) PIPE-F/SUCTION-TRG823 d35%1.6t
6 40012103 |z WASHER-COPPER-TRG823 | ®26.7x1.5t
7 40010303 |2E BOLT-EYE-TRG823 PF3/4
8~10 40008078 1@t mbo|= =X PIPE ASSY-F/PRESSURE-G823
8 40009907 =°QIE JOINT-TRG823 BOM15-04G
9 40011103 | Mgtmetmol= PIPE-F/PRESSURE-TRG823 ®15x1.5t
10 40010141 =<QIE JOINT-TRG823 BMC15-04G
8, 11 40008202 =z ¢l mo|==glA| PIPE ASSY-L/DRAIN-G823
1" 40011161 | =&|elmlol= PIPE-V/V DRAIN-TRG823 d15%1.5¢
12~14 | 40008195 |Z&{x|mlo|= =2 PIPE ASSY-PTO CLUTCH-G823
12 40011385 Ze{x|mlo|= PIPE-PTO CLUTCH-TRG823 |$8x0.8t
13 40009909 =°QIE JOINT-TRG823 BOMO08-02G
14 40010142 =¢QIE JOINT-TRG823 BOMO08-01G
=

14~16 = 40008196

v}

1=
o =
0 o
]
1=
i
El
P
jul
2

PIPE ASSY-PTO BRAKE-G823

15 40011029 PIPE-PTO BRAKE/LUB-TRG823 |$8x0.8t
17~18 40008197 W=rE=golujo| = =2 X PIPE ASSY-VALVE DRAIN-G823

16 40011375 | mE|2E=d|Qlmjo|= PIPE-PTO V/V DRAIN-TRG823 ®12x1t

17 40009978 =°QIE JOINT-TRG630 BOM12-03G

A A A AN 2 WA aaNNDN AN A WA N A A A ala A A NN A, A A AN AN, NN A2 Al

18 40007638 |REEH FILTER-HYD/OIL-TRG823

19 40011165 Sl mlo|= () PIPE-R/SUCTION-TRG823 ®35%1.6t

20 40007510 |&A HOSE-HYD SUCTION-TRG823 @35

21 40012013 SAZHYZ CLAMP-HOSE-TRG970 27-50

22 40011163 Fgtnetmo|= PIPE-R/PRESSURE-TRG823 ®15x1.5t

23 40010250 RU=2 EE BOLT-UNION-TRG823

24 40009919 fFU=2 =E BOLT-UNION-TRG823

25 40012552 |sufZ SEAL-COPPER-TRG823 D13x1t

26 40010321 fU=2 =E BOLT-UNION-TRG630

27 40012415 |2Cl=d SEAL-BONDED-TRG823 ®16.8x1.5t

28 40012096 |&2C|=4 SEAL-BONDED-TRG823 ®21.2x1.5t

29 40028955 |=2E BOLT-HEX W/WS-S154106033 |M10x1.25x60L
30 40029248 <& O-RING-S804030010 29.5x2.0

31 40012417 Zxsk Eolmo| = ADAPTOR-F/SUCTION PIPE-TRG823 |®20

32 40029206 <& O-RING-S801018010

33 40028915 |2E BOLT-HEX W/WS-S153064033 |M6X1.0X40L
34 40007504 | =A HOSE-SUCTION-TRG823

35 40012010 == CLAMP-HOSE-TRG970

36 40012306 | mo|= S = A CLAMP-PIPE-TRG640

37 40012307 | mlo|= E¥=Z B CLAMP-PIPE-TRG640

38 40028968 |=E BOLT-HEX W/WS-8155063033 M6 x 1.0 x 30L
39 40028947 [2E BOLT-HEX W/WS-S154102033 |M10x 1.0 x 20L

06-12-01 03
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HYDRAULIC LINES
FIG. 9-5B
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A c APP.NO | REM.
1 40006914 727l GASKET-PUMP-TRG823 0.8t
2 40007596 FAE= PUMP-MAIN-TRG823 7.2x15cclrev
3 40029549  2fM WASHER-SPR-S361100013 | ®10.2x2.5t
4 40028884 |[=2E BOLT-HEX-S107103033 M10%1.25x30L
5 40029206 <& O-RING-S801018010 D17.8x2.4
6 40012103 |z WASHER-COPPER-TRG823 | ®26.7x1.5t
7 40010303 |2E BOLT-EYE-TRG823 PF3/4
8 40011168 Sl mlo|= (2 PIPE-F/SUCTION-TRG823 ®35%1.6t
9,10 40008077 | 1¢f mo|= =2 A PIPE ASSY-F/PRESSURE-G823
9 40011099 | Mgtmetmlol= PIPE-F/PRESSURE-TRG823 ®15x1.5t
10 40010141 = JOINT-TRG823 BMC15-04G

n

11,12 40008202 gl el ool == A PIPE ASSY-L/DRAIN-G823
11 40011161 | =&|elmlol= PIPE-V/V DRAIN-TRG823 d15%1.5¢
12 40009907 =°QIE JOINT-TRG823 BOM15-04G
13 40011163 Fgtnetmo|= PIPE-R/PRESSURE-TRG823 ®15x1.5t
14,16,23| 40008195 |Z&2{x|mlo|= =] PIPE ASSY-PTO CLUTCH-G823
14 40011385 Ze{x|mlo|= PIPE-PTO CLUTCH-TRG823 |$8x0.8t
15,16,23) 40008196 |=e|o|3mfo|==&lx| PIPE ASSY-PTO BRAKE-G823

£
o &
[FI

15 40011029 PIPE-PTO BRAKE/LUB-TRG823 |$8x0.8t

16 40010142 =°QIE JOINT-TRG823 BOMO08-01G
17,18 40008197 |#Ecgfoloto| = x2lX| PIPE ASSY-VALVE DRAIN-G823

17 40011375 mE|E= Qlmto|= PIPE-PTO V/V DRAIN-TRG823  ®12x1t

18 40009978 =°QIE JOINT-TRG630 BOM12-03G

19 40007638 |REH FILTER-HYD/OIL-TRG823

20 40011165 Slmbo| =(H) PIPE-R/SUCTION-TRG823 d35%1.6t

21 40007510 (& HOSE-HYD SUCTION-TRG823 ®35

22 40012013 SAZY= CLAMP-HOSE-TRG970 27-50

23 40009909 =°QIE JOINT-TRG823 BOMO08-02G

Ala A A W AN NN 2 NS W NN -2 A A A a a2 A A ala a a a aa aaa N NN a2l

24 40010250 fHU=2 =E BOLT-UNION-TRG823

25 40009919 RU =2 EE BOLT-UNION-TRG823

26 40012552 | o SEAL-COPPER-TRG823 D13x1t

27 40010321 RUZ2 EE BOLT-UNION-TRG630

28 40012415 |2C|=4 SEAL-BONDED-TRG823 $16.8x1.5t
29 40012096 |=cCl=d SEAL-BONDED-TRG823 ®21.2x1.5t
30 40028955 |EE BOLT-HEX W/WS-S154106033 [ M10x1.25x60L
31 40029248 <23 O-RING-S804030010 ©29.5x2.0

32 40028913 | 2E BOLT-HEX W/WS-S153063033 | M6x1.0x30L
33 40012306 == A CLAMP-PIPE-TRG640

34 40012307 Z2¥=Z B CLAMP-PIPE-TRG640

35 40028968 |=2E BOLT-HEX W/WS-S155063033 ' M6x1.0x30L
36 40028947 |2E BOLT-HEX W/WS-S154102033 [ M10x1.0x20L

06-12-01 03
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FIG. 9-6 G. 824

06-12-27 02




ZAolFof 23
DRAFT CONTROL LINK

A-SN52, B-SN55

FIG. 9-6
Hs REHS = = o QTY  mg3%7 8|1
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1~18 40008097 &3 =%t LINK ASSY-G824 1 1
1 40012527 |ZX|M = SHAFT-POSITION-TRG824 1 1
2 40012606 &3 LINK-TRG824 1 1
3 40009881 (&3 LINK-H-TRG822 2 2
4 40009609 =2 ROLLER-TRG822 2 2
5 40029314 | AE RING-SNAP-S814006003 ®5.2x0.8 12| 12
6 40029193 24 O-RING-S801009010 D8.8x1.9 2 2
7 40012436 = SHAFT-DRAFT-TRG824 1 1
8 40009609 =2 ROLLER-TRG822 2 2
9 40012604 |23 LINK-TRG824 1 1
10 40012157 &3 LINK-POSITION-TRG824 2 2
11 40012559 | SHAFT-DRAFT CTRL-TRG824 1 1
12 40010273 = SHAFT-AUTO LIFT-TRG824 1 1
13 40029159 | &l PIN-SPRING-S446042212 D4x22 1 1
14 40009411 of ARM-AUTO LIFT-TRG824 1 1
15 40029318 | A& RING-SNAP-S814009003 ®8x%0.8 1 1
16 40012435 &3 LINK-FEED BACK-TRG824 1 1
17 40012605 (&3 LINK-AUTO LIFT-TRG824 1 1
18 40009823 &3 LINK-DRAFT-TRG824 1 1
19 40029204 <2d 0O-RING-S801016010 D15.8x2.4 2 2
20 40012156 |Z¢z|olE PLATE-DRAFT-TRG824 1 1
21 40029266 | AHE RING-SNAP-S810020003 1 1
22 40012630 |2+ ARM-AUTO LIFT-TRG824 1 1
23 40011936 |A =2 SPRING-TRG100 1 1
5,24~28 40008155 |=aji=E 213 =&t LINK ASSY-DRAFT-G824 1 1
24 * 23 LINK-PACK-TRG824 1 1
25 * ZTOlE JOINT-TRG824 1 1
26 * 2= ROD-A-TRG824 1 1
27 40029041 HE NUT-HEX SMALL-S313080043 M8x1.25 1 1
28 * 2= ROD-B-TRG824 1 1
06-12-27 02
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A-SN52, B-SN55

setHof 2t
HYDRULIC CONTROL LEVER

FIG. 9-7A
HS REEHS = = = QTY MEg37| dH|
NO. | PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1 40008375 |cE= KNOB-HYD. LIFT LEVER-TRG970 2 2
2 40010184 | X[AOf 247t b EXTENSION-POS/CTRL/LEVER-TRG825 1 1
3 40011821 |Z42lH 0] o4&t by EXTENTION-DRAFT LEVER-TRG825 1 1
4 40028973 =E BOLT-HEX W/WS-S155082533 |M8x1.25%25L 4 | 4
5 40012163 |Zd2lHof & LEVER-DRAFT/CTRL-TRG825 1 1
6 40029316 | AHE RING-SNAP-S814008001 $8x0.8 4 | 4
7 40028158 | 2FM WASHER-PLN-S363100013 4 | 4
8 40012726 |54 BUSHING-DU-A0677315 D16XD18X15L 2 2
9 40011391 2| x| M o] &b LEVER-POSITION/CTRL-TRG825 1 1
10 40029168 A== m PIN-SPRING-S446062512 6x25L 2 2
11 40012162 |Fede] 2+ ARM-HYD/LEVER-TRG825 1 1
12 40012161 S 3 LINK-HYD/LEVER-TRG825 2 2
13 40028747 |HE NUT-HEX 1 TY-S302100043 |M10x1.5 2 2
14 40012314 | 74H COVER-SPRING-TRG825 11
15 40009495 MEZE SUPPORT-LEVER-TRG825 2 2
16 40029549 | 2fM WASHER-SPR-S361100013 4 | 4
17 40011954  7{H{ COVER-TRG825 1 1
18 40012375 =g SPRING-TRG825 11
19 40029259 | AWE RING-SNAP-S810012001 O11.1x1.7 1 1
20 40012315 Z3o|E PLATE-LOCKING-TRG825 2 2
21 40006942 |OpEHEH(A) FRICTION PLATE-S-TRG825 ®13 3 3
22 40012160 | 2| x| of e ARM-POS/LEVER-TRG825 11
23 40012159 |74°2lxof et ARM-DRAFT/LEVER-TRG825 1 1
24 40006943 OfEHEHLH) FRICTION PLATE-L-TRG825 |21 111
25 40007525 |7HH{ COVER-HYD/LEVER GUIDE-TRG825 1 1
26 40009632 Rt AFZE SHAFT-HYD/LEVER-TRG825 11
27 40011119 | Sy =212 BRACKET-HYD/LEVER-TRG825 1 1
28 40028947 =E BOLT-HEX W/WS-S154102033 |M10x1.25x20L 33
29 40029314 | AW g RING-SNAP-S814006003 D6x0.8t 4 | 4
30 40028768 L{E NUT-HEX 2 TY-S305080043  M8x1.25 6 6
31 40008351 |AETIH STOPPER-HYD/LEVER-TRG825 4 | 4
32 40029496 2E BOLT-HEX FT-S163086043 | M8x1.25x60L 2 2
33 40008262 eteEu{7iol= GUIDE-HYD/LEVER-TRG825 1 1
34 40029006 =E BOLT-HEX W/WS-S159082033 ' M8x1.25x20L 4 | 4
35 40008400 |1 GRIP-HYD/LEVER-TRG825 4 | 4
06-05-01 01
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AUTO LIFT SWITCH
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AUTO LIFT SWITCH

A-SN52, B-SN55

FIG. 9-7B (C)
HS REEHS = = = QTY MEg37| dH|
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1 40008312 |74 CAP-BOLT-TRG830 2 2
2 40028998 EE BOLT-HEX W/WS-S159061633 M6x16L 2 2
3 40008236 | FHH COVER-AUTO LIFT-TRG825 1 1
4 40007463 |1 FZ4 GROMMET-RUBBER-TRG970 2 | 2
5~15 40008094 LLEEZ|ZE A2Q|%| SWITCH ASSY-AUTO LIFT-G825 1 1
5 40008158 LEE|ZE AQX| SWITCH ASSY-LIFT(AUTO)-G825 1 1
6 40012774 | H PIN-A0621024 1 1
7 40029312 | A& RING-SNAP-S814004003 >4 2 | 2
8 40007764 Hol= WIRE-HYD/LEVER CTRL-TRG825 1 1
9 40012437 A% =2el2 BRACKET-SWITCH-TRG825 1 1
10 40028195 | 2FA WASHER-PLN-S365082213 2 2
11 40029075 HE NUT-FLANGE-S345080013 2 2
12 40028921 EE BOLT-HEX W/WS-S153082033 M8x1.25 2 2
13 40007110 | A9 x| 2l SWITCH-MICRO-TRG750 1 1
14 40012510 |ZzlolE CLAMP-SWITCH-TRG750 1 1
15 40029535 A3 F SCREW-CROSS-S223403011 |M4x30L 2 | 2
16 40028168 | =H2tM WASHER-PLN-S364060013 ®12.5xP6.4x1.6t 1 1
17 40029130 |AW Hl PIN-SNAP-S443060013 d6x21.2 1 1
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AUTO LIFT SWITCH

FIG. 9-7C (F)
Ha | FEH= 5 = s QTY Hg357| | H|2
NO. | PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.

1 40008232 LEZ|ZE |t HH{ COVER-AUTO LIFT LEVER-TRG825 111
2 40028910 =E BOLT-HEX W/WS-S153061633 M6X1.0 2 2
3 40008312 |=E 4 CAP-BOLT-TRG830 2 2
4 40008341 HHE Z4 BUTTON-AUTO LIFT LEVER-TRG825 1 1
5~13 40008133 RLEZ|ZE A2Q|X| &=} SWITCH ASSY-AUTO LIFT-G825 1 1
5 40009553 |REZ|ZE AEIH =E BOLT-O/LIFT STOPPER-TRG825 1 1
6 40011992 REZ|ZE Z|H LEVER-AUTO LIFT-TRG825 1 1
7 40012762 REZ|ZE AxE SPRING-A0691110 111
8 40012763 RLEZ|ZE AxZZ| SPRING-A0691111 1 1
9 40011392 2 EZ|ZE =27l BRACKET-O/LIFT LEVER-TRG825 111
10 40011869 2 EZ|ZE AET STOPPER-O/LIFT LEVER-TRG825 11
11 40029546  2tA WASHER-SPR-S361080013 | ®15.5X®%8.2X2T 1.1
12 40028720 HE NUT-HEX 1 TY-S301080013 |M8X1.25 1 1
13 40029318 A RING-SNAP-S814009003 ®9X0.8T 11
14 40012881 EZ|ZE &F0| KNOB-A0711070 1 1
15 40029075 HE NUT-FLANGE-S345080013  M8X1.25 2 2
16 40028168 | 2FAM WASHER-PLN-S364060013  $12.5X6.4X2T 2 2
17 40029130 | AHfHE PIN-SNAP-S443060013 6 2 2
18 40007753 RLEZ|ZE 210|¢ WIRE-HYD/LEVER CTRL-TRG825 1 1
19 40007110 | A2(x| SWITCH-MICRO-TRG750 11
20 40029071 |HE NUT-FLANGE-S345040013 M4X0.7 2 2
21 40007147 LEZ|ZE HjM HARNESS-AUTO LIFT-TRG730 1 1

06-01-01 00
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HYDRAULIC CYLINDER

A-SN52, B-SN55

FIG. 9-8
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40011651 e AziH CYLINDER-HYD/LIFT-TRG826| 100 11
2 40029202 <23 O-RING-S801014020 ®13.8x2.4 1.1
3 40007389 iz O-RING-HYD/PISTON-TRG826 22
4 40008335 |4 RING-BACK UP-TRG826 22
5 40009588 F EAE PISTON-HYD/LIFT-TRG826  ®100 11
6 40009483 |ZAE 2= ROD-PISTON-TRG826 1.1
7 40010006 §4 BUSHING-TRG970 D25xP22x20L 11
8 40029469 [2E BOLT-HEX-S103125043 M12x1.25x50L 33
9 40029551 2fM WASHER-SPR-S361120013  |$12.2x3 3 3
10 40008059 SlUET=H e VALVE ASSY-D/SPEED-TRG826 1 1
11 40029206 <& O-RING-S801018010 D17.8x2.4 11
12 40007489 | eiAE RING-BACK UP-TRG826 11
13 40007400 2™ O-RING-FRONT MOUNT-TRG826 ®12.42x1.78 1 1
14 40008161 |otxuw= VALVE ASSY-SAFETY-TRG826 11
15 40029206 <& O-RING-S801018010 D17.8x2.4 11
16 40012093 4 SEAL-PLUG-TRG826 ©10.5%18x1 1.1
17 40028919 |2E BOLT-HEX W/WS-S153081633 [M8x1.25x16L 11
18 40012024 = PIN-HYD-TRG826 1.1
05-09-01 00
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REMOTE CONTROL VALVE

A-SN52, B-SN55

FIG. 9-9

HS 2EHS &£ = R QTY Mg357| dHl1

NO. = PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40011503 2 LEVER-REMOCON V/V(1)-TRG827 11
2 40011504 ||t LEVER-REMOCON V/V(2)-TRG827 11
3 40008403 |1 GRIP-AUX LEVER-TRG970 2 2
4 40028923 =E BOLT-HEX W/WS-S153082533 ' M8x1.25x25x25L 2 2
5 40008137 |CH2X MEH @E VALVE ASSY-S/D CTRL-TRG827 11
6 40029155 A= PIN-SPRING-S446041613 D4x16L 2 2
7 40008382 |CH2X MEH L= KNOB-S/DOUBLE CTRL-TRG970 11

8~12 40008007 ¢ RetH= VALVE ASSY-REMOCON-TRG827 11
8 * =) VALVE(2)-A1827124 2 2
9 * I BOLCK- VALVE-A1827125 1 1
10 * =E BOLT- STUD-A1827128 M8x1.25 3 3
11 * HE NUT- SELF LOCK-A1827130 |M8x1.25 33
12 * 23 O-RING-A1827131 18 | 18
13 40011158 | mlo|= PIPE-REMOCON(1/U)-TRG827 1 1
14 40011157 | mlo|= PIPE-REMOCON(1/L)-TRG827 1 1
15 40011238 | mlo|= PIPE-REMOCON(2/U)-TRG827 1 1
16 40011239 | mo|x= PIPE-REMOCON(2/L)-TRG827 1 1
17 40010209 |24k CONNECTOR-UNION-TRG827 1 1
18 40012092 | =2rC|l= 4 SEAL-BONDED-TRG823 ®18.2x1.5t 12| 12
19 40009931 =E BOLT-UNION-TRG827 4 | 4
20 40011888 |mo|Z HaPHE BRACKET-AUX/PIPE(RH)-TRG827 11
21 40029004 =E BOLT-HEX W/WS-S159081633 |M8x1.25%16L 1 1
22 40007922 2 HE| COUPLER-QUICK-TRG827 1/2" 4 | 4
23 40011222 =243 PIPE-REMOCON PIPE-TRG827 11
24 40028950 |=E BOLT-HEX W/WS-S154103533 M10x1.25x35L 2 2
25 40011005 mlo|= PIPE-S/D CONTROL-TRG827 1 1

06-12-01 03
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UPPER LINK BRACKET

A-SN52, B-SN55

FIG. 9-10
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1~15 40008026 =2zl E =2k BRACKET ASSY-UPPER LINK-G828 1 1
1 40011122 EEPIE BRACKET-TRG828 1.1
2 40029322 | AW RING-SNAP-S814015003 P15%x1.5 22
3 40012543 AT STOPPER-TRG828 11
4 40012072 |Z&ef COLLAR-RATCHET-TRG828 11
5 40028973 |2E BOLT-HEX W/WS-S155082533 |M8x1.25x25L 1.1
6 40012518 |A=3 SPRING-LEAF-TRG828 6t 11
7 40012338 A= SPRING-LEAF-TRG828 6t 1.1
8 40011927 | E PLATE-TRG828 22
9 40029083 |1™ & WASHER-SPR-5362140013 22
10 40028896 |=E BOLT-HEX-S107144543 M14x1.5x45L 2 2
11 40011576 E2HE BRACKET-TOP LINK-TRG828 1.1
12 40029482 =E BOLT-HEX-S103167043 M16x1.5x70L 11
13 40028179  2fM WASHER-PLN-S364160053 @16 1.1
14 40029052 UHE NUT-HEX SMALL-S314160013 M16x1.5 11
15 40009998 | H PIN-TRG828 20 1.1
16 40029397 EE BOLT-HEX-S101144043 M14x2x40L 6 6
17 40029553  2fM WASHER-SPR-S361140013 | ®14 6 6
06-05-01 01
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DRAWBAR HITCH

FIG. 9-11
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.
1 40008027 o x| =& | HITCH ASSY-G891 11
2 40029555 | 2fM WASHER-SPR-S361160013 | ®16.2x4t 6 6
3 40029480 =E BOLT-HEX-S103166053 M16x1.5x60L 6 6
4 40012553 | H PIN-DRAWBAR-TRG891 1.1
5 40011979 | A HE PIN-SNAP-TRG896 11
6 40029553  2fM WASHER-SPR-S361140013 | ®14.2x3.5t 22
7 40029399 EE BOLT-HEX-S101144543 M14x2x45L 22

05-09-01 00
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UPPER & LOWER LINK

FIG. 9-12 (AUTO HITCH)
HE | BEEHS &£ = R QTY Mg357| dHl1
NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.

1 40012529 AR 3T (2H PIN-TOP LINK FRONT-TRG896 ®19 11
2 40011979 | AH= PIN-SNAP-TRG896 ®19 11
3~8 40008016 |Ar2E 3= LINK ASSY-TOP-G896 458-720(CAT1) 11
3 40008147 A IAE=(2) LINK ASSY-TOP LINK-G896  M27x3 11
4 40011691 B2 BUCKLE-TURN-TRG896 M27x3 1] 1
5 40011991 |A=g SPRING-TOP LINK-TRG896 | ®7 11
6 40029184 PIN-SPRING-S446132812 ®13x25 11
7 40012904 | GRIP-A05133116 11
8 40012903 |AtRE T E(H) LINK-A05104093 CAT1 11
40008116 |AM2IAE(H) LINK ASSY-REAR-G896 CAT2 11

9 40010207 (A2 3E(H) PIN-UPPER LINK-TRG896 CAT1 11
10 40012410 & PIN-LINK-TRG896 5|5

11~13 | 40008010 stRzl3 =& (%)) LINK ASSY-LOWER(LH)-G896 11
12~14 | 40008011 |5t 3 =& Al (?) LINKASSY-LOWER(RH)-G896 11
11 40007996 |5t 3 () LINK ASSY-LOWER(LH)-G896 11
12 40009460 |oFM I PIN-AUTO HITCH-TRG896 22
13 40029132 |AHE PIN-SNAP-S443100013 22
14 40007997 |stEE 3 () LINK ASSY-LOWER(RH)-G896 11
15 40009886 = HA BUSHING-BALL-TRG896 CAT1 22

40009887 (£ £4 BUSHING-BALL-TRG896 CAT2 22
16 40012329 #lolg CABLE-LOWER LINK-TRG896 11
17 40011873 =2l E BRACKET-CABLE-TRG896 11 (FRAME)
18 40029006 |=2E BOLT-HEX W/WS-S159082033 |M8x1.25%x20 11 (FRAME)
19 40010254 = PIN-LOWER LINK(RH)-TRG896 | $22 11
20 40010253 PIN-LOWER LINK(LH)-TRG896 | $22 11

06-07-01 01
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LIFT ROD

FIG. 9-13A
Hs | FEHS 5 = g QTY M7 HZ
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.
1 40011056 2|ZE ZE=(Z}) ROD-LIFT-TRG896 11
2~6 40008025 2Z|ZE zZE= = (%) ROD ASSY-LIFT(RH)-G896  |460~590 1.1
2 40012454 5t 2|ZE 2=(%) ROD-LOWR LIFT-TRG896 11
3 40012202 EZ|ZE 2= WHE HANDLE-LIFT ROD-TRG896 1.1
4 40012455 zZ|ZE 2= £2|=2 SLEEVE-LIFT ROD-TRG896 11
5 40011421 MR ZIZE ZE= ROD-UPPER LIFT-TRG896 1.1
6 40012792 |4 ZE NIPPLE-AQ0730009 11
7 40012365 |l PIN-LIFT ROD UPPER-TRG896 | ®19 22
8 40011979 | A H PIN-SNAP-TRG896 P4 11

06-05-01 01
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LIFT ROD

A-SN52, B-SN55

FIG. 9-13B (LEVELING)
Hs | FEHS £ = s QTY Mg357| dHl1
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1~18 | 40032904 |#42|MA 2= =2I®  CYLINDER ASSY-W/SEN ROD-G896 11

1 40032903 gotAlzin] =2IF| CYLINDER ASSY-LIFT ROD-G896 11
2 40032901 &3 LINK-DIS/SENSOR-TRG896 1 1
3 40029075 |HE NUT-FLANGE-S345080013 M8x1.25 2 2
4 40056818 | =2E BOLT-HEX FT-S163041613 M4x0.7x16 1 1
5 40056827 |HE NUT-HEX-S301040013 M4x0.7 1 1
6 40029258 | AHE RING-SNAP-S810010001 $9.6x1.0 1 1
7 40049939 |2t =ZH ROD ASSY-SENSOR-G896 1 1
8 40032900 |AlziC] PIPE ASSY-CYLINDER-G896 1 1
9 40032902 =2E ROD-LIFT CYLINDER-TRG896 1 1
10 40009928 HE NUT-LOCK-TRG630 1 1
11 40007900 |dHd RING-BACK UP-TRG630 2 2
12 40007513 (=22 O-RING-TRG630 ®43.5%3.5 2 2
13 40032483 |mAE PISTON-STR CYLINDER-TRG630 11
14 40029201 =22 O-RING-S801014010 ®13.8x2.4 1 1
15 40032898 &2l= SLEEVE-LIFT CYLINDER-TRG896 11
16 40007505 oA GASKET-U-TRG630 ®22.4 1 1
17 40007547 |4 SEAL-DUST-TRG630 ®22.4 1 1
18 40032899 | AAM=l RING-WIRE-TRG896 1 1
19 40029071 |HE NUT-FLANGE-S345040013 M4x0.7 2 2
20 40036358 | 2| Ml A SENSOR-PETENTIO METER-TRG000 11
21 40036342 | H PIN-LIFT CYL(UP)-TRG896 1 1
22,23 40032909 Z|ZE 2= xZF| ROD ASSY-LIFT-G896 451~515 1 1
22 40156918 SlE 2|ZE 2= ROD-LOWER LIFT-TRG896 1 1
23 40011421 AR 2|ZE 2= ROD-UPPER LIFT-TRG896 1 1

06-07-01 01
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CHECK LINK

FIG. 9-14A (F)
#HE | BRERHS 7 = o QTY Hgs57| | dHl1
NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.

1 40011430 323 =2 E (5}) BRACKET-CHECK LINK-TRG896 11
2 40011431 #3323 =23 E (2) BRACKET-CHECK LINK-TRG896 11
3 40011979 AW PIN-SNAP-TRG896 4 4 4
4 40009894 | Tl PIN-CHECK LINK-TRG896 ®19 2 2
5~11 | 40008063 |# 323 =ZA (55) LINKASSY-CHECK-G896 260-330 11
40008064 | AIAZIA=ZIA () LINK ASSY-CHECK-G896 260-330 1 1

5 40009828 o =E ROD-CHECK LINK-TRG896 2 2
6 40012199 &2|l= SLEEVE-TRG896 M27x3 2 2
7 40009827 2% H PIN-LINCH-TRG896 »11 2 2
8 40009829 |H == ROD-SCREW-TRG896 M27x3 2 2
9 40029127 2&m PIN-SPLIT-S441403613 $3.7x36 2 2
10 40010159 | & PIN-CHECK LINK-TRG896 2 2
1 40009472 | T PIN-CHECK LINK-TRG896  ®19 2 2
12 40028181 2M WASHER-PLN-S364200013  ®21x3t 2 2

05-09-01 00
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CHECK LINK

FIG. 9-14B (C)
HE | BEEHS £ = R QTY Mg357| dHl1
NO. PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.

1 40011773 23 =2alHE(F) BRACKET-CHECK LINK-TRG896 11
2 40011774 23 =22lHE(D) BRACKET-CHECK CHAIN-TRG896 11
3 40029555 | oFM WASHER-SPR-S361160013 | $16.2x4t 6 6
4 40029476 |=E BOLT-HEX-S103164043 M16x1.5%x40L 6 | 6
5 40011979 AW T PIN-SNAP-TRG896 4 4 4
6 40009894 | Tl PIN-CHECK LINK-TRG896 d19 2 2
7~13 | 40008063 |® 323 =& () LINK ASSY-CHECK-G896 260-330 11
40008064 A IAZHI =ZA () LINK ASSY-CHECK-G896 260-330 1 1
40009828 o =E ROD-CHECK LINK-TRG896 2 2
40012199 | &2|l= SLEEVE-TRG896 M27x3 2 2
40009827 | 2Ix m PIN-LINCH-TRG896 »11 2 2

10 40009829 |H == ROD-SCREW-TRG896 M27x3 2 2
11 40020127 2am PIN-SPLIT-S441403613 »3.7x36 2 2
12 40010159 | & PIN-CHECK LINK-TRG896 2 2
13 40009472 T PIN-CHECK LINK-TRG896  ®19 2 2
14 40028181 2M WASHER-PLN-S364200013  ®21x3t 2 2

05-09-01 00
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AUTO LEVELING HYDRAULIC LINE

FIG. 9-15 (LEVELING)
Mo FEHZ 7 = = QTY M7 HZ
NO. = PART NO. PART NAME & DESCRIPTION c APP.NO REM.
1~8 40150893 | =gxiofd = =2l VALVE ASSY-LEVELING-TRG829

1 40156927 THMo|{¥E=FZ| BODY-LEVELING VALVE-TRG829

2 40036320 M QI3 =0|=®WE  VALVE-MAIN SOL-TRG829

3 40036322 2% e VALVE-LOGIC-TRG829

4 40036323 X3 = VALVE-CHECK-TRG829

5 40036321 &2 =o|= VALVE-SOL/POPPET-TRG829

6 40036343 Sl UNION-TRG896 PF1/4
7 40156860 ~AE W= VALVE, STOP

8 40156850 x| 3 = VALVE- CHECK-A1829046

9 40067305 g COVER-LEVELING V/V-TRG829

T of
Z
2
E
T
Al
3

i
n
P}
[m

10 40067304
11 40028971

BRACKET-VALVE-TRG829
BOLT-HEX W/WS-S155082033 |M8x1.25x20L

o of mE nE 4
[m

12,17 40153490 et 1ot mlo|= =& x| PIPE SUB ASSY-A1EMS509
12 40156939 Qb petmlo| = PIPE-M/PRESSURE-TRG829
13 40154351 2ol Hel =& A OIL FILTER ASSY-IN-LINE-G823
14 40156841 Az|HE ELEMENT-A1823358 20y
15 40049929 |Zig| EZIE BRACKET-IN-LINE FILTER-TRG829
16 40010275 A=< JOINT-ELBOW-TRG823 BOLM15-04G
17 40009907 =°QIE JOINT-TRG823 BOM15-04G
16~18 | 40153491 | =4} et mbo|= =& PIPE SUB ASSY-A1EMS513
18 40156942 | =dt netulo|= PIPE-R/PRESSURE-TRG829
19,17 40153492 =gfol mlo|= =&/X DRAIN-L/CYLPIPE-A1EMS514
19 40156961 |=&|¢l mjo|= PIPE-DRAIN-TRG823

N = a4 ala W A A ala a4 a 00 A A a4 a NN =2 A a a aly
N = A ala W 2 a4 ala a a 0 2la a a DN A A a al;o

20 40049924 HOSE-LIFT CYLINDER-TRG829

fol
[>
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HOOD

ol

11 40029072 X HE NUT-FLANGE-S345050013 M5x0.8

ol | Ml
y
rok
Ral

12 40006775 HINGE ASSY-HOOD-G830

FIG. 10-1A (F)
HS REEHS = = = QTY ESE==l T
NO. PART NO. PART NAME & DESCRIPTION B | c | APP.NO REM.
1~3 40006758 |=Ul= =z HOOD ASSY-G830 1

1 " 2y e HOOD-SBG830 1
2 - s =ap BRACKET-HOODSBG830 1
40028969 =& BOLT-HEX W/WS-S155081613 M8X1.25X16L 4

4~5 | 40006734 2 x| GRILLE ASSY-G830 1
4 40010937 12 GRILLE-TRG830 1
5 40007002 MzEE LAMP ASSY-HEAD-TRG760 2
6~8 40006759 AfO|= F{B{ =2I#|(%}) COVER ASSY-SIDE(LH)-G830 1
6 * Afol= 2 (3} GRILLE-SIDE(LH)-TRG830 1
7 * AFO| = 741 (ZH) COVER-SIDE(LH)SBG830 1
8 40029072 Zax| H{E NUT-FLANGE-S345050013  M5x0.8 8
9~11 40006760 A}O|E Ht{ x2/H|(S) COVER ASSY-SIDE(RH)-G830 1
9 * Afo|E TE(2) GRILLE-SIDE(RH)-TRG830 1
10 * AP0 E 7H{ (2) COVER-SIDE(RH)-G830 1
8

2

1

1

2

1

1

2

1

a2 A N 22N AN s a0 AN RN A Al

13 40006858 | AE&Z WEATHER STRIP-TRG830

14 40011259 |gHE =gl FRAME-BAND-TRG830

15 40008372 EE Jiol= GUIDE-HOOD-TRG830

16 40007315 | Rpghmb A PLATE-HEAT ISOLATION-TRG830

17 40007644 |JIAAlEI SPRING-GAS-TRG830

18 40007346 (A AEZ! WEATHER STRIP-STR/HOSE-TRG970

19 40007324 /1 AE&Z WEATHER STRIP-COLUMN-TRG970

20 40011905 |[7iAaAl2Ir E2l2d BRACKET-GAS SPRING-TRG830 *
40011906 |7tAAl2l] 2220 BRACKET-GAS SPRING-TRG830 * 1

21 40028998 =E BOLT-HEX W/WS-S159061633 ' M6x1.0x16L 8 8

22 40028975 |=E BOLT-HEX W/WS-S155083533 | M8x1.25x35L 2 2

23 40028986 =E BOLT-HEX W/WS-S156102533 |M10x1.25x30L 4 | 4

24 40029004 |=E BOLT-HEX W/WS-S159081633 \M8x1.25x16L 5| 5

25 40028674 A3F/ SCREW-CROSS CSNK-$220802511 |M8x1.25x25L 10 | 10

26 40029073 |HE NUT-FLANGE-S345060013 M6X1.0 8 | 8

27 40029107 5l = H PIN-HEAD-S427085023 8/d12x50L 111

28 40029131 |AH H PIN-SNAP-S443080013 O8x27.7 1 1

29 40029075 HE NUT-FLANGE-S345080013  M8x1.25 11

06-12-01 03
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HOOD

ol

FIG. 10-1B (C)
HS REEHS = = = QTY ESE==l T
NO. PART NO. PART NAME & DESCRIPTION B | c | APP.NO REM.
1~3 40006758 |=Ul= =z HOOD ASSY-G830 *

1 * 2y E HOOD-SBG830 *

2 - sc map BRACKET-HOODSBG830

40028969 =& BOLT-HEX W/WS-S155081613 M8X1.25X16L

4~5 | 40006734 2 x| GRILLE ASSY-G830

4 40010937 12 GRILLE-TRG830

5 40007002 MzEE LAMP ASSY-HEAD-TRG760
6~8 40006759 AlO|= 7t =2I# () COVER ASSY-SIDE(LH)-G830

6 * Afol= 2 (3} GRILLE-SIDE(LH)-TRG830

7 * AFO| = 741 (ZH) COVER-SIDE(LH)SBG830

8 40029072 Zax| H{E NUT-FLANGE-S345050013  M5x0.8
9~11 40006760 A}O|E Ht{ x2/H|(S) COVER ASSY-SIDE(RH)-G830

9 * AfolE 2= (2) GRILLE-SIDE(RH)-TRG830

10 * AFO|E 7{1(S) COVER-SIDE(RH)-G830

11 40029072 X HE NUT-FLANGE-S345050013 M5x0.8

ol | Ml
y
rok
Ral

12 40006775 HINGE ASSY-HOOD-G830

a2 A N 22N AN s a0 AN RN A Al
A N 2 a2 N A A N 2 A @O a N A N A

13 40006858 | AE&Z WEATHER STRIP-TRG830

14 40011259 |gHE =gl FRAME-BAND-TRG830

15 40008372 EE Jiol= GUIDE-HOOD-TRG830

16 40007315 | Rpghmb A PLATE-HEAT ISOLATION-TRG830

17 40007644 |JIAAlEI SPRING-GAS-TRG830

18 40007346 (A AEZ! WEATHER STRIP-STR/HOSE-TRG970

19 40007324 /1 AE&Z WEATHER STRIP-COLUMN-TRG970

20 40011905 |[7iAaAl2Ir E2l2d BRACKET-GAS SPRING-TRG830 *
40011906 |7tAAl2l] 2220 BRACKET-GAS SPRING-TRG830 * 1

21 40028998 =E BOLT-HEX W/WS-S159061633 ' M6x1.0x16L 8 8

22 40028973 |=E BOLT-HEX W/WS-S155082533 | M8x1.25x25L 2 2

23 40028986 =E BOLT-HEX W/WS-S156102533 |M10x1.25x30L 4 | 4

24 40029004 |=E BOLT-HEX W/WS-S159081633 \M8x1.25x16L 5| 5

25 40028674 A3F/ SCREW-CROSS CSNK-$220802511 |M8x1.25x25L 10 | 10

26 40029073 |HE NUT-FLANGE-S345060013 M6X1.0 8 | 8

27 40029107 5l = H PIN-HEAD-S427085023 8/d12x50L 111

28 40029131 |AH H PIN-SNAP-S443080013 O8x27.7 1 1

29 40029075 HE NUT-FLANGE-S345080013  M8x1.25 11

06-12-01 02
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a |'_i_ E A-SN52, B-SN55

MOUNT

FIG. 10-3A (F)
HS REEHS = = = QTY ESE==l T
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.

1 40007550 |[MutOlE RUBBER-MOUNTING-TRG840 4 4
2 40011712 | Me 2212 (F} BRACKET-STEP(LH)-TRG840 1 1
3 40011758 |Mut 22171 () BRACKET-STEP(RH)-TRG840 1 1
4 40011714 ZdF 2g17l BRACKET-REAR MOUNT-TRG840 2 2
5 40012088 |Z|HI2E= 2t WASHER-REBOUND-TRG840 4 4
6 40029395 EE BOLT-HEX-S101143543 M14x2.0x35L 8 | 8
7 40029490 EE BOLT-HEX-S104161053 M16x1.5x100L 4 4
8 40029033 HE NUT-HEX-S306160053 M16x1.5 4 | 4
9 40029553 | A2 QbA WASHER-SPR-S361140013 | $24.5/014.2x3.5T 8 8
10 40029555 |AZE QLA WASHER-SPR-S361160013 | d28/016.2x4T 4 | 4

05-09-01 00
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IR E

MOUNT

A-SN52, B-SN55

FIG. 10-3B (C)
Ha | FEH= 5 = g QTY g5 vl
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.

1 40007550 XMetolRE RUBBER-MOUNTING-TRG840 22
2 40007278 =FEOI2E MOUNT-REAR-TRG840 22
3 40011712 | Met 2221 (&F}) BRACKET-STEP(LH)-TRG840 11
4 40011758 Muk 227 (<) BRACKET-STEP(RH)-TRG840 11
5 40010451 |=4t =22171(F}) BRACKET-REAR MOUNT(LH)-(CST)G840 1 1
6 40010452 |=dt 2217(F) BRACKET-REAR MOUNT(RH)-(CST)G840 1 1
7 40012088 |Z|HI2= =M WASHER-REBOUND-TRG840 22
8 40029395 =E BOLT-HEX-S101143543 M14x2.0x35L 8 8
9 40029477 | 2E BOLT-HEX-S103164543 M16x1.5x45L 6 6
10 40029486 =E BOLT-HEX-S104121153 M12x1.25x110L 22
11 40029490 =E BOLT-HEX-S104161053 M16x1.5x100L 22
12 40028580 A3/ SCREW-SET SOC-S202081211 |M8x1.25x12L 2 2
13 40028749 |HE NUT-HEX 1 TY-S302120053 M12x1.25 22
14 40029033 | E NUT-HEX-S306160053 M16x1.5 22
15 40029551 A=l 2tM WASHER-SPR-S361120013 | $21.5/012.2x3T 22
16 40029553 |AZE 2tM WASHER-SPR-S361140013 | $24.5/®14.2x3.5T 8 | 8
17 40029555 A=l 2tM WASHER-SPR-S361160013 | ®28/®16.2x4T 8 8

06-05-01 01
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9_| At A-SN52, B-SN55

SEAT

FIG. 10-4A (F)
HS REEHS = = = QTY ESE==l T
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.

1 40007688 |°o|X} & otMHIE =2l SEAT+BELT ASSY-TRG850 1 1
2 40011585 |o|X} O} E Z&|0|E  PLATE-SEAT MOUNT-TRG850 1 1
3 40028986 | =E BOLT-HEX W/WS-S156102533 ' M10x1.25x25L 4 4
4 40029004 EE BOLT-HEX W/WS-S159081633 M8x1.25x16L 6 6

06-05-01 01
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9_| At A-SN52, B-SN55

SEAT

FIG. 10-4B (C)
HS REEHS = = = QTY ESE==l T
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.

1 40007688 |°o|X} & otMHIE =2l SEAT+BELT ASSY-TRG850 1 1
2 40011399 |o|X} O} E Z&|0|E  PLATE-SEAT MOUNT-TRG850 1 1
3 40028986 | =E BOLT-HEX W/WS-S156102533 ' M10x1.25x25L 4 4
4 40029004 EE BOLT-HEX W/WS-S159081633 M8x1.25x16L 6 6

05-09-01 00
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A-SN52, B-SN55

= -1
DOOR
FIG. 10-5 (C)
HS FEEHS &£ = R QTY ESE==l T
NO. PART NO. PART NAME & DESCRIPTION Al B APP.NO REM.
1~18 | 40006793 | TOof =&/ (&) DOOR ASSY-(LH)-G862 1
40006794 | Tof = () DOOR ASSY-(RH)-G862 1
1 40008336 | T4 A CUSHION-PLASTIC-TRG862 1
2 40008342 M B CUSHION-MUD(LH)-TRG862 1
3 40008374 A 0| A SPACER-GLASS-TRG862 1
4 40006792 | JiAAlEIL =2IF| GAS CYLINDER ASSY-DOOR-G862 1
5 40007521 |3HE o =(z}) PAD-HANDLE(LH)-TRG862 1
40007524 |HE TE=(2) PAD-HANDLE(RH)-TRG862 1
6 40006784 BIX| A =EIA| HINGE ASSY-G862 1
40006785 | 31%x| B =& x| HINGE ASSY-G862 1
6-1 * Q|5 BIx| A HINGE-OUTSIDE-TRG862 1
* o5 31| B HINGE-OUTSIDE-TRG862 1
6-2 * £0| 7|x 3IX| HINGE-BASE DOOR-(CST)G862 2
6-3 * 1% o PIN-HINGE-TRG862 2
6-4 40029315 A RING-SNAP-S814007003 2
7 40007522 | 3X| = A PAD-HINGE-TRG862 2
8 40007523 | 3x| = B PAD-HINGE-TRG862 2
9 40006763 | E0{ £%0|(E) GRIP ASSY-DOOR(LH)-G862 1
40006764 | TOf £Z0|(R) GRIP ASSY-DOOR(RH)-G862 1
10 40007696 |=of f2|(x) GLASS-DOOR(LH)-TRG862 1
40007697 | =0f R2|(%) GLASS-DOOR(RH)-TRG862 1
11 40007283 AHAER WEATHER STRIP-DOOR-TRG862 1
12 40006795 Tof S =A| HANDLE ASSY-DOOR-G862 1
13 40006796 |=of = Z=2IH(ZH LOCK ASSY-DOOR(LH)-G862 1
40006797 |TO0f 2 ZH(P) LOCK ASSY-DOOR(RH)-G862 1
14 40010344 = AEz}0|HA LOCK-STRIKER-TRG862 1
15 40027836 = L{E NUT-LOCK-TRG870 M8x1.25 11
16 40028675 A3Z SCREW-CROSS CSNK-S220803511 |M8x1.25x35L
17 40028676 A= SCREW-CROSS CSNK-5220804011 | M8x1.25x40L
18 40028157 | 24M WASHER-PLN-S363080013  ®15.5/08.4x1.6T
06-12-04 01
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% ?:! _E_ A-SN52, B-SN55

DOOR

FIG. 10-5B (C)
HS FEEHS &£ = R QTY ESE==l T
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.

1 40012183 F0f = 2=(5) ROD-DOOR LOCK(LH)-TRG862 1] 1

40012184 |Z0f 2 2=(R) ROD-DOOR LOCK(RH)-TRG862 1] 1
2 40012021 |oOpEHE PLATE-FRICTION-TRG100 2|2
3 40028202 | T2t WASHER-PLN-S365123013 2 2
4 40029087 |FHA| AZ2 ohA WASHER-CON/SPR-$373120023 4| 4
5 40028169 | T2t WASHER-PLN-S$364080013 2 2
6 40027836 =3 L{E NUT-LOCK-TRG870 2|2
7 40007478 TR RUBBER-RUBBER-CBG000 2|2
8 40029075 |Z&Ix| 4 NUT-FLANGE-S345080013 2|2

05-09-01 00
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XI_-| %I— & ; %I— JCE>|- A-SN52, B-SN55
FRONT & SIDE WINDOW
FIG. 10-6A (F)
HS REEHS = = = QTY ESE==l T
NO. = PART NO. PART NAME & DESCRIPTION A B C APP.NO REM.
1 40007770 Mgt 92|(x}) GLASS-FRONT(LH)-TRG863 11
2 40007771 FMgt f2/() GLASS-FRONT(RH)-TRG863 11
3 40007551 9|t AE2 WEATHER STRIP-TRG869 11
4 40008336 24 A CUSHION-PLASTIC-TRG862 4 4
5 40008342 M B CUSHION-MUD(LH)-TRG862 4 4
6 40008374 | A 0| A SPACER-GLASS-TRG862 4 4
7 40028675 ~A3& SCREW-CROSS CSNK-5220803511 M8x1.25x35L 4 4
8 40027836 = L{E NUT-LOCK-TRG870 M8x1.25 4 4

05-09-01 00




FRONT & SIDE WINDOW

G. 863

FIG. 10-6B
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FRONT & SIDE WINDOW

A-SN52, B-SN55

FIG. 10-6B (C)
HS 2EHS &£ = R QTY Mg357| d|1
NO. @ PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1~9 40007956 | AMuk & =2IH| (AN WINDOW ASSY-F/R UPPER-G863 111

1 40008336 |FM A CUSHION-PLASTIC-TRG862 2 2
2 40008342 FM4 B CUSHION-MUD(LH)-TRG862 2 | 2
3 40008374 | Am|O|M SPACER-GLASS-TRG862 2 2
4 40012644 | 72| X|X|CH SUPPORT-GLASS-TRG862 2 2
5 40007642 Fet 72| GLASS-FRONT UPPER-TRG863 11
6 40050191 |1 AE&! WEATHER STRIP-TRG896 1 1
7 40027836 & HE NUT-LOCK-TRG870 M8x1.25 2 2
8 40028667 A3F SCREW-CROSS CSNK-5220504511 |M5x0.8x45L 2 2
9 40028675 A3/ SCREW-CROSS CSNK-$220803511 |M8x1.25x35L 2 2
10~16 | 40007965 |Aut & =2/H (2 WINDOW ASSY-F/R LOW(LH)-G863 1 1
40007966 ™Mb & =2 () WINDOW ASSY-F/R LOW(RH)-G863 11
10 40008336 |HiC| mHl($) CUSHION-PLASTIC-TRG862 2 2
11 40008342 FM B CUSHION-MUD(LH)-TRG862 2 2
12 40008374 | AH|O|A] SPACER-GLASS-TRG862 2 2
13 40007772 Mgt stct a2((=) GLASS-FRONT LOWER(LH)-TRG863 11
40007773 Mut 5ok S2((9) GLASS-FRONT LOWER(RH)-TRG863 11

14 40050192 QI AEZ WEATHER STRIP-TRG896 19 1.9
15 40027836 = LHE NUT-LOCK-TRG870 M8x1.25 2 2
16 40028675 A3/ SCREW-CROSS CSNK-$220803511 |M8x1.25x35L 2 2
17~20 | 40007957 |=™ & =!I (= WINDOW ASSY-SIDE(LH)-G863 11
40007958 (=0 & =2IA| () WINDOW ASSY-SIDE(RH)-G863 11
17 40012644 M=ZE SUPPORT-GLASS-TRG862 3 3
18 40007694 =™ RE|(zhH GLASS-SIDE(LH)-TRG863 1 1
40029004 =M R2|(F) BOLT-HEX W/WS-S159081633 1 1

19 40050194 QI AEZ WEATHER STRIP-TRG896 25|25
20 40028667 A3F SCREW-CROSS CSNK-5220504511 |M5x0.8x45L 3 3

06-08-01 02
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R WINDOW

A-SN52, B-SN55

FIG. 10-7 (C)
Hs | FEHS £ = s QTY g5 vl
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.
1~19 40007959 | Z=db & x| WINDOW ASSY-REAR-G863 1 1

1 40008355 (BIX| MEE HINGE-SUPPORT-TRG862 2 2
2 40008356 | SlX| HiC| HINGE-BODY-TRG862 2 2
3 40008336 | FM A CUSHION-PLASTIC-TRG862 6 6
4 40008342 FM4 B CUSHION-MUD(LH)-TRG862 77
5 40008374 | ®2| AH O|A SPACER-GLASS-TRG862 77
6 40008357 Tof SHE HANDLE-DOOR-TRG862 1 1
7 40008358 |SHE A O] A SPACER-HANDLE-TRG862 111
8 40008359 & AETI STOPPER-LOCK-TRG862 1 1
9 40006791 [ ZfAAl2IH =21 A GAS CYLINDER ASSY-G862 2 2
10 40007768 |Z=d+ 72| GLASS-REAR-TRG863 1 1
11 40012185 | 7tAAl2ir] 2217 BRACKET-GAS CYLINDER-TRG863 2 2
12 40050195 |HiC| mHAl($) WEATHER STRIP-TRG896 3.9 39
13 40027836 = HE NUT-LOCK-TRG870 M8x1.25 11 1
14 40029352 |=E BOLT-HEX-S101089043 M8x1.25x90L 2 2
15 40028660 A3 F SCREW-CROSS PAN-S219603511  M6x1.0x35L 2 2
16 40007543 A3 % INTERIOR-SUB CONSOLE(LH)-TRG864 |M6x1.0x20L 4 | 4
17 40028676 A3 F SCREW-CROSS CSNK-$220804011 |M8x1.25x40L 6 6
18 40028677 A3F SCREW-CROSS CSNK-5220807011 |M8x1.25x70L 1 1
19 40028157 | 2tM WASHER-PLN-S363080013  ®15.5/18.4x1.6T 5 5

20~21 | 40007960 |Z4t 5hct & =2l4 WINDOW ASSY-REAR LOWER-G863 111

20 40007769 =4t Sttt F2 GLASS-REAR LOWER-TRG863 1 1
21 40034185 H'sd AE# WEATHER STRIP-TRG869 1.5/ 15
06-08-01 01
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LH 7c(>|'IH A-SN52, B-SN55

INTERIOR

FIG. 10-8A (F)
Ha | FEH= 5 = s QTY g5 vl
NO. | PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.

1 40007247 (2o ofE MAT-STEP-TRG864 1 1
2 40012987 =] KNOB-A0711065 4 | 4
3 40008272 |HiC| mHAl($) PANEL-BODY(RH)-TRG864 1 1
4 40008267 HfrC| EHl (=} PANEL-BODY LH-TRG864 11
5 40008269 | T=sfz2 =k H{H COVER-STR COLUMN REAR-TRG864 1 1
6 40008270 | g™ ™MekHH COVER-STR COLUMNFRONT-TRG864 1 1
7 40011042  Stct HiC| 7{H{ COVER-UNDER BODY-TRG864 1 1
8 40029004 =E BOLT-HEX W/WS-S159081633 ' M8x1.25x16L 33
9 40028658 AT/ SCREW-CROSS PAN-S219602011 M6x1.0x20L 4 | 4

05-09-01 00
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L 2R

INTERIOR

A-SN52, B-SN55

FIG. 10-8B (C)
Ha | FEH= 5 = g QTY g5 vl
NO. | PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.

1 40007255 (o ofE MAT-STEP-TRG864 1 1
2 40011574 | =0o|AE =z} BRACKET-JOYSTICK-TRG825 1 1
3 40029080 EMX| HE NUT-FLANGE-S346100043 2 2
4 40012987 |- KNOB-A0711065 4 | 4
5 40007284 | MFZ MY CEILING-SUN ROOF-TRG864 1 1
6 40011406 = z2}(z}) PILLAR-LH-TRG864 11
7 40011496 = 2H(<) PILLAR-RH-TRG864 1 1
8 40006798 MY &R =T TOP CEILING ASSY-G864 11
8-1 40007257 ™A LHERY CEILING-TOP-TRG864 1 1
8-2 40012069 (ofo{#HIE E2f0|E PLATE-AIR VENT-TRG865 5 5
9 40007316 | 2&(=h) CONSOLE-LH-TRG864 1 1
10 40008301 HfC| EHal (=} PANEL-BODY(LH)-TRG864 11
11 40008271 |HiC| mHA($) PANEL-BODY(RH)-TRG864 1 1
12 40008286 | =35k =4k HHH COVER-STR COLUMN REAR-TRG864 1 1
13 40008287 | =&FA Ml 7q{uq COVER-STR COLUMNFRONT-TRG864 11
14 40007286 |2&(%) CONSOLE-RH-TRG864 111
15 40007543 ME 2= (7H INTERIOR-SUB CONSOLE(LH)-TRG864 1 1
16 40007544 ME Z2& (9) INTERIOR-SUB CONSOLE(RH)-TRG864 1 1
17 40007260 = OjE MAT-CENTER-TRG864 1 1
18 40011220 | Shct HiC| b COVER-UNDER BODY-TRG864 1 1
19 40007436 YCAEEZ WEATHER STRIP-RUBBER-TRG869 11
20 40010158 2|4 RIVET-SCREW-TRG869 38 | 38
21 40034187 &Zl2E = HOLE-SLEEVED-TRG869
22 40028927 =E BOLT-HEX W/WS-S153084533 ' M8x1.25x45L
23 40029004 |=E BOLT-HEX W/WS-S159081633 \M8x1.25x16L 11 11
24 40028658 A3F/F SCREW-CROSS PAN-S219602011  M6x1.0x20L
25 40028196 | 2FM WASHER-PLN-S365082613 | $26/$8.4x2.6T
26 40028172 | 2fM WASHER-PLN-S364120013 | ®24/d13x2.5T

05-09-01
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AIR CONDITIONER

A-SN52, B-SN55

FIG. 10-9A (C)
HS REEHS = = = QTY ESE==l T
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1 40007562 Sl & 7| =EHA| AC ASSY-HEATER+EVAP-TRG865 1 1
1-1 40007951 | XM &t7| =sHA| RESISTOR ASSY-AC-TRG865 2 | 2
1-2 40007549 =9l A HOSE-DRAIN-TRG865 2 2
1-3 40007756 2= =X AX| THERMOSTAT-AC-TRG865 2 2
2 40007654 |HHE= =SHA| VALVE ASSY-AC-TRG865 1 1
3 40011281 | Ezg|o| TRAY-EVAP-TRG865 1 1
3-1 40007904 s A HOSE-DRAIN-TRG865 1 1
40007413 = =P INSULATION-EVAP OUT-TRG865 1 1
40007007 |2EE =3gHA CONTROLLER-AC-TRG750 1 1
40007087 B A = ShA| HARNESS-JUMPER(AC)-TRG730 1 1

6-1 40007193 & zfo] RELAY-AC-TRG750 1 1
7 40007790 |mfjZ =ZA PACKING ASSY-AC-TRG865 1 1
7-1 40007499 | HiC| EHdl () HOSE-CONNECTION-TRG865 1 1
7-2 40011804 S = Ax=Z BAND-SPRING CLAMP-TRG865 4 4
7-3 40028907 EE BOLT-HEX W/WS-S153051213 \M5x0.8x12L 4 4
7-4 40028965 EE BOLT-HEX W/WS-S155062013 M6x1.0x20L 6 6
7-5 40028650 A3 F SCREW-CROSS PAN-S219502011 | M5x0.8x20L 4 4
7-6 40029072 HE NUT-FLANGE-S345050013 M5x0.8 4 | 4
8 40007501 SIS A _{E“iﬂ A HOSE-WATER(LOW TEMP)-TRG865 1 1
9 40007500 S|E{EA =& B HOSE-WATER(HI TEMP)-TRG865 1 1
10 40007693 Wojs A C HOSE-HIGH PRESSURE-TRG865 1 1
11 40007690 MUz A A HOSE-LOW PRESSURE-TRG865 1 1

05-09-01 00
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ooz

AIR CONDITIONER

A-SN52, B-SN55

FIG. 10-9B (C)
He | BEEHS &£ = R QTY Mg357| d|1
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1 40007578 | Qt=7| COMPRESSOR-AC-TRG865 11
2 40007560 (=7| E2PIE BRACKET ASSY-TP/COMP-TRG865 1 *

40007605 t=7| HElHE BRACKET ASSY-TP/COMP-TRG865 * 1
3 40009205 (A3 =g PULLEY-CRANK-TRG865 1

40009204 |33 =g PULLEY-CRANK-TRG865 1
4 40010155 Azt Eel3 LE NIPPLE-WATER INLET-TRG865 11
5 40009926 W2t EE23 L E NIPPLE-WATER OUTLET-TRG865 1 1
6 40007810 |M SEAL-AC-TRG865 11
7 40011963 |SA W= x5 CLAMP-HOSE-TRG865 22
8 40007655 HE V BELT-A TYPE-TRG865 11
9 40029528 £E BOLT-HEX FT-S166101243 | M10x1.25x120L 22
10 40028975 £E BOLT-HEX W/WS-S155083533 M8x1.25x35L 32
11 40028974 £E BOLT-HEX W/WS-S155083033 M8x1.25x30L 5 4
12 40028158 | 2M WASHER-PLN-S363100013 | ®18/d®10.5x2T 2 2
13 40029082 | 2tM WASHER-SPR-S362100013  ®18.8/110.2x3T 22

04-10-01 00
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ooz

AIR CONDITIONER

A-SN52, B-SN55

FIG. 10-9C (C)
Hs | FEHS £ = s QTY g5 vl
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.

1 40007791 | 2|A|H{ E2}0]0] RECEIVER DRIER-AC-TRG865 1 1
2 40011332 | H2IHE BRACKET-RECEIVER DRIER-TRG865 1 1
3 40007619 2=7| CONDENSOR-AC-TRG865 1 1
4 40007641 | M 2 HEZH QUICK COUPLING-AIR-TRG865 1 1
5 40007639 o 2 HEZ QUICK COUPLING-AIR-TRG865 1 1
6 40011492 (EH2IAHE BRACKET-QUICK COUPLING-TRG865 1 1
7 40007353 Z#= CLAMP-WATER HOSE-TRG865 1 1
8 40007611 |Hoj S A A HOSE-HIGH PRESSURE-TRG865 111
9 40007693 (XMt sA B HOSE-HIGH PRESSURE-TRG865 1 1
10 40007690 |Hoff s A B HOSE-LOW PRESSURE-TRG865 1 1
11 40007744 |12 A HOSE-HIGH PRESSURE-TRG865 1 1
12 40011355 | X|X|CH SUPPORT-RECEIVER DRIER-TRG865 1 *
13 40007405 (S|E{ SA A(2%) HOSE-WATER(HI TEMP)-TRG865 11
14 40028971 =E BOLT-HEX W/WS-S155082033 ' M8x1.25x20L 9 9
15 40028975 |=E BOLT-HEX W/WS-S155083533 | M8x1.25x25L 2 2
16 40012083 |4 CONNECTOR-PIPE-TRG865 2 2
17 40012008 Z#= CLAMP-HOSE-TRG970 4 | 4
18 40007503 S|E{E A B(WHF) HOSE-WATER(LOW TEMP)-TRG865 * 1
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WINDOW WIPER

A-SN52, B-SN55

FIG. 10-10 (C)
Hs | FEHS £ = s QTY Mg357| d|1
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1 40008285 2to|H ZE ] COVER-WIPER MOTOR-TRG750 11
2 40011401 2to|H 2E| Ht] COVER-WIPER MOTOR-TRG861 11
3 40008336 |FM(A) CUSHION-PLASTIC-TRG862 2 | 2
4 40008342 FM(B) CUSHION-MUD(LH)-TRG862 2 2
5 40008374 | AH|O|A] SPACER-GLASS-TRG862 2 2
6 40008419 2 s HOSE-WATER-TRG750 2 2
7 40007943 | 2}o|mH BLADE-WIPER-TRG750 2 2
8 40012640 |2fo|m ¢t ARM-WIPER-TRG750 2 2
9 40007040 |2to|mH A2Q|X| SWITCH-WIPER-TRG750 2 2
10 40007046 |2 &3 TANK-WASHER LIQUID-TRG750 11
11 40007196 |2}o|H 2 E{ =gt MOTOR ASSY-WIPER-TRG750 2 | 2
12 40011810 2to|H ZE} =Ha|Al BRACKET-WIPER MOTOR-TRG750 11
13 40007357 |XMutelo|H I 2ZME  GROMMET-WIPER FRONT-TRG869 11
14 40007358 |Eutelo|m IZME  GROMMET-WIPER REAR-TRG869 11
15 40027836 |23 HE NUT-LOCK-TRG870 M8x1.25 2 | 2
16 40027838 23 LHE NUT-LOCK-TRG970 M6X1.0 2 2
17 40028706 A3R SCREW-W/SP&PL WS-$227401211 4 | 4
18 40028993 |=E BOLT-HEX W/WS-S157061613 |M6x1.0x16L 2 2
19 40028994 =E BOLT-HEX W/WS-S157081613 M8x1.25x16L 2 | 2
20 40028997 |=2E BOLT-HEX W/WS-S159061613 |M6x1.0x16L 2 2
21 40028675 A3F SCREW-CROSS CSNK-5220803511 |M8x1.25x35L 2 | 2
05-09-01 00
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A-SN52, B-SN55

FIG. 10-11A (F)
He | BEEHS £ = R QTY Mg357| d|1
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1 40008260 [X|= ROOF-TOP-TRG880 1 1
2~12 40006817 |X|&2 =zl =2/ FRAME ASSY-ROOF-G880 1 1
2 40011416 X|2 =2}2(5}) BRACKET-ROOF TOP(LH)-TRG880 11
3 40011417 X2 =22}2(R) BRACKET-ROOF TOP(RH)-TRG880 11
4 40011410 (X|2 A2 =223 BRACKET-ROOF UPPER-TRG880 22
5 40027847 | H2tAM WASHER-PLAIN-TRG870 4TXOD40 6 6
6 40007393 |AtE 112 RUBBER-UPPER-TRG880 6 | 6
7 40027824 |St& 1 &2 GROMMET-LOWER-TRG870 6 6
8 40012194 |Z2} COLLAR-TRG880 6 | 6
9 40027836 =3 4 E NUT-LOCK-TRG870 M8X1.25 6 6
10 40012197 |7 2E U-BOLT-TRG880 4 | 4
11 40012196 | Amjfo|M SPACER-ROOF TOP-TRG880 2| 2
12 40006864 | HiC| EHdl () SPONGE-SPACER-TRG880 2 | 2
13 40029080 EZ#X| HE NUT-FLANGE-S346100043 M10x1.25 6 6
14 40028725 HE NUT-HEX 1 TY-S301120013 |M12x1.75 8 | 8
15 40029551 (A ZE 2N WASHER-SPR-S361120013 8 8
05-09-01 00
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XS
ROOF

A-SN52, B-SN55

FIG. 10-11B (C)
Hs | FEHS £ = s QTY g5 vl
NO. | PART NO. PART NAME & DESCRIPTION A B Cc APP.NO REM.
1~24 40006800 FZEr xEIA ROOF ASSY-G867 1 1

1 40006790 |M = JiAAlRIH GAS CYLINDER ASSY-ROOF-G861 22
2 40008357 Tof SHE HANDLE-DOOR-TRG862 1 1
3 40008358 |SHE A O] A SPACER-HANDLE-TRG862 111
4 40008359 & AEH STOPPER-LOCK-TRG862 1 1
5 40010847 == Ef ROOF-TOPSBG867 11
6 40010836 &= FHH COVER-ROOFSBG867 1 1
7 40010837 M F= =T SUN ROOF-SBG867 11
8 40006859 |AEZEX| A SPONGE-TRG867 2 2
9 40006856 |AEX| B SPONGE-TRG867 2 2
10 40006922 | AEX|C SPONGE-TRG867 4 | 4
11 40006934 AEX|D SPONGE-TRG867 111
12 40007435 |[MEZ Q{AEZ WEATHER STRIP-SUN ROOF-TRG867 1 1
13 40012337 | ZE{ HH COVER-FILTER-TRG867 22
14 40012187 |[7tAaAl2l 2213 BRACKET-SUNROOF GAS CYL-TRG867 2 2
15 40159128 | Z g FILTER-AIR-TRG867 2 2
16 40012188 | 7iAAl2I] = PIN-SUNROOF GAS CYL-TRG867 2 2
17 40027836 |23 4 E NUT-LOCK-TRG870 M8x1.25 111
18 40028963 |=E BOLT-HEX W/WS-S155061233 |M6x1.0x12L 4 | 4
19 40028970 =E BOLT-HEX W/WS-S155081633 ' M8x1.25x16L 4 | 4
20 40028971 |=E BOLT-HEX W/WS-S155082033 | M8x1.25x20L 10 | 10
21 40029004 =E BOLT-HEX W/WS-S159081633 ' M8x1.25x16L 6 6
22 40028661 A3/ SCREW-CROSS PAN-S219604011 |M6x1.0x40L 2 2
23 40028157 | 2fM WASHER-PLN-S363080013  ®15.5/18.4x1.6T 55
24 40029314 | AWE RING-SNAP-S814006003 4 | 4
25 40006885 |F{HEE{ AEX| SPONGE-COVER FILTER-TRG867 2 2
26 40012189 |SIX| Zg|0|E PLATE-HINGE-TRG867 2 2
07-06-30 01
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_9.| Jél'XH A-SN52, B-SN55

EXTERIOR

FIG. 10-12A (F)
Hs | FEHS £ = s QTY Mg357| d|1
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.

1 40011635 |H = AH|(F}) STEP-SUB(LH)-TRG868 1 1

40011636 H=zx AH|(S) STEP-SUB(RH)-TRG868 1 1
2 40011640 HHSE PLATE-NUMBER-TRG920 1 1
3 40011641 |Hsm a3 BRACKET-NUMBER PLATE-TRG920 11
4 40028987 |=E BOLT-HEX W/WS-S156103033 'M10x1.25x30L 4 | 4
5 40029004 =E BOLT-HEX W/WS-S159081633 |M8X25X16L 2 2
6 40028997 |=E BOLT-HEX W/WS-S159061613 ' M6x1.0x16L 2 | 2
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EXTERIOR A-N6O, B-NSS

FIG. 10-12A-2 EU, R, TK, VA (F)
Mo FEHZ 7 = g QTY M7 H2
NO. = PART NO. PART NAME & DESCRIPTION A | B| c APP.NO REM.

1 40011635 =z AH| (%) STEP-SUB(LH)-TRG868 11

40011636 =z A8|(2) STEP-SUB(RH)-TRG868 11
2 40011309 5@ =ap BRACKET-NUMBER-TRG920 11
3 40028987 =E BOLT-HEX W/WS-5156103033 M10x1.25x30L 4 4
4 40029004 =£ BOLT-HEX W/WS-5159081633 M8X25X16L 2 2
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EXTERIOR A-N6O, B-NSS

FIG. 10-12A-3 AG, EX (F)
Mo FEHZ 7 = g QTY M7 H2
NO. = PART NO. PART NAME & DESCRIPTION A | B| c APP.NO REM.

1 40011635 =z AH| (%) STEP-SUB(LH)-TRG868 11
40011636 =z A8|(2) STEP-SUB(RH)-TRG868 11
2 40028987 =E BOLT-HEX W/WS-5156103033 M10x1.25x30L 4 4
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EXTERIOR

FIG. 10-12B (C)
HS REEHS = = = QTY ESE==l T
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.

1 40011635 |H = AH|(F}) STEP-SUB(LH)-TRG868 1 1
40011636 |E=x= AH|() STEP-SUB(RH)-TRG868 1 1

2 40011640 |HSEH PLATE-NUMBER-TRG920 1 1

3 40028987 EE BOLT-HEX W/WS-S156103033 'M10x1.25x30L 4 4

4 40028997 EE BOLT-HEX W/WS-S159061613 \M6x1.0x16L 2 2

5 40010838 | & gro|(=h) GUARD-MUD(LH)SBG868 1 1
40010839 | & 20| () GUARD-MUD(RH)SBG868 1 1

6 40029004 EE BOLT-HEX W/WS-S159081633 M8x1.25x16L 14 | 14

7 40029005 EE BOLT-HEX W/WS-S159082013 M8x1.25x20L

8 40029068 |HE NUT-FLANGE-S343080013 M8x1.25

9 40008371 EE 74 CAP-BOLT-TRG830

05-09-01 00
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COMMON
FIG. 10-13A-1 (F)
Ha | FEH= 5 = s QTY g5 vl
NO. | PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.
1 40007338 =&0|3 ZE FHH] COVER-BRAKE ROD DUST-TRG869 2 2
2 40007339 MZAl b HH COVER-F/R LEVER DUST-TRG869 111
3 40007288 SA CIAE HH COVER-HOSE DUST-TRG869 1 1
4 40012191 =& A F{u{mt COVER-STR HOSE DUST-TRG869 111
5 40007437 QY- AEEZ WEATHER STRIP-RUBBER-TRG869 11
6 40006866 |Fxt=g 0|3 COVER-PARKING DUST-TRG869 111
7 40011407 |FXt=80|3 FHu{gt PLATE-PARKING DUST-TRG869 1 1
8 40007340 ZEzx2= Hy COVER-CLUTCH ROD DUST-TRG869 1 1
9 40007409 =28l GROMMET-DUST-TRG970 2 2
10 40028998 E2E BOLT-HEX W/WS-S159061633 ' M6x1.0x16L 10 | 10
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A-SN52, B-SN55

oo w®
COMMON A-N60, B-N55
FIG. 10-13A-2 (F)
HS 2EHS &£ = R QTY Mg357| d|1
NO. PART NO. PART NAME & DESCRIPTION A B APP.NO REM.
1 40007345 4E&=XN % FH COVER-CREEPER DUST-TRG869 11
2 40012267 | PTOIH 7@ COVER-PTO LEVER DUST-TRG869 2 2
3 40006944 | S 2lH] FHH COVER-HYD CTRL LEVER-TRG869 11
4 40012268 | ¢t allbf Fu{ B COVER-HYD CTRL LEVER-TRG869 11
5 40007248  FbB{(Z=ei=ab]) COVER-M/SHIFT DUST-TRG869 11
6 40012495 |FHE{EHFH 22 H) PLATE-M/SHIFT DUST-TRG869 11
7 40007468 |7HH{ COVER-DUST-TRG869 1 1
8 40007467 |78 (C|=H ZH) COVER-DIFF PEDAL DUST-TRG869 11
9 40012496  FHe{EHC|ZH 2 PLATE-DIFF PEDAL DUST-TRG869 2 2
10 40006852 | F{u{(E =S H) COVER-AUX LEVER DUST-TRG869 11
11 40007410 o249 GROMMET-SILENT-TRG869 1 1
12 40007507 |28l GROMMET-RUBBER-TRG869 1 1
13 40008278 |tz T E F{H COVER-D/SPEED VALVE-TRG869 11
14 40011637 |2 =07 BHAH PLATE-AUX LEVER UPPER-TRG869 11
15 40011719 |2 =S0t7 b BH(S}) PLATE-AUX LEVER LOWER-TRG869 11
16 40007470 |7t (T E|22lt) COVER-PTO LEVER DUST-TRG869 11
17 40007333 |7HH{ COVER-DUST-TRG970 1 1
18 40029001 |=E BOLT-HEX W/WS-S159062533 |M6x1.0x25L 1 1
19 40029067 ZdX| HE NUT-FLANGE-S343060013 M6x1.0 22 | 22
20 40012260 |Z=ALZA AH(O| STAY-BACK MIRROR-TRG830 1 1
21 40007468 |ZB{(C|=H &) COVER-DUST-TRG869 1 1
22 40007650 |=At4 MIRROR-REAR VIEW-TRG920 1 1
23 40029006 =E BOLT-HEX W/WS-S159082033 M8X1.25X20L 2 | 2
24 40008371 =E 7 CAP-BOLT-TRG830 2 2
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COMMON

A-SN52, B-SN55

FIG. 10-13B-1 (C)
HS 2EHS &£ = R QTY Mg357| d|1
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1 40011315 | EA1A x| X|C) STAY-BACK MIRROR-TRG861 2 2
2 40006789 =& =Tl NOZZLE ASSY-G861 2 2
3 40009471 |ZAlA A= SPRING-BACK MIRROR-TRG861 2 2
4 40012169 |EAlA =8| MIRROR ASSY-BACK-TRG861 2 2
5 40012176 olojd HEE=E2IZ BRACKET-AIRCON DUCT-TRG861 11
6 40006770 |12 GRILLE ASSY-AIR CTRL-G865 5 5
7 40034184 |RZo| HANGER-TRG869 11
8 40007338 |(E&|o|32 2= HH COVER-BRAKE ROD DUST-TRG869 2 2
9 40007339 |M=Z 28] H COVER-F/R LEVER DUST-TRG869 11
10 40007288 | SAE LAE HH COVER-HOSE DUST-TRG869 1 1
11 40012191 | Z&F A {2t COVER-STR HOSE DUST-TRG869 11
12 40007437 (Y AEZ WEATHER STRIP-RUBBER-TRG869 1 1
13 40034186 |x{=o| ASHTRAY-TRG869 11
14 40008426 |AH=C HOLDER-CUP-TRG869 1 1
15 40007359 | D27 GROMMET-RUBBER-TRG869 5 5
16 40007361 1274 GROMMET-RUBBER-TRG869 2 2
17 40006866 |Fxt=g 0|3 FHH COVER-PARKING DUST-TRG869 11
18 40011588 mH(Fxt=2{0|3) PLATE-PARKING DUST-TRG869 11
19 40007340 22X 2E HH COVER-CLUTCH ROD DUST-TRG869 1 1
20 40009507 |& HE NUT-LOCK-TRG970 M10x1.25 2 2
21 40027838 |23 E NUT-LOCK-TRG970 M6x1.0 11
22 40007409 =28l GROMMET-DUST-TRG970 6 6
23 40007498 |27 GROMMET-RUBBER-TRG970 2 2
24 40007497 |28l GROMMET-RUBBER-TRG970 4 | 4
25 40028993 |=E BOLT-HEX W/WS-S157061613 | M6x1.0x16L 11
26 40028998 =E BOLT-HEX W/WS-S159061633 ' M6x1.0x16L 12 | 12
27 40028198 | 2tM WASHER-PLN-S365102613  ®26/$10.5x2.5T 2 2
28 40029171 |A=2 H PIN-SPRING-S446063212 d6x32L 2 2
29 40029261 A4 RING-SNAP-S810016001 2 2
30 40012192 =151 BRACKET-ROOM MIRROR-TRG869 1 1
31 40029004 |=E BOLT-HEX W/WS-S159081633 2 2
32 40006801 AH= ROOM MIRROR ASSY-G869 1 1
33 40029040 |LH{E NUT-HEX SMALL-S313080013 2 2
34 40029546 (A E 2pM WASHER-SPR-S361080013 1 1
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COMMON

A-SN52, B-SN55

FIG. 10-13B-2 (C)
HS REEHS = = = QTY ME357| | H|Z
NO. | PART NO. PART NAME & DESCRIPTION A B APP.NO REM.

1 40007345 4E&=XN % FH COVER-CREEPER DUST-TRG869 11
2 40012267 |PTO#|t{ 7 b{ =t COVER-PTO LEVER DUST-TRG869 2 2
3 40006944 | S 2lH] FHH COVER-HYD CTRL LEVER-TRG869 11
4 40012268 £ 2lt] e COVER-HYD CTRL LEVER-TRG869 11
5 40007248 FHH(FH=eH) COVER-M/SHIFT DUST-TRG869 11
6 40012495 |HH{EH(FH=EH) PLATE-M/SHIFT DUST-TRG869 1 1
7 40007326 78| (T E|2a1) COVER-PTO LEVER DUST-TRG869 11
8 40007467 |78 (C|=H ZH) COVER-DIFF PEDAL DUST-TRG869 2 2
9 40012496 | 7{B{EH(C| ZH ) PLATE-DIFF PEDAL DUST-TRG869 2 2
10 40006852 |F{H{(E=SQtaH) COVER-AUX LEVER DUST-TRG869 11
11 40007410 |28l GROMMET-SILENT-TRG869 1 1
12 40007507 |28l GROMMET-RUBBER-TRG869 1 1
13 40008278 |stu&THi= FHu COVER-D/SPEED VALVE-TRG869 11
14 40011637 | E =S Q7 {t{EHAH) PLATE-AUX LEVER UPPER-TRG869 11
15 40011719 |2 =S0t7 b BH(S}) PLATE-AUX LEVER LOWER-TRG869 11
16 40007470 FHB{ (T E22H) COVER-PTO LEVER DUST-TRG869 11
17 40007333 |7HH{ COVER-DUST-TRG970 1 1
18 40029001 =E BOLT-HEX W/WS-S159062533 ' M6x1.0x25L 1 1
19 40029067 ZdX| HE NUT-FLANGE-S343060013 M6x1.0 27 | 27
20 40028906 =E BOLT-HEX W/WS-S151062533 |M6x25 33
21 40007468 |7HH{ COVER-DUST-TRG869 1 1
06-05-01 01
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‘L_nil |:-| A-SN52, B-SN55
FENDER

FIG. 10-14 (F)
HS REEHS = = = QTY ESE==l T
NO. PART NO. PART NAME & DESCRIPTION A B c |APP.NO| REM.

1 40010848 |HICH=} FENDER-LHSBG870 1 1
2 40034189 |HICH<) FENDER-RHSBG870 1 1
3 40008280 & HANDLE-MUD REAR-TRG870 2 2
4 40008312 EEZ4 CAP-BOLT-TRG830 4 | 4
5 40008305 |Zd} =diQ| GUARD-MUD REAR-TRGS870 2 2
6 40027846 =151 BRACKET-MUD GUARD-TRG870 2 2
7 40012761 =] PLUG-A0610083 2 2
8 40028997 EE BOLT-HEX W/WS-S159061613 M6x1.0x16L 4 4
9 40029075 ZdX| H4E NUT-FLANGE-S345080013 4 4
10 40028196 | H2tM WASHER-PLN-S365082613 4 | 4
11 40029006 EE BOLT-HEX W/WS-S159082033 M8x1.25x20L 13| 13
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OFA = g &l A-SN52, B-SN55

—_ - —

SAFETY FRAME
FIG. 10-15 (F)

HS 2EHS &£ = R QTY Mg357| d|1
NO. @ PART NO. PART NAME & DESCRIPTION A B ¢ |APP.NO| REM.
1~15 * ZF 4k ROPS=E=¢&H ROPS ASSY-REAR-G880 1

1 40011688 ZYROPS 5H£X|Z(Z}) PILLAR-R/IROPS LOW(LH)-TRG880 1

2 40011689 | S4ROPS 5 X| () PILLAR-R/IROPS LOW(RH)-TRG880 1

3 40011690 | =HFROPS AHE Hl BEAM-REAR ROPS UPPER-TRG880 1

4 40011045 | S9ROPS Z=7+X|ZF(Z}) PILLAR-R/ROPS MID(LH)-TRG880 1

5 40011046 ZYROPS =7HX|Z () PILLAR-R/ROPS MID(RH)-TRG880 1

6 40011593 |Z4ROPS 2 PLATE-R/ROPS CONNECT-TRG880 1

7 40028982 =E BOLT-HEX W/WS-S155103533 |M10x1.25x35L 4

8 40029407 |=E BOLT-HEX-S101149043 M14x2.0x90L 6

9 40029553 A3/ WASHER-SPR-S361140013 | D24.5Xd14.2x3.5t 6

10 40028160 = 2tAf WASHER-PLN-S363140013 | D24Xd15x2.5t 6

11 40028727 HE NUT-HEX 1 TY-S301140043 |M14x2.0 6

12 40029111 sl =& PIN-HEAD-S427148023 D14X80L 2

13 40029134 A= PIN-SNAP-S443140013 D14X40.6L 2

14 40029491 |=E BOLT-HEX FT-S163062043 M6x1.0x20L 2

15 40028719 HE NUT-HEX 1 TY-S301060043 |M6x1.0 2

16 40029476 |=E BOLT-HEX-S103164043 M16X1.5X40L 8

17 40029478 =E BOLT-HEX-S103165043 M16X1.5X50L 7

18 40029555 A xmEl QLM WASHER-SPR-S361160013  M16 15

06-12-01 01
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DECAL

A-SN52, B-SN55

FIG. 12-1A DO (F)
Hs REHD & z o QTY xg83%7 H|1
NO. = PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.

1 40008739 | RC|Xfl o2+ DECAL-GOOD DESIGN-TRG980 11
2 40034195 HEx R ol=EdZ DECAL-AUX CTRL-TRG980 11
3 40008766 | 2lC|oflo|E| A1 Of|Zr DECAL-RAD WARNING-TRG980 11
4 40008767 MZEZg d1 oz DECAL-MUFFLER WARNING-TRG980 11
5 40008768 Al A1 ozt DECAL-START WARNING-TRG980 11
6 40008769 |\ M7|ZEx| $2|A| F2| Cf|Z DECAL-E/SHOCK CAUTION-TRG980 1 1
7 40008770 |I|E|Q A1 oZ DECAL-PTO WARNING-TRG980 11
8 40008771 et A oz DECAL-HYD OIL WARNING-TRG980 11
9 40008484 =z oHMHE Z 1 ojZ DECAL-S/BELT WARN-TRG980 1 1
10 40008773 ROPS A oz DECAL-ROPS WARNING-TRG980 1 1
11 40008774 2 E Fo| oZ DECAL-HOOD CAUTION-TRG980 11
12 40008775 HE|Q MEH o2 DECAL-PTO SELECTOR-TRG980 11
13 40008777 || x|/l u{dZt DECAL-HYD+DRAFT-TRG980 1 1
14 40008792 A|E =AA| Fo| 0|2t DECAL-SEAT CAUTION-TRG980 11
15 40012499 | ROPS &t NAME PLATE-ROPS-TRG980 1 1
16 40012620 |4 NAME PLATE-TRG980 11
17 40008813 =24 E A3 oz DECAL-HOOD OPEN-TRG980 1 1
18 40008816 |®i/HE A7 Ozt DECAL-FAN/BELT WARN-TRG980 2 2
19 40008562 |LS H|Zt () DECAL-LS(S)-TRG980 2 2
20 40008493 | 2X X} Fo| ozt (8)) DECAL-DRIVER CAU(K)-TRG980 11
21 40008852 4= Fol O|Z (3 DECAL-FUEL(K)-TRG980 11
22 40008832 | 2td7| e4ZA| Z 10 O|Z DECAL-IMPLEMENT WARN-TRG980 1 1
23 40008833 | FxtEzo|3 HZ DECAL-PARKING BRAKE-TRG980 11
24 40008748 oflo{3 2|4 | Zt (Z44]) DECAL-AIRCLEANER-TRG980 1 1
25 40008757 | I|E|Q = O Z DECAL-PTO SHIFT-TRG980 1 1
26 40008761 |CH== MEH O Zt DECAL-S/DOUBLE ACTING-TRG980 1 1
27 40008492 | Z=O|AE! Oz DECAL-JOYSTICK-TRG980 1 1
28 40008815 7| A Qx| o & DECAL-DIFF. LOCK-TRG980 11
29 40008818 | xt= 0A ozt DECAL-FLOW CTRL(55)-TRG980 11
30 40008819 StA&EE =H ozt DECAL-CREEPER(55)-TRG980 11
31 40008820 =X o2t (55) DECAL-FUEL TANK CAU-TRG980 11
32 40008780 H=ZE43F Fo| MZ DECAL-KEY SWITCH-TRG980 11
33 40008840 |22 ozt (SN52 LEUS) DECAL-MODEL(SN52)-TRG980 2 *

40008841 =g o|Z (SN55 LEUS) DECAL-MODEL(SN55)-TRG980 * 2
34 40008560 (2%l of|Z (S4QT-32T) DECAL-E/G(S4QT-32T)-TRG980 1 *
35 40029187 |=z2fol= z|dl RIVET-BLIND-S466321010 4 | 4

05-11-10 00
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Cll 2

DECAL

A-SN52, B-SN55

FIG. 12-1B DO (C)
Hs REHD & z o QTY xg83%7 H|1
NO. = PART NO. PART NAME & DESCRIPTION A B APP.NO | REM.

1 40008739 | RC|Xfl o2+ DECAL-GOOD DESIGN-TRG980 11
2 40034195 HEx R ol=EdZ DECAL-AUX CTRL-TRG980 11
3 40008764 M{ o1& ZME H|Zt DECAL-ELECTRIC OUTLET-TRG980 11
4 40008766 | 2iC|ofo|E{ Z 1 CfZt DECAL-RAD WARNING-TRG980 1 1
5 40008767 MEZ{ Zd0 OZ DECAL-MUFFLER WARNING-TRG980 1 1
6 40008768 A= Z1 Mzt DECAL-START WARNING-TRG980 1 1
7 40008769 & 7|AHx| 42| Al F2| H|Z DECAL-E/SHOCK CAUTION-TRG980 11
8 40008770 |mE|Q ZA 1 oZ DECAL-PTO WARNING-TRG980 1 1
9 40008771 St A O DECAL-HYD OIL WARNING-TRG980 11
10 40008470 (7%l oFMH E Z 1 O|Zt DECAL-CAB S/BELT WARN-TRG980 1 1
11 40008774 24U E Fo| O|Z DECAL-HOOD CAUTION-TRG980 11
12 40008775 HE|Q MEH o2 DECAL-PTO SELECTOR-TRG980 11
13 40008777 || x|/l u{dZt DECAL-HYD+DRAFT-TRG980 1 1
14 40008792 A|E =AA| Fo| 0|2t DECAL-SEAT CAUTION-TRG980 11
15 40012500 |7HHl odm NAME PLATE-CABIN-TRG980 1 1
16 40012620 |4 NAME PLATE-TRG980 11
17 40008813 =24 E A3 oz DECAL-HOOD OPEN-TRG980 1 1
18 40008816 |®i/HE A7 Ozt DECAL-FAN/BELT WARN-TRG980 2 2
19 40008562 |LS H|Zt () DECAL-LS(S)-TRG980 2 2
20 40008493 | 2X X} Fo| ozt (8)) DECAL-DRIVER CAU(K)-TRG980 11
21 40008852 4= Fol O|Z (3 DECAL-FUEL(K)-TRG980 11
22 40008832 | 2td7| e4ZA| Z 10 O|Z DECAL-IMPLEMENT WARN-TRG980 1 1
23 40008833 | FxtEzo|3 HZ DECAL-PARKING BRAKE-TRG980 11
24 40008748 oflo{3 2|4 | Zt (Z44]) DECAL-AIRCLEANER-TRG980 1 1
25 40008757 | I|E|Q = O Z DECAL-PTO SHIFT-TRG980 1 1
26 40008761 |CH== MEH O Zt DECAL-S/DOUBLE ACTING-TRG980 1 1
27 40008492 | Z=O|AE! Oz DECAL-JOYSTICK-TRG980 1 1
28 40008780 7| A Qx| o & DECAL-KEY SWITCH-TRG980 11
29 40008815 |xXt= 1™ Mz DECAL-DIFF. LOCK-TRG980 1 1
30 40008818 st =X ozt DECAL-FLOW CTRL(55)-TRG980 11
31 40008819 |=X = of|Z (55) DECAL-CREEPER(55)-TRG980 1 1
32 40008820 QimEHT ZFo| ot DECAL-FUEL TANK CAU-TRG980 11
33 40008840 |22 ozt (SN52 LEUS) DECAL-MODEL(SN52)-TRG980 2 *

40008841 =g o|Z (SN55 LEUS) DECAL-MODEL(SN55)-TRG980 * 2
34 40008560 (2%l of|Z (S4QT-32T) DECAL-E/G(S4QT-32T)-TRG980 1 *
35 40029187 |=z2fol= z|dl RIVET-BLIND-S466321010 4 | 4

05-11-10 00




Aol (INDEX)

=X (SN5255)

REHS Ogexl | = REHS HEHS agex | & REHS REHS Ogxl | = REHS

PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO.
20020342 8-1A 3 A1730144 40006888 2-1B 15 A1040199 40007141 8-1B 14 A1730185
20020342 8-1B 3 A1730144 40006896 2-5B 8 A1190051 40007147 9-7C 21 A1730256
20020366 3-4 7 A1280166 40006898 2-1A 23 A1040237 40007151 8-3 5 A1750152
20020370 2-3 8 Q1650006 40006908 6-2A 30 3A1823010 40007155 8-2 4 A1740030
20020404 3-2 1 A1250150 40006914 9-5A 1 A1823103 40007156 8-1A 7 3A1750017
20020405 3-4 4 A1280139 40006914 9-5B 1 A1823103 40007156 8-1B 7 3A1750017
20020423 5-5 1,3-14 |A1480077 40006917 2-4B 10 Al1170212 40007158 8-2 3 A1740020
20020424 5-5 2-14 A1480078 40006918 2-4A 19 A1170213 40007167 8-1A 13 A1730157
20020429 3-18 4~10 A1293157 40006918 2-4B 21 Al1170213 40007167 8-1B 13 A1730157
20021273 5-1 1 A1400239 40006919 2-4A 21 Al1170264 40007171 8-1A 2 A1730184
20021956 3-4 5 A1280167 40006922 10-11B 10 A1867008 40007171 8-1B 2 A1730184
20021960 4-2 1-20 A1324080 40006923 10-11B 15 A1867013 40007175 8-3 15 Q1800018
40006711 2-6 4 A1215034 40006934 10-11B 11 A1867009 40007175 8-4B 9 Q1800018
40006712 2-6 6 A1215035 40006942 9-7A 21 A1825024 40007181 8-1A 2 A1730187
40006713 2-6 15 A1215030 40006943 9-7A 24 A1825023 40007181 8-1B 2 A1730187
40006714 2-6 5 A1215033 40006944 10-13A-2 |3 A1869057 40007182 8-1B 12 A1730188
40006716 2-6 13 A1215024 40006944 10-13B-2 |3 A1869057 40007183 8-1A 19 A1750229
40006734 10-1A 4~5 A1830390 40006946 2-3 5 A1151100 40007183 8-1C 10 A1750229
40006734 10-1B 4~5 A1830390 40006947 2-3 3 A1151158 40007183 8-5 2 A1750229
40006747 2-1A 1~15 A1040193 40006969 2-5A 3 A5001384 40007184 8-3 13 A30G0005
40006747 2-1B 1~15 A1040193 40007002 8-4A 1 A5000196 40007184 8-3 17 A30G0005
40006758 10-1A 1~-3 A1830680 40007002 10-1A 5 A5000196 40007188 8-3 7 A1750161
40006758 10-1B 1~-3 A1830680 40007002 10-1B 5 A5000196 40007193 10-9A 6-1 A1865045
40006759 10-1A 6~8 A1830682 40007003 8-3 1 A1750325 40007195 8-4B 15 A1866022
40006759 10-1B 6~8 A1830682 40007004 8-1A 16 A1866064 40007196 10-10 11 A1866032
40006760 10-1A 9~11 A1830684 40007007 10-9A 5 A1865126 40007197 8-4B 12 A1866040
40006760 10-1B 9~11 A1830684 40007010 8-4B 13 A1866057 40007198 8-4B 16 A1866043
40006763 10-5 9 A1862149 40007015 8-1C 1 A1866065 40007202 8-4A 9 A1760016
40006764 10-5 9 A1862150 40007017 8-3 1~-6 A1750313 40007202 8-4B 3 A1760016
40006770 10-13B-1 |6 A1865006 40007020 8-1C 2 A1866046 40007205 8-4A 6 A1760018
40006775 10-1A 12 A1830157 40007024 8-4A 8 A1760047 40007207 8-4A 10 A1760017
40006775 10-1B 12 A1830157 40007024 8-4B 2 A1760047 40007207 8-4B 4 A1760017
40006784 10-5 6 A1862141 40007027 8-3 1-6 A1750311 40007247 10-8A 1 A1864038
40006785 10-5 6 A1862142 40007029 8-3 1 A1750315 40007248 10-13A-2 |5 A1869066
40006786 2-1A 3 A1040170 40007033 8-3 18 A1750093 40007248 10-13B-2 |5 A1869066
40006786 2-1B 3 A1040170 40007040 10-10 9 A1866019 40007249 2-5A 10 A1190177
40006789 10-13B-1 |2 A1861174 40007041 8-4B 7 A1866020 40007255 10-8B 1 A1864036
40006790 10-11B 1 A1861248 40007045 8-1A 6 A5002054 40007257 10-8B 8-1 A1864018
40006791 10-7 9 A1862092 40007045 8-1B 6 A5002054 40007260 10-8B 17 A1864034
40006792 10-5 4 A1862133 40007046 10-10 10 A1866021 40007273 2-4A 8 A1170266
40006793 10-5 1~18 A1862139 40007050 8-3 4 A1750281 40007278 10-3B 2 A1840278
40006794 10-5 1~18 A1862140 40007057 8-4B 6 A1866041 40007279 2-5B 5 A1190149
40006795 10-5 12 A1862156 40007065 8-3 3 A1750282 40007283 10-5 11 A1862155
40006796 10-5 13 A1862157 40007069 8-1A 11 Q1800011 40007284 10-8B 5 A1864014
40006797 10-5 13 A1862159 40007069 8-1B 11 Q1800011 40007286 10-8B 14 A1864046
40006798 10-8B 8 A1864017 40007079 8-1A 1 A1730248 40007288 10-13A-1 |3 A1869045
40006800 10-11B 1~24 A1867034 40007079 8-1B 1 A1730248 40007288 10-13B-1 |10 A1869045
40006801 10-13B-1 32 A1869095 40007080 8-1A 1 A1730249 40007301 2-4A 7 Al1170164
40006817 10-11A 2~12 A1880144 40007080 8-1B 1 A1730249 40007303 2-4B 6 A1170208
40006827 2-4A 17 A1170217 40007087 10-9A 6 A1865042 40007304 2-4B 8 A1170209
40006848 2-4A 16 A1170181 40007096 8-3 14 Q1800017 40007308 2-5A 6 A1190195
40006852 10-13A-2 10 A1869073 40007097 8-2 1 A1740002 40007315 10-1A 16 A1830467
40006852 10-13B-2 10 A1869073 40007104 8-1A 12 A1730236 40007315 10-1B 16 A1830467
40006856 10-11B 9 A1867007 40007108 8-4A 5 A1756011 40007316 10-8B 9 A1864021
40006858 10-1A 13 A1830420 40007110 9-7B 13 A1750314 40007322 3-2 3 3A1970068
40006858 10-1B 13 A1830420 40007110 9-7C 19 A1750314 40007324 10-1A 19 A1970365
40006859 10-11B 8 A1867006 40007117 3-3 1 A1750321 40007324 10-1B 19 A1970365
40006863 2-1A 13 A1040197 40007117 8-3 21 A1750321 40007326 10-13B-2 |7 A1869070
40006863 2-1B 13 A1040197 40007118 8-4A 11 A1750117 40007333 10-13A-2 |17 A1970363
40006864 10-11A 12 A1880043 40007118 8-4B 1 A1750117 40007333 10-13B-2 |17 A1970363
40006866 10-13A-1 6 A1869075 40007119 8-3 10~12 'A1750150 40007338 10-13A-1 |1 A1869041
40006866 10-13B-1 |17 A1869075 40007122 8-3 16 Q1800024 40007338 10-13B-1 |8 A1869041
40006878 2-1A 14 A1040198 40007137 8-1C 3 A1866047 40007339 10-13A-1 2 A1869044
40006878 2-1B 14 A1040198 40007138 8-4B 8 A1866052 40007339 10-13B-1 |9 A1869044
40006885 10-11B 25 A1867016 40007139 8-1A 17 A1866061 40007340 10-13A-1 |8 A1869084
40006888 2-1A 15 A1040199 40007141 8-1A 14 A1730185 40007340 10-13B-1 19 A1869084




Aol (INDEX)

=X (SN5255)

BEHS Ogfxl | = BEHS BEHS agfx | £&w HEEHS BEHS Ogfxl | =W BEHS

PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO.
40007345 10-13A-2 |1 A1869107 40007515 2-5A 8 A1190184 40007697 10-5 10 A1862154
40007345 10-13B-2 |1 A1869107 40007516 3-12 21 A1283016 40007701 9-3 4 A1822091
40007346 10-1A 18 A1970364 40007516 5-5 14 A1283016 40007709 5-6 11~16 |A1495028
40007346 10-1B 18 A1970364 40007519 2-1A 9 A1040203 40007712 5-6 1~-6 A1490090
40007353 10-9C 7 A1865072 40007519 2-1B 9 A1040203 40007721 7-1 4 A1653063
40007354 3-2 2 3A1250009 40007521 10-5 5 A1862136 40007731 3-15 11 A73B0010
40007354 3-13 7 3A1250009 40007522 10-5 7 A1862147 40007732 3-11 25-35 |A1283167
40007357 10-10 13 A1869060 40007523 10-5 8 A1862148 40007735 7-1 1-8 A1650069
40007358 10-10 14 A1869061 40007524 10-5 5 A1862160 40007736 7-1 1-8 A1650070
40007359 10-13B-1 15 A1869063 40007525 9-7A 25 A1825135 40007739 2-2 14 A1100078
40007361 10-13B-1 16 A1869064 40007531 2-4B 17 A1970258 40007744 10-9C 11 A1865086
40007364 5-2-2 23 3A1970056 40007532 6-3 10 A1630127 40007753 9-7C 18 A1825229
40007364 5-2-3 23 3A1970056 40007535 2-1A 18 A1040074 40007756 10-9A 1-3 A1865021
40007367 6-2A 37 A1630239 40007535 2-1B 18 A1040074 40007764 9-7B 8 A1825214
40007380 2-4A 15 A1170184 40007543 10-7 16 A1864032 40007768 10-7 10 A1863082
40007380 2-4B 12 A1170184 40007543 10-8B 15 A1864032 40007769 10-7 20 A1863084
40007389 9-8 3 A1826112 40007544 10-8B 16 A1864033 40007770 10-6A 1 A1863092
40007393 10-11A 6 A1877076 40007547 9-13B 17 A1630164 40007771 10-6A 2 A1863093
40007400 9-8 13 A1826106 40007549 10-9A 1-2 A1865020 40007772 10-6B 13 A1863096
40007405 10-9C 13 A1865145 40007550 10-3A 1 A5000552 40007773 10-6B 13 A1863097
40007409 10-13A-1 9 A1970322 40007550 10-3B 1 A5000552 40007790 10-9A 7 A1865127
40007409 10-13B-1 22 A1970322 40007551 10-6A 3 A1869065 40007791 10-9C 1 A1865151
40007410 10-13A-2 |11 A1869091 40007560 10-9B 2 A1865066 40007803 5-4 8 A1400187
40007410 10-13B-2 |11 A1869091 40007562 10-9A 1 A1865009 40007810 10-9B 6 A1865040
40007412 6-3 8 A1630622 40007573 6-3 1 A1630585 40007811 3-5-1 25 A1280051
40007413 10-9A 4 A1865074 40007576 2-5B 2 A1190108 40007813 3-5-1 26 A1281475
40007419 6-2A 22 A1630273 40007577 9-2 1 A1822151 40007815 3-5-2 23 A1281186
40007419 6-2B 22 A1630273 40007578 10-9B 1 A1865048 40007821 3-7 4 A1281274
40007421 6-2A 23 A1630272 40007589 9-4A 1~-3 A1822076 40007823 3-6 8 A1281230
40007421 6-2B 23 A1630272 40007589 9-4B 1~-3 A1822076 40007827 3-8 6 A1285164
40007426 5-2-1 11 3A1970012 40007596 9-5B 2 A1823482 40007830 5-2-1 10 A1400093
40007435 10-11B 12 A1867010 40007605 10-9B 2 A1865060 40007831 3-5-1 10 A1281477
40007436 10-8B 19 A1869001 40007607 9-4A 1 A1822067 40007832 3-8 14 A1285163
40007437 10-13A-1 |5 A1869052 40007607 9-4B 1 A1822067 40007835 5-2-1 6 A1326032
40007437 10-13B-1 12 A1869052 40007609 2-4A 1 A1170183 40007838 5-3 8 A1400247
40007440 3-4 6 A1280046 40007609 2-4B 1 A1170183 40007839 3-2 11 A1250056
40007441 3-4 15 A1280095 40007611 10-9C 8 A1865084 40007861 3-1 1-2 A1250066
40007449 3-18 12 A1293119 40007617 6-2A 31 A1630428 40007868 5-5 4 A1400167
40007459 2-4A 11 A1970360 40007619 10-9C 3 A1865081 40007872 5-5 23 A1481046
40007459 2-4B 13 A1970360 40007621 9-4A 2 A1825081 40007875 5-6 8 A1494013
40007463 9-7B 4 A1970398 40007621 9-4B 2 A1825081 40007878 7-3 5 A1670269
40007467 10-13A-2 |8 A1869071 40007633 9-5A 2 A1823509 40007879 5-6 10 A1495018
40007467 10-13B-2 |8 A1869071 40007638 9-5A 18 A1823315 40007899 5-2-2 10 A1402051
40007468 10-13A-2 |7 A1869087 40007638 9-5B 19 A1823315 40007899 5-2-3 10 A1402051
40007468 10-13A-2 21 A1869087 40007639 10-9C 5 A1865104 40007900 9-13B 11 A1630161
40007468 10-13B-2 21 A1869087 40007641 10-9C 4 A1865103 40007901 5-2-2 17 A1400077
40007470 10-13A-2 16 A1869086 40007642 10-6B 5 A1863077 40007901 5-2-3 17 A1400077
40007470 10-13B-2 16 A1869086 40007644 10-1A 17 A1830473 40007904 10-9A 3-1 A1865076
40007474 3-7 11 3A1281014 40007644 10-1B 17 A1830473 40007908 6-2A 17 A1630472
40007478 3-3 15 A3260012 40007650 10-13A-2 |22 A1920070 40007908 6-2B 17 A1630472
40007478 10-5B 7 A3260012 40007654 10-9A 2 A1865030 40007909 6-2A 3 A1630438
40007489 9-8 12 A1826104 40007655 10-9B 8 A1865068 40007909 6-2B 3 A1630438
40007497 10-13B-1 24 A1970330 40007666 9-3 2 A1822105 40007917 3-10 12 A1287211
40007498 10-13B-1 23 A1970328 40007667 3-1 2 A1250051 40007918 5-2-2 14 A1400168
40007499 10-9A 7-1 A1865037 40007673 9-4A 3 A1825090 40007918 5-2-3 14 A1400168
40007500 10-9A 9 A1865139 40007673 9-4B 3 A1825090 40007918 5-4 19 A1400168
40007501 10-9A 8 A1865138 40007677 3-1 1 A1250067 40007920 5-5 13 A1481024
40007503 10-9C 18 A1865134 40007684 3-5-1 28 A1287273 40007922 9-9 22 A1827177
40007504 9-5A 34 A1823331 40007688 10-4A 1 A1850250 40007924 2-5A 1 A1190196
40007505 9-13B 16 A1630163 40007688 10-4B 1 A1850250 40007928 2-5B 1~2 A1190107
40007507 10-13A-2 12 A1869077 40007690 10-9A 11 A1865124 40007932 6-2A 1 A1630440
40007507 10-13B-2 12 A1869077 40007690 10-9C 10 A1865124 40007932 6-2B 1 A1630440
40007508 3-14 32 A1292109 40007693 10-9A 10 A1865123 40007933 6-2A 2 A1630439
40007510 9-5A 20 A5000401 40007693 10-9C 9 A1865123 40007933 6-2B 2 A1630439
40007510 9-5B 21 A5000401 40007694 10-6B 18 A1863080 40007938 2-2 26 A1100046
40007513 9-13B 12 A1630162 40007696 10-5 10 A1862153 40007943 10-10 7 A1866014




Aol (INDEX)

=X (SN5255)

BEHS Ogfxl | = BEHS BEHS agfx | £&w HEEHS BEHS Ogfxl | =W BEHS

PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO.
40007944 2-5A 2 A5002060 40008236 9-7B 3 A1825203 40008378 3-18 1 A1970300
40007951 10-9A 1-1 A1865019 40008243 2-1A 1 A1040194 40008382 9-9 7 A1970361
40007956 10-6B 1~9 A1863085 40008243 2-1B 1 A1040194 40008399 6-3 15 A5000583
40007957 10-6B 17~20 |A1863088 40008248 2-4B 2 A1170205 40008400 9-7A 35 A1825056
40007958 10-6B 17~20 |A1863089 40008260 10-11A 1 A1880037 40008403 6-3 21 A1970242
40007959 10-7 1~19 A1863090 40008262 9-7A 33 A1825132 40008403 9-9 3 A1970242
40007960 10-7 20~21 |A1863091 40008267 10-8A 4 A1864041 40008404 3-14 44 A1970251
40007965 10-6B 10~16 |A1863086 40008269 10-8A 5 A1864043 40008407 2-2 4 A1970286
40007966 10-6B 10~16 |A1863087 40008270 10-8A 6 A1864044 40008411 3-16 14 A1970334
40007975 9-3 3 A1822185 40008271 10-8B 11 A1864056 40008416 2-1A 4 A1040052
40007981 3-5-2 10 A1285084 40008272 10-8A 3 A1864057 40008416 2-1B 4 A1040052
40007981 3-7 8 A1285084 40008278 10-13A-2 |13 A1869078 40008418 3-17 12 A1970252
40007983 5-2-2 9 A1400076 40008278 10-13B-2 |13 A1869078 40008419 10-10 6 A1866011
40007983 5-2-3 9 A1400076 40008280 10-14 3 A1870410 40008426 10-13B-1 |14 A1869093
40007993 6-3 4~9 A1630591 40008285 10-10 1 A1866059 40008440 9-3 7 A1822094
40007996 9-12 11 A1896584 40008286 10-8B 12 A1864026 40008470 12-1B 10 A1980814
40007997 9-12 14 A1896585 40008287 10-8B 13 A1864027 40008484 12-1A 9 A1980815
40008002 9-3 2~8 A1822107 40008297 3-15 20 A1970390 40008492 12-1A 27 A1980778
40008007 9-9 8~12 A1827308 40008298 2-2 21 A1970391 40008492 12-1B 27 A1980778
40008010 9-12 11~13 |A1896575 40008301 10-8B 10 A1864024 40008493 12-1A 20 A1981071
40008011 9-12 12~14 |A1896576 40008305 10-14 5 A1870436 40008493 12-1B 20 A1981071
40008016 9-12 3~8 A1896305 40008309 2-4A 5 A1170031 40008560 12-1A 34 A1981151
40008025 9-13A 2~6 A1896553 40008309 2-4B 5 A1170031 40008560 12-1B 34 A1981151
40008026 9-10 1~15 A1828044 40008312 9-7B 1 A1830653 40008562 12-1A 19 A1981068
40008027 9-11 1 A1891037 40008312 9-7C 3 A1830653 40008562 12-1B 19 A1981068
40008048 9-1 24 A1821035 40008312 10-14 4 A1830653 40008567 6-3 14 A1981077
40008059 9-8 10 A1826119 40008318 8-3 12 A30A0237 40008739 12-1A 1 A1980535
40008063 9-14A 5~11 A1896450 40008335 9-8 4 A1826113 40008739 12-1B 1 A1980535
40008063 9-14B 7~13 A1896450 40008336 10-5 1 A1862004 40008748 12-1A 24 A1980612
40008064 9-14A 5~11 A1896451 40008336 10-6A 4 A1862004 40008748 12-1B 24 A1980612
40008064 9-14B 7~13 A1896451 40008336 10-6B 1 A1862004 40008757 12-1A 25 A1980731
40008068 6-2A 18~28 |A1630315 40008336 10-6B 10 A1862004 40008757 12-1B 25 A1980731
40008068 6-2B 18~28 |A1630315 40008336 10-7 3 A1862004 40008761 12-1A 26 A1980758
40008069 6-2A 19~29 |A1630316 40008336 10-10 3 A1862004 40008761 12-1B 26 A1980758
40008069 6-2B 19~29 |A1630316 40008341 9-7C 4 A1825252 40008764 12-1B 3 A1980797
40008070 6-2A 4~5 A1630556 40008342 10-5 2 A1862005 40008766 12-1A 3 A1980802
40008072 6-2A 25 A1630269 40008342 10-6A 5 A1862005 40008766 12-1B 4 A1980802
40008072 6-2B 25 A1630269 40008342 10-6B 2 A1862005 40008767 12-1A 4 A1980803
40008077 9-5B 9,10 A1823483 40008342 10-6B 11 A1862005 40008767 12-1B 5 A1980803
40008078 9-5A 8~10 A1823511 40008342 10-7 4 A1862005 40008768 12-1A 5 A1980805
40008094 9-7B 5~15 A1825206 40008342 10-10 4 A1862005 40008768 12-1B 6 A1980805
40008097 9-6 1~18 A1824083 40008345 9-1 23 A1821037 40008769 12-1A 6 A1980806
40008101 6-1 3~7 A1610027 40008351 9-7A 31 A1825129 40008769 12-1B 7 A1980806
40008102 6-1 7 A1610035 40008355 10-7 1 A1862002 40008770 12-1A 7 A1980807
40008103 6-1 3 A1610036 40008356 10-7 2 A1862003 40008770 12-1B 8 A1980807
40008108 6-2A 14 A1630327 40008357 10-7 6 A1862008 40008771 12-1A 8 A1980809
40008108 6-2B 14 A1630327 40008357 10-11B 2 A1862008 40008771 12-1B 9 A1980809
40008116 9-12 8 A1896163 40008358 10-7 7 A1862009 40008773 12-1A 10 A1980816
40008133 9-7C 5~13 A1825224 40008358 10-11B 3 A1862009 40008774 12-1A 11 A1980817
40008137 9-9 5 A1827223 40008359 10-7 8 A1862010 40008774 12-1B 11 A1980817
40008147 9-12 3 A1896307 40008359 10-11B 4 A1862010 40008775 12-1A 12 A1980818
40008148 9-1 12~16 |A1820051 40008364 3-15 17 A1970354 40008775 12-1B 12 A1980818
40008155 9-6 5,24~28 A1824023 40008365 2-2 23 A1970355 40008777 12-1A 13 A1980821
40008158 9-7B 5 A1825186 40008366 2-2 17 A1970357 40008777 12-1B 13 A1980821
40008161 9-8 14 A1826037 40008370 3-14 41 A1293101 40008780 12-1A 32 A1980825
40008195 9-5A 12~14 |A1EMS506 40008371 10-12B 9 A1830283 40008780 12-1B 28 A1980825
40008195 9-5B 14,16,2]{A1EMS506 40008371 10-13A-2 |24 A1830283 40008792 12-1A 14 A1980844
40008196 9-5A 14~16 |A1EMS507 40008372 10-1A 15 A1830442 40008792 12-1B 14 A1980844
40008196 9-5B 15,16,2]{A1EMS507 40008372 10-1B 15 A1830442 40008813 12-1A 17 A1980985
40008197 9-5A 17~18 |A1EMS508 40008374 10-5 3 A1862006 40008813 12-1B 17 A1980985
40008197 9-5B 17,18 |A1EMS508 40008374 10-6A 6 A1862006 40008815 12-1A 28 A1980987
40008202 9-5A 8,11 A1EMS505 40008374 10-6B 3 A1862006 40008815 12-1B 29 A1980987
40008202 9-5B 11,12 |A1EMS505 40008374 10-6B 12 A1862006 40008816 12-1A 18 A1980999
40008204 8-3 6 A1866062 40008374 10-7 5 A1862006 40008816 12-1B 18 A1980999
40008219 6-3 13~15 |A5002130 40008374 10-10 5 A1862006 40008818 12-1A 29 A1981008
40008232 9-7C 1 A1825259 40008375 9-7A 1 A1970241 40008818 12-1B 30 A1981008
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40008819 12-1A 30 A1981010 40009372 5-5 15 A1481030 40009626 5-2-3 19 3A1970052
40008819 12-1B 31 A1981010 40009373 3-6 2 A1281501 40009632 9-7A 26 A1825138
40008820 12-1A 31 A1981011 40009378 3-5-1 24 Al1281474 40009644 6-3 9 A1630593
40008820 12-1B 32 A1981011 40009383 3-6 23 A1281146 40009645 5-2-1 30 3A1970051
40008832 12-1A 22 A1981073 40009384 3-6 20 A1281361 40009656 3-14 2 A1292179
40008832 12-1B 22 A1981073 40009384 3-11 3 A1281361 40009671 3-15 8 Al1292146
40008833 12-1A 23 A1981074 40009386 9-1 19 A1821034 40009692 3-11 39 A1283180
40008833 12-1B 23 A1981074 40009390 3-5-1 6 A1280162 40009695 6-3 17 A1630420
40008840 12-1A 33 A1981112 40009392 5-2-1 23 A1400100 40009698 5-2-1 13 3A1411004
40008840 12-1B 33 A1981112 40009393 5-2-1 17 A1400190 40009699 3-8 11 3A1970157
40008841 12-1A 33 A1981113 40009394 5-2-2 1 A1400229 40009706 4-2 9 A1324115
40008841 12-1B 33 A1981113 40009395 5-2-3 1 A1400230 40009709 5-2-1 38 A1400253
40008852 12-1A 21 A1981072 40009404 3-11 10 A1283178 40009714 3-5-1 20 A1281546
40008852 12-1B 21 A1981072 40009411 9-6 14 A1824092 40009717 3-8 13 A1281509
40008937 5-2-2 3 A1400231 40009419 7-1 2 A1653054 40009736 3-18 6 A1290059
40008938 5-2-3 3 A1400232 40009420 7-1 2 A1653055 40009737 5-4 11 3A1970035
40008951 5-2-2 4 A1400097 40009428 3-6 18 A1281384 40009740 4-2 8 A1324116
40008951 5-2-3 4 A1400097 40009428 3-11 2 A1281384 40009750 3-6 4 Al1281141
40008960 5-2-1 27 A1400209 40009433 3-13 1 Al1291111 40009759 3-7 15 A1285192
40008977 9-3 5 A1822108 40009434 4-2 3 A1324074 40009760 3-10 4 A1287082
40008983 3-18 10 A1293156 40009437 3-12 13 A1288042 40009763 5-5 6 A1481045
40009010 3-5-1 33 A1283216 40009443 3-13 2 A1291112 40009765 3-5-2 22 A1281456
40009020 4-2 2 A1324073 40009450 5-2-2 7 A1402058 40009767 3-5-2 8 A1281453
40009024 5-3 2 A1400211 40009450 5-2-3 7 A1402058 40009768 3-6 5 A1281143
40009025 5-5 3 A1481049 40009460 9-12 12 A1896388 40009769 9-2 8 3A1822007
40009047 3-8 12 A1285159 40009461 2-2 24 A1100093 40009784 4-1 9 A1326041
40009053 3-5-1 19 A1281396 40009462 7-1 7 3A1653007 40009786 4-1 10 A1326042
40009058 3-11 7 A1283182 40009468 5-6 3 A1495036 40009792 3-2 12 A1250049
40009066 3-5-1 13 A1281649 40009468 5-6 13 A1495036 40009798 3-5-2 6 A1281650
40009098 3-5-2 20 A1281476 40009471 10-13B-1 |3 A1861196 40009810 4-2 10 3A1324007
40009101 5-5 7 A1481048 40009472 9-14A 11 A1896461 40009823 9-6 18 A1824072
40009114 3-8 5 A1285158 40009472 9-14B 13 A1896461 40009827 9-14A 7 A1896304
40009141 3-6 16 A1281354 40009473 7-3 1 A1670266 40009827 9-14B 9 A1896304
40009143 3-11 8 A1281348 40009483 9-8 6 A1826111 40009828 9-14A 5 A1896456
40009156 3-5-1 15 A5000053 40009488 6-2A 20 A1630159 40009828 9-14B 7 A1896456
40009171 3-11 4 A1283183 40009488 6-2B 20 A1630159 40009829 9-14A 8 A1896457
40009193 5-2-1 29 A1400336 40009495 9-7A 15 A1825085 40009829 9-14B 10 A1896457
40009198 9-1 18 A1821033 40009502 7-2 24 A1670264 40009830 9-1 21 A1970305
40009200 7-1 1 A1650082 40009507 10-13B-1 |20 A1970308 40009833 3-2 9-10 A1250095
40009201 7-1 1 A1650083 40009509 3-6 27 A1281499 40009834 3-2 7 A1250125
40009204 10-9B 3 A1865063 40009510 5-3 10 A1410039 40009837 3-3 4 A1260085
40009205 10-9B 3 A1865067 40009512 5-2-2 21 3A1970055 40009844 3-5-1 18 A1281399
40009214 3-5-1 21 A1281462 40009512 5-2-3 21 3A1970055 40009852 3-14 16 A1291137
40009219 3-5-2 13 A1283195 40009516 5-2-1 16 3A1970069 40009853 3-14 22 A1291138
40009220 3-7 3 A1285162 40009516 5-2-2 20 3A1970069 40009855 3-14 29 A1291180
40009236 3-10 6 A1287077 40009516 5-2-3 20 3A1970069 40009859 3-15 10 A1291242
40009266 3-12 18 A1288092 40009518 5-1 3 A1400325 40009862 3-13 16 A1291302
40009270 5-4 10 A1400221 40009524 5-1 3 A1400223 40009864 3-15 14 A1292167
40009282 3-10 17 A1287261 40009531 5-2-1 19 A1400225 40009865 3-14 9 A1292169
40009295 3-11 9 A1283165 40009532 3-4 2 3A1970146 40009868 3-14 26 A1293032
40009300 3-5-1 17 A5000102 40009538 5-6 4 A1495037 40009870 4-2 6 A1324117
40009316 3-13 15 A1291171 40009538 5-6 14 A1495037 40009871 4-2 7 A1324118
40009319 3-17 2 A1292086 40009540 2-6 17 A1215028 40009872 4-1 17 A1326046
40009322 4-1 13 A1320025 40009542 6-1 6 A1610016 40009876 2-6 21 A1970350
40009324 5-2-1 22 A1400175 40009553 9-7C 5 A1825261 40009881 9-6 3 3A1822003
40009328 5-2-2 5 A1402073 40009556 6-3 2 A1630417 40009885 3-8 15 A1285135
40009328 5-2-3 5 A1402073 40009588 9-8 5 A1826110 40009886 9-12 15 A1896354
40009339 3-6 22 A1281144 40009595 3-5-1 29 A1283215 40009887 9-12 15 A1896355
40009341 3-6 21 A1281142 40009600 3-11 22 A1281448 40009888 4-2 11 3A1324014
40009342 3-6 15 A1281176 40009604 9-2 12 A1822031 40009893 5-5 18 A1480073
40009351 3-12 4 A1288072 40009609 9-6 4 A1822069 40009894 9-14A 4 A1896302
40009355 3-10 1 A1287254 40009609 9-6 8 A1822069 40009894 9-14B 6 A1896302
40009358 3-9 6 A1283186 40009617 7-2 18 A1670118 40009897 3-18 5 3A1291006
40009361 3-5-2 15 A1281459 40009626 3-14 27 3A1970052 40009898 2-6 11 A1830248
40009367 3-6 13 A1281487 40009626 5-2-1 26 3A1970052 40009906 5-4 13 A1402047
40009370 3-7 7 A1285191 40009626 5-2-2 19 3A1970052 40009907 6-2B 6 A1823144
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40009907 9-5A 8 A1823144 40010126 5-2-1 15 3A1970006 40010303 9-5B 7 3A1823003
40009907 9-5B 12 A1823144 40010133 3-6 6 A1281145 40010308 3-14 14 A1290084
40009907 9-15 17 A1823144 40010134 3-5-2 12 A1283130 40010309 3-14 15 A1290085
40009909 9-5A 13 A1823163 40010136 5-5 5 3A1970036 40010311 3-14 11 A1291053
40009909 9-5B 23 A1823163 40010141 9-5A 10 A1823250 40010312 3-14 17 A1291103
40009916 4-2 13 3A1324016 40010141 9-5B 10 A1823250 40010314 4-1 6 A1326040
40009917 6-3 16 A1630418 40010142 9-5A 14 A1823354 40010321 6-2A 26 A1630201
40009919 9-5A 24 A1823157 40010142 9-5B 16 A1823354 40010321 6-2B 26 A1630201
40009919 9-5B 25 A1823157 40010148 6-2A 8 A1630412 40010321 9-5A 26 A1630201
40009921 5-2-2 25 3A1970057 40010148 6-2B 8 A1630412 40010321 9-5B 27 A1630201
40009921 5-2-3 25 3A1970057 40010155 10-9B 4 A1865038 40010325 3-1 5 A1250070
40009924 5-2-1 34 A1970302 40010158 10-8B 20 A1869028 40010330 3-14 20 A1291104
40009925 3-1 8 A1250074 40010159 9-14A 10 A1896458 40010332 4-1 7 A1326019
40009926 10-9B 5 A1865039 40010159 9-14B 12 A1896458 40010333 5-2-2 13 A1400072
40009928 9-13B 10 A1630160 40010162 3-10 11 A1280042 40010333 5-2-3 13 A1400072
40009931 9-9 19 A1827091 40010163 3-10 13 A1280114 40010336 3-14 33 A1291108
40009934 3-5-2 4 A1281034 40010170 3-13 4 Al1291116 40010339 3-13 9 A20063390
40009934 3-6 10 A1281034 40010174 3-18 3 A1291250 40010339 3-14 23 A20063390
40009934 3-7 10 A1281034 40010176 3-16 7 Al1292117 40010339 3-17 13 A20063390
40009934 3-11 14 A1281034 40010178 3-17 24 A1293083 40010341 4-1 12 A26799980
40009935 5-2-1 14 3A1970065 40010182 5-2-2 6 A1402071 40010344 10-5 14 A1862158
40009937 3-10 8 A1287106 40010182 5-2-3 6 A1402071 40010356 9-1 1 A1820068
40009939 5-2-1 2 A1400224 40010183 5-2-1 8 A1400227 40010374 5-2-1 1 A1400222
40009946 3-6 19 3A1281020 40010184 9-7A 2 A1825143 40010375 5-5 1 A1480076
40009961 3-8 4 A1285157 40010185 3-5-1 1 A1280077 40010451 10-3B 5 A1840290
40009967 3-12 20 A1288073 40010188 3-13 13 3A1290010 40010452 10-3B 6 A1840291
40009978 9-5A 17 A1630144 40010190 3-2 8 A1250047 40010836 10-11B 6 A1867032
40009978 9-5B 18 A1630144 40010205 4-2 4 A1324075 40010837 10-11B 7 A1867033
40009990 3-17 3 A1292158 40010206 4-2 5 A1324076 40010838 10-12B 5 A1868027
40009993 3-14 12 A1290082 40010207 9-12 9 3A1896013 40010839 10-12B 5 A1868028
40009994 3-14 13 A1290083 40010209 9-9 17 A1827092 40010847 10-11B 5 A1867031
40009997 5-3 3 3A1415004 40010220 5-2-1 9 A1400228 40010848 10-14 1 A1870450
40009998 9-10 15 3A1828025 40010224 3-7 13 A1281228 40010906 2-6 1 A1210125
40010006 5-5 10 3A1970002 40010224 3-9 1 A1281228 40010937 10-1A 4 A1830411
40010006 9-8 7 3A1970002 40010224 3-10 18 A1281228 40010937 10-1B 4 A1830411
40010014 3-8 9 A1285167 40010224 3-11 18 A1281228 40010957 2-6 1 A1210106
40010036 5-4 1 A1400220 40010225 3-5-2 21 A1281205 40011005 9-9 25 A1827227
40010041 3-10 10 A1287253 40010229 3-11 21 A1281457 40011029 9-5A 15 A1823365
40010047 3-6 14 A1281081 40010231 3-6 12 A1281158 40011029 9-5B 15 A1823365
40010047 3-11 5 A1281081 40010231 3-11 6 A1281158 40011033 6-3 4 A1630592
40010050 3-5-2 7 A1281463 40010234 3-12 14 A1288034 40011042 10-8A 7 A1864039
40010050 3-11 1 A1281463 40010243 3-5-2 16 3A1281015 40011045 10-15 4 A1880135
40010060 3-5-1 31 A1281471 40010243 3-6 29 3A1281015 40011046 10-15 5 A1880136
40010061 3-6 7 A1281497 40010243 3-11 17 3A1281015 40011056 9-13A 1 A1896564
40010062 3-5-1 34 A1281472 40010248 6-2A 9 A5001296 40011061 3-17 25 A1292262
40010064 3-5-2 9 A1281464 40010248 6-2B 9 A5001296 40011073 7-2 4 A1670234
40010065 5-2-1 7 A1400236 40010250 9-5A 23 A1823161 40011081 2-3 1 A1151167
40010072 3-10 7 A1287081 40010250 9-5B 24 A1823161 40011096 6-2A 7 A1630555
40010073 5-4 3 A1400241 40010253 9-12 20 A1896486 40011099 9-5B 9 A1823484
40010074 5-4 3 A1400242 40010254 9-12 19 A1896487 40011103 9-5A 9 A1823512
40010075 5-4 3 A1400243 40010259 3-13 5 A1290072 40011111 9-5A 5 A1823510
40010078 3-5-1 9 A1281466 40010266 3-14 30 A1291109 40011119 9-7A 27 A1825137
40010080 3-5-1 12 A1281467 40010267 3-13 3 Al1291115 40011122 9-10 1 A1828043
40010081 3-5-1 14 A1281545 40010268 3-13 12 A1291119 40011141 3-14 43 A1293200
40010085 3-11 24 A1283176 40010269 3-14 21 A1291120 40011157 9-9 14 A1827220
40010086 3-6 24 A1281500 40010271 3-17 10 A1292091 40011158 9-9 13 A1827228
40010088 3-7 5 A1285082 40010273 9-6 12 A1824080 40011161 9-5A 11 A1823362
40010092 3-8 10 A1281508 40010275 6-2A 4 A1823092 40011161 9-5B 11 A1823362
40010095 3-12 6 A1288036 40010275 6-2B 7 A1823092 40011163 9-5A 22 A1823361
40010097 3-7 2 A1285083 40010275 9-15 16 A1823092 40011163 9-5B 13 A1823361
40010098 3-5-1 23 A1281470 40010276 6-1 5 A1610028 40011165 9-5A 19 A1823363
40010104 7-1 5 A1653057 40010286 3-13 14 A1291172 40011165 9-5B 20 A1823363
40010108 3-6 26 A1281498 40010293 3-6 3 A1281152 40011168 9-5B 8 A1823485
40010111 3-8 8 A1285129 40010296 3-5-2 17 A1281223 40011171 2-5B 7 A1190052
40010112 3-7 6 A1285086 40010300 3-11 23 A1281458 40011183 3-3 2 A1260081
40010125 4-1 4 3A1326005 40010303 9-5A 7 3A1823003 40011190 3-4 13 A1280105
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40011197 2-2 12 A1100122 40011588 10-13B-1 |18 A1869076 40011936 9-6 23 3A1100008
40011198 7-2 9 A1670235 40011593 10-15 6 A1880139 40011937 2-2 13 A1100090
40011203 2-5B 4 A1190148 40011599 9-4A 5 A1825179 40011941 8-4A 3 A1760003
40011220 10-8B 18 A1864035 40011615 3-16 1 A1292178 40011943 3-13 10 3A1290011
40011222 9-9 23 A1827221 40011616 3-16 12 A1292185 40011943 3-14 24 3A1290011
40011238 9-9 15 A1827210 40011635 10-12A 1 A1868012 40011943 3-17 20 3A1290011
40011239 9-9 16 A1827211 40011635 10-12B 1 A1868012 40011954 9-7A 17 A1825033
40011259 10-1A 14 A1830466 40011636 10-12A 1 A1868013 40011957 7-1 8 3A1653010
40011259 10-1B 14 A1830466 40011636 10-12B 1 A1868013 40011963 10-9B 7 A1865143
40011274 2-4A 2 A1170263 40011637 10-13A-2 |14 A1869080 40011968 2-6 20 A1215031
40011281 10-9A 3 A1865070 40011637 10-13B-2 |14 A1869080 40011973 3-18 7 3A1291009
40011290 7-1 3 A1650107 40011640 10-12A 2 A1920032 40011978 3-3 6 A1260096
40011298 2-4B 18 A1170236 40011640 10-12B 2 A1920032 40011979 9-11 5 3A1970091
40011315 10-13B-1 |1 A1861092 40011641 10-12A 3 A1920037 40011979 9-12 2 3A1970091
40011317 7-2 1 A1670233 40011647 2-4A 20 A1170200 40011979 9-13A 8 3A1970091
40011322 2-3 9 A1151169 40011651 9-8 1 A1826109 40011979 9-14A 3 3A1970091
40011332 10-9C 2 A1865080 40011657 2-4A 18 A1170179 40011979 9-14B 5 3A1970091
40011345 2-3 9~14 A1151168 40011663 9-2 4 2A1822012 40011981 4-1 16 A1326047
40011355 10-9C 12 A1865147 40011671 3-15 16 A1291100 40011984 6-3 18 A1630419
40011358 6-2B 5 A1630442 40011688 10-15 1 A1880132 40011988 2-2 3 A1100114
40011375 9-5A 16 A1823366 40011689 10-15 2 A1880133 40011989 2-2 3 A1100071
40011375 9-5B 17 A1823366 40011690 10-15 3 A1880134 40011991 9-12 5 A1896281
40011385 9-5A 12 A1823364 40011691 9-12 4 A1896308 40011992 9-7C 6 A1825255
40011385 9-5B 14 A1823364 40011696 3-2 6 A1260083 40012007 2-1A 22 A1970310
40011391 9-7A 9 A1825142 40011699 3-15 12 Al1292166 40012007 2-1B 22 A1970310
40011392 9-7C 9 A1825225 40011700 3-14 4 A1292172 40012008 10-9C 17 A1970201B
40011399 10-4B 2 A1850222 40011712 10-3A 2 A1840168 40012010 9-5A 35 A1970201D
40011401 10-10 2 A1861320 40011712 10-3B 3 A1840168 40012013 2-4A 9 A1970201G
40011406 10-8B 6 A1864040 40011714 10-3A 4 A1840274 40012013 2-5A 11 A1970201G
40011407 10-13A-1 |7 A1869092 40011719 10-13A-2 |15 A1869081 40012013 9-5A 21 A1970201G
40011410 10-11A 4 A1880046 40011719 10-13B-2 |15 A1869081 40012013 9-5B 22 A1970201G
40011416 10-11A 2 A1880142 40011727 2-4A 20 A1170166 40012014 2-4B 7 A1970201H
40011417 10-11A 3 A1880143 40011744 5-6 11 A1495032 40012014 2-5A 9 A1970201H
40011421 9-13A 5 A1896554 40011756 2-6 9 A1830478 40012015 2-5A 12 A1970201I
40011421 9-13B 23 A1896554 40011758 10-3A 3 A1840169 40012016 6-2A 28 A1970201J
40011430 9-14A 1 A1896547 40011758 10-3B 4 A1840169 40012016 6-2B 28 A1970201J
40011431 9-14A 2 A1896548 40011773 9-14B 1 A1896338 40012017 2-5A 5 A1970201K
40011438 3-16 2 A1292173 40011774 9-14B 2 A1896339 40012018 2-5B 6 A1970201L
40011439 3-17 6 A1292250 40011781 9-1 9 A1820025 40012021 2-2 27 3A0589742
40011472 2-4B 16 A1170214 40011798 4-2 12 3A1324012 40012021 10-5B 2 3A0589742
40011473 2-3 13 A1151130 40011804 10-9A 7-2 A1865041 40012024 9-8 18 3A1826001
40011474 2-3 11 A1151131 40011810 10-10 12 A1866033 40012026 7-3 2 A1670267
40011475 2-3 12 A1151132 40011812 3-10 21 A1280184 40012027 7-3 3 A1670268
40011484 2-4A 14 A1170171 40011821 9-7A 3 A1825148 40012030 8-4B 17 A1866055
40011484 2-4B 11 A1170171 40011825 3-1 6 A1250077 40012049 4-1 1 3A1326007
40011489 2-3 10 A1151135 40011828 5-3 9 A1410041 40012050 2-2 9 A1100094
40011490 2-4A 3 A1170201 40011836 7-2 13 A1670265 40012066 6-2A 18 A1630277
40011492 10-9C 6 A5000947 40011837 8-1A 18 A1750272 40012066 6-2B 18 A1630277
40011495 2-4B 20 A1170207 40011837 8-1C 7 A1750272 40012067 6-2A 29 A1630278
40011496 10-8B 7 A1864016 40011838 2-4B 4 A1170211 40012067 6-2B 29 A1630278
40011503 9-9 1 A1827311 40011853 3-14 42 A1293148 40012069 10-8B 8-2 A1865106
40011504 9-9 2 A1827312 40011857 3-17 1 A1292020 40012071 3-18 4 A1291249
40011508 2-2 22 A1100047 40011869 9-7C 10 A1825253 40012072 9-10 4 3A1828014
40011532 2-3 1 A1151170 40011870 9-1 20 A1826094 40012083 10-9C 16 A1865142
40011533 2-4A 6 A1170265 40011873 9-12 17 A1896520 40012088 10-3A 5 A1840236
40011551 6-2B 4 A1630546 40011888 9-9 20 A5000875 40012088 10-3B 7 A1840236
40011552 6-2A 5 A1630557 40011889 8-1A 21 A5002085 40012092 9-9 18 A1823261
40011568 5-6 12 A1495033 40011889 8-1C 8 A5002085 40012093 9-8 16 A1826036
40011569 5-6 1 A1490091 40011905 10-1A 20 A1830471 40012096 9-5A 28 A1823252
40011570 5-6 2 A1494041 40011905 10-1B 20 A1830471 40012096 9-5B 29 A1823252
40011573 2-1A 5 A1040166 40011906 10-1A 20 A1830479 40012098 3-5-1 36 A1281229
40011573 2-1B 5 A1040166 40011906 10-1B 20 A1830479 40012100 5-2-1 24 A1400235
40011574 9-4B 5 A1825144 40011912 3-5-2 26 A1280052 40012103 9-5A 6 A1823168
40011574 10-8B 2 A1825144 40011912 3-11 37 A1280052 40012103 9-5B 6 A1823168
40011576 9-10 11 A1828030 40011927 9-10 8 A1828057 40012107 2-6 16 3A0010847
40011585 10-4A 2 A1850246 40011933 9-2 10 A1822179 40012111 6-2A 24 A1630274
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40012111 6-2B 24 A1630274 40012306 9-5B 33 A5001357 40012521 7-2 2 A1670261
40012119 3-3 5 A1260095 40012307 6-2A 11 A5001358 40012526 7-2 11 A1670223
40012120 3-18 8 A1291044 40012307 6-2B 11 A5001358 40012527 9-6 1 A1824076
40012123 5-4 16 3A1970112 40012307 9-5A 37 A5001358 40012529 9-12 1 A1896189
40012124 5-4 16 3A1970113 40012307 9-5B 34 A5001358 40012536 3-6 17 3A1281021
40012125 5-4 16 3A1970115 40012314 9-7A 14 A1825034 40012543 9-10 3 3A1828010
40012128 4-2 17 3A1324003 40012315 9-7A 20 A1825053 40012549 7-2 22 A1670263
40012129 5-4 9 3A1970109 40012317 8-4B 10 A1866049 40012552 9-5A 25 A1823158
40012130 5-4 9 3A1970110 40012318 8-4B 11 A1866050 40012552 9-5B 26 A1823158
40012131 5-4 9 3A1970111 40012326 8-2 2 A1740027 40012553 9-11 4 3A0573185
40012135 3-5-1 16 A1281398 40012329 9-12 16 A1896314 40012554 6-2A 15 A1630135
40012138 3-3 13 A1260073 40012337 10-11B 13 A1867011 40012554 6-2B 15 A1630135
40012138 7-2 7 A1260073 40012338 9-10 7 3A1828022 40012557 2-1A 11 A1040169
40012141 2-1A 6 A1040247 40012348 9-2 11 3A1822010 40012557 2-1B 11 A1040169
40012141 2-1B 6 A1040247 40012358 3-16 8 Al1292164 40012559 9-6 11 A1824079
40012144 9-2 5 A1822177 40012361 6-3 22 A1630421 40012572 3-14 19 A1291106
40012156 9-6 20 A1824067 40012365 9-13A 7 A1896557 40012573 3-14 35 A1291107
40012157 9-6 10 A1824073 40012366 3-3 12 A1670255 40012578 3-14 1 Al1292171
40012159 9-7A 23 A1825066 40012366 7-2 6 A1670255 40012598 7-2 23 A1670262
40012160 9-7A 22 A1825067 40012375 9-7A 18 A1825086 40012604 9-6 9 A1824071
40012161 9-7A 12 A1825139 40012396 2-2 6 A1100097 40012605 9-6 17 A1824074
40012162 9-7A 11 A1825140 40012410 9-12 10 3A1896081 40012606 9-6 2 A1824078
40012163 9-7A 5 A1825141 40012415 9-5A 27 A1823245 40012610 3-5-2 3 A1281155
40012169 10-13B-1 4 A1861265 40012415 9-5B 28 A1823245 40012610 3-11 13 A1281155
40012176 10-13B-1 |5 A1861316 40012417 9-5A 31 A1823332 40012613 3-14 18 A1291105
40012183 10-5B 1 A1862161 40012420 6-2A 27 A1630195 40012615 3-17 5 A1292165
40012184 10-5B 1 A1862163 40012420 6-2B 27 A1630195 40012617 4-3 2 A1388014
40012185 10-7 11 A1863083 40012421 3-2 5 A10263360 40012620 12-1A 16 A1980942
40012187 10-11B 14 A1867012 40012421 3-4 3 A10263360 40012620 12-1B 16 A1980942
40012188 10-11B 16 A1867015 40012421 5-5 12 A10263360 40012623 2-5B 3 A1190106
40012189 10-11B 26 A1867024 40012423 4-2 18 3A1970123 40012624 3-2 4 3A1250013
40012191 10-13A-1 4 A1869051 40012423 5-3 5 3A1970123 40012624 3-4 1 3A1250013
40012191 10-13B-1 |11 A1869051 40012424 2-5A 7 A1190182 40012626 2-2 25 A1100041
40012192 10-13B-1 30 A1869096 40012426 4-2 19 3A1970122 40012630 9-6 22 A1824081
40012194 10-11A 8 A1877078 40012426 5-3 6 3A1970122 40012636 7-1 11 A1653058
40012196 10-11A 11 A1880042 40012432 2-1A 10 A1040201 40012640 10-10 8 A1866015
40012197 10-11A 10 A1880056 40012432 2-1B 10 A1040201 40012644 10-6B 4 A1862011
40012199 9-14A 6 A1896462 40012435 9-6 16 A1824075 40012644 10-6B 17 A1862011
40012199 9-14B 8 A1896462 40012436 9-6 7 A1824077 40012655 8-3 11 A1750120
40012202 9-13A 3 A1896527 40012437 9-7B 9 A1825204 40012667 5-2-2 8 A1402049
40012203 9-1 6 A1970213 40012454 9-13A 2 A1896555 40012667 5-2-3 8 A1402049
40012215 2-1A 16 A1040164 40012455 9-13A 4 A1896556 40012668 5-2-2 8 A1402050
40012215 2-1B 16 A1040164 40012461 2-1A 17 A1040200 40012668 5-2-3 8 A1402050
40012221 3-8 7 A1285142 40012461 2-1B 17 A1040200 40012676 3-10 9 A0862070H1
40012237 3-17 4 A1292088 40012471 3-17 11 A1292102 40012677 3-7 1 A0863060H1
40012247 4-1 25 A1326072 40012474 3-14 7 A1292170 40012677 3-10 5 A0863060H1
40012249 4-3 1 A1380020 40012475 3-16 4 Al1292174 40012679 3-3 3 A0677825
40012252 7-1 12 A1650100 40012476 3-16 3 A1292175 40012679 7-2 10 A0677825
40012260 10-13A-2 20 A1830573 40012480 3-14 39 A1293116 40012695 4-1 23 A0860004
40012267 10-13A-2 2 A1869048 40012482 4-1 27 A1326071 40012703 3-8 2 A0862050
40012267 10-13B-2 2 A1869048 40012483 4-1 26 A1326074 40012703 3-12 10 A0862050
40012268 10-13A-2 4 A1869058 40012487 7-1 12 A1650099 40012704 3-12 12 A0862051
40012268 10-13B-2 4 A1869058 40012495 10-13A-2 |6 A1869067 40012706 3-5-1 27 A0862060
40012273 8-4A 12 A1870375 40012495 10-13B-2 |6 A1869067 40012706 3-12 22 A0862060
40012282 3-4 17 3A1290009 40012496 10-13A-2 |9 A1869072 40012707 3-12 17 A0862060H1
40012282 3-13 8 3A1290009 40012496 10-13B-2 |9 A1869072 40012708 3-8 16 A0862061
40012282 3-17 19 3A1290009 40012499 12-1A 15 A1980899 40012709 3-5-1 5 A0862070
40012284 2-2 29 3A1100006 40012500 12-1B 15 A1980900 40012709 3-6 1 A0862070
40012289 3-1 7 A1250075 40012502 5-2-2 8 A1402048 40012713 4-1 11 A0862100
40012290 4-2 15 A1324079 40012502 5-2-3 8 A1402048 40012713 5-4 18 A0862100
40012295 8-4B 14 A1866048 40012510 8-1A 20 A1750104 40012717 3-5-2 5 A0863050H1
40012300 2-4B 9 A1170206 40012510 8-1C 11 A1750104 40012718 3-5-2 14 A0863060
40012302 5-2-1 3 A1400237 40012510 9-7B 14 A1750104 40012718 3-10 3 A0863060
40012306 6-2A 10 A5001357 40012517 2-2 1 A1100069 40012718 3-11 15 A0863060
40012306 6-2B 10 A5001357 40012518 9-10 6 3A1828021 40012719 3-11 16 A0863061
40012306 9-5A 36 A5001357 40012520 3-17 7 A1292094 40012720 5-4 2 A0863070
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40012721 5-4 14 A0863080 40012950 3-5-2 27 A0870508 40028196 2-1B 21 S365082613
40012721 5-5 16 A0863080 40012950 3-11 19 A0870508 40028196 10-8B 25 S365082613
40012726 9-7A 8 A0677315 40012987 10-8A 2 A0711065 40028196 10-14 10 S365082613
40012733 8-1A 8 A0640103 40012987 10-8B 4 A0711065 40028198 10-13B-1 27 S365102613
40012733 8-1B 8 A0640103 40013007 3-16 1-8 Al1292176 40028202 2-2 28 S365123013
40012735 8-1C 4 A0640015 40013012 7-3 8 A1670270 40028202 10-5B 3 S365123013
40012737 8-1A 9 A0640028 40013016 3-15 1~-5 A1291299 40028204 6-1 2 S365164013
40012737 8-1B 9 A0640028 40013019 3-17 6-9 A1292260 40028580 10-3B 12 S202081211
40012737 8-1C 5 A0640028 40013027 4-1 20~24 |A1326073 40028650 10-9A 7-5 S219502011
40012761 10-14 7 A0610083 40013033 7-2 14 A1670272 40028658 8-3 8 S$219602011
40012762 9-7C 7 A0691110 40013036 5-2-1 31 3A1400004 40028658 10-8A 9 S219602011
40012763 9-7C 8 A0691111 40013039 3-5-2 11-13 ' A1283198 40028658 10-8B 24 S$219602011
40012774 9-7B 6 A0621024 40013040 3-12 1~-3 A1288044 40028659 8-3 9 S219603011
40012776 3-4 14 A0610159 40013041 3-18 4~6 A1291248 40028660 10-7 15 S$219603511
40012791 5-5 9 A0611040 40013051 3-11 8-9 A1283166 40028661 10-11B 22 S219604011
40012792 9-13A 6 A0730009 40013073 4-2 1 A1324101 40028667 10-6B 8 S220504511
40012798 2-1A 12 A0641005 40027824 10-11A 7 A1877077 40028667 10-6B 20 S220504511
40012798 2-1B 12 A0641005 40027836 2-1A 19 A1877079 40028674 10-1A 25 S$220802511
40012824 3-10 14 A0653232 40027836 2-1B 19 A1877079 40028674 10-1B 25 S220802511
40012825 5-2-1 5 A0870452 40027836 10-5 15 A1877079 40028675 10-5 16 S$220803511
40012826 5-2-1 5 A0870455 40027836 10-5B 6 A1877079 40028675 10-6A 7 S220803511
40012827 5-2-1 5 A0870458 40027836 10-6A 8 A1877079 40028675 10-6B 9 S$220803511
40012836 3-5-1 37 A0870501 40027836 10-6B 7 A1877079 40028675 10-6B 16 S220803511
40012836 3-5-2 27 A0870501 40027836 10-6B 15 A1877079 40028675 10-10 21 S$220803511
40012836 3-6 30 A0870501 40027836 10-7 13 A1877079 40028676 10-5 17 S220804011
40012836 3-11 19 A0870501 40027836 10-10 15 A1877079 40028676 10-7 17 S$220804011
40012837 3-5-2 27 A0870505 40027836 10-11A 9 A1877079 40028677 10-7 18 S220807011
40012837 3-11 19 A0870505 40027836 10-11B 17 A1877079 40028706 10-10 17 S227401211
40012845 3-4 16 A0610168 40027838 10-10 16 A1970309 40028707 8-4B 19 S227401611
40012845 9-1 11 A0610168 40027838 10-13B-1 |21 A1970309 40028708 8-3 23 S227402511
40012856 5-2-2 11 A0652582 40027846 10-14 6 A1870437 40028709 8-1A 23 S227403011
40012856 5-2-3 11 A0652582 40027847 10-11A 5 A1877075 40028709 8-1C 12 S227403011
40012874 3-10 22 A05171520 40027958 5-2-1 32 S101127043 40028711 8-1C 14 S227503011
40012875 8-1A 15 A0640083 40027974 5-5 20 S101146543 40028711 8-4A 2 S227503011
40012875 8-1B 15 A0640083 40028157 6-2A 35 S363080013 40028719 10-15 15 S301060043
40012880 2-6 10 A0710037 40028157 10-5 18 S363080013 40028720 3-14 40 S301080013
40012881 9-7C 14 A0711070 40028157 10-7 19 S363080013 40028720 9-7C 12 S301080013
40012884 3-12 7 A0651253 40028157 10-11B 23 S363080013 40028721 3-3 14 S301080043
40012885 5-5 8 A0661073 40028158 2-2 7 S363100013 40028721 3-16 10 S301080043
40012886 8-3 19 A0751005 40028158 3-3 10 S363100013 40028721 7-2 8 S301080043
40012887 7-2 3 A0740010 40028158 3-14 37 S363100013 40028725 10-11A 14 S301120013
40012887 8-3 22 A0740010 40028158 3-17 8 S363100013 40028726 3-16 13 S301120043
40012889 8-3 20 A0751006 40028158 9-7A 7 S363100013 40028726 5-2-1 36 S301120043
40012891 6-2A 16 A0640009 40028158 10-9B 12 S363100013 40028726 5-2-2 16 S301120043
40012891 6-2B 16 A0640009 40028159 3-15 18 S363120013 40028726 5-2-3 16 S301120043
40012891 8-1A 10 A0640009 40028160 10-15 10 S363140013 40028727 5-5 21 S301140043
40012891 8-1B 10 A0640009 40028161 3-16 5 S363160013 40028727 10-15 11 S301140043
40012891 8-1C 6 A0640009 40028161 5-6 6 S363160013 40028747 2-4A 13 S302100043
40012897 5-5 11 A0610281 40028161 5-6 16 S363160013 40028747 2-4B 15 S302100043
40012903 9-12 8 A05104093 40028163 3-15 4 S363200013 40028747 9-7A 13 S302100043
40012904 9-12 7 A05133116 40028163 3-17 18 S363200013 40028749 10-3B 13 S302120053
40012917 3-5-1 30 A0869070 40028163 3-17 23 S$363200013 40028752 5-6 21 S302160043
40012918 3-5-1 22 A0869090 40028164 7-2 15 S363240013 40028753 5-6 22 S302180043
40012920 3-5-1 3 A0653002 40028168 9-7B 16 S364060013 40028768 4-1 21 S305080043
40012921 4-1 5 A0653004 40028168 9-7C 16 S364060013 40028768 9-7A 30 S305080043
40012926 3-5-1 35 A0863051H1 40028169 2-2 30 S364080013 40028769 2-4B 19 S305100013
40012928 3-6 11 A0863064H1 40028169 10-5B 5 S364080013 40028861 4-2 16 S$105082043
40012929 5-4 20 A0863070H1 40028171 7-2 19 S364100013 40028873 9-1 2 S105124543
40012932 6-3 5 A0869044 40028171 7-3 6 S364100013 40028876 9-1 5 S105126043
40012933 3-9 3 A0869060 40028172 10-8B 26 S364120013 40028880 9-1 4 S$105129543
40012934 3-9 4 A0869061 40028175 7-1 14 S364120053 40028884 9-5A 4 S107103033
40012946 5-2-1 5 A0870451 40028179 9-10 13 S364160053 40028884 9-5B 4 S107103033
40012949 3-5-1 37 A0870502 40028181 9-14A 12 S364200013 40028885 7-1 9 S107103043
40012949 3-5-2 27 A0870502 40028181 9-14B 14 S364200013 40028896 9-10 10 S107144543
40012949 3-6 30 A0870502 40028195 9-7B 10 S365082213 40028901 2-3 2 S$139082523
40012949 3-11 19 A0870502 40028196 2-1A 21 S365082613 40028906 10-13B-2 |20 S$151062533
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40028907 10-9A 7-3 S153051213 40028970 10-11B 19 S155081633 40029004 10-12B 6 S159081633
40028908 2-1A 7 S$153051613 40028971 2-2 10 S$155082033 40029004 10-13B-1 |31 S$159081633
40028908 2-1B 7 S153051613 40028971 2-4A 10 S155082033 40029005 10-12B 7 S159082013
40028909 5-2-1 4 S$153061233 40028971 2-4B 3 S155082033 40029006 2-3 7 S$159082033
40028910 9-7C 2 S153061633 40028971 8-1A 22 S155082033 40029006 3-15 13 S159082033
40028913 6-2A 36 S$153063033 40028971 8-1C 9 S155082033 40029006 8-4A 13 S$159082033
40028913 9-5B 32 S153063033 40028971 8-2 5 S155082033 40029006 9-7A 34 S159082033
40028914 3-17 26 S$153063533 40028971 8-5 11 S155082033 40029006 9-12 18 S$159082033
40028915 9-5A 33 S153064033 40028971 9-15 11 S155082033 40029006 10-13A-2 |23 S159082033
40028919 3-17 14 S$153081633 40028971 10-9C 14 S$155082033 40029006 10-14 11 S$159082033
40028919 9-1 7 S153081633 40028971 10-11B 20 S155082033 40029009 2-1A 20 S159083033
40028919 9-8 17 S$153081633 40028973 2-5A 4 S155082533 40029009 2-1B 20 S$159083033
40028921 2-5B 9 S153082033 40028973 9-7A 4 S155082533 40029015 5-6 19 S167163023
40028921 9-7B 12 S$153082033 40028973 9-10 5 S155082533 40029016 5-6 20 S$167183023
40028923 3-1 3 S153082533 40028973 10-1B 22 S155082533 40029021 8-1A 4 S226503511
40028923 4-3 5 S$153082533 40028974 10-9B 11 S155083033 40029021 8-1B 4 S$226503511
40028923 9-4A 7 S153082533 40028975 10-1A 22 S155083533 40029025 8-3 2 S237401611
40028923 9-4B 7 S$153082533 40028975 10-9B 10 S155083533 40029027 6-3 23 S306100043
40028923 9-9 4 S153082533 40028975 10-9C 15 S155083533 40029028 6-3 19 S306120043
40028926 3-16 11 S$153084033 40028976 9-2 2 S$155085033 40029033 10-3A 8 S306160053
40028927 10-8B 22 S153084533 40028978 9-4A 4 S155088033 40029033 10-3B 14 S306160053
40028934 6-2A 34 S$153089033 40028978 9-4B 4 S155088033 40029034 6-1 4 S306180043
40028937 6-3 3 S153102533 40028980 2-5B 10 S155102033 40029040 6-3 20 S313080013
40028939 5-1 2 S$153123533 40028982 10-15 7 S155103533 40029040 8-4A 14 S313080013
40028939 5-2-1 21 S153123533 40028985 8-4A 7 S156102033 40029040 10-13B-1 |33 S313080013
40028941 3-2 13 S$153124533 40028986 2-5B 11 S156102533 40029041 2-2 31 S313080043
40028943 3-2 15 S153126033 40028986 10-1A 23 S156102533 40029041 6-2A 33 S313080043
40028946 4-3 6 S154101633 40028986 10-1B 23 S156102533 40029041 9-2 7 S313080043
40028947 3-5-1 2 S154102033 40028986 10-4A 3 S156102533 40029041 9-6 27 S313080043
40028947 3-5-2 25 S$154102033 40028986 10-4B 3 S$156102533 40029047 3-17 21 S314100013
40028947 3-14 31 S154102033 40028987 10-12A 4 S156103033 40029047 3-18 2 S314100013
40028947 3-15 6 S$154102033 40028987 10-12B 3 S156103033 40029049 7-1 16 S314120013
40028947 4-1 28 S154102033 40028993 10-10 18 S157061613 40029051 3-4 10 S314140013
40028947 6-2A 13 S$154102033 40028993 10-13B-1 |25 S157061613 40029051 6-3 12 S314140013
40028947 6-2B 13 S154102033 40028994 10-10 19 S157081613 40029052 2-6 19 S314160013
40028947 9-5A 39 S$154102033 40028995 2-1A 8 $159061213 40029052 9-10 14 S314160013
40028947 9-5B 36 S154102033 40028995 2-1B 8 S159061213 40029058 3-15 15 S316200013
40028947 9-7A 28 S$154102033 40028997 10-10 20 S$159061613 40029063 2-2 20 S337080013
40028948 2-3 15 S154102533 40028997 10-12A 6 S159061613 40029064 3-15 19 S338120013
40028948 3-10 15 S$154102533 40028997 10-12B 4 S$159061613 40029065 8-4B 18 S343040013
40028948 3-11 36 S154102533 40028997 10-14 8 S159061613 40029067 3-17 27 S343060013
40028948 9-1 10 S$154102533 40028998 8-3 24 S$159061633 40029067 10-13A-2 |19 S343060013
40028949 3-4 9 S154103033 40028998 9-7B 2 S159061633 40029067 10-13B-2 |19 S343060013
40028949 3-7 16 S$154103033 40028998 10-1A 21 S$159061633 40029068 10-12B 8 S343080013
40028949 3-8 17 S154103033 40028998 10-1B 21 S159061633 40029071 8-5 4 S345040013
40028949 3-16 9 S$154103033 40028998 10-13A-1 |10 S$159061633 40029071 9-7C 20 S345040013
40028949 3-18 11 S154103033 40028998 10-13B-1 |26 S159061633 40029071 9-13B 19 S345040013
40028949 5-2-1 25 S$154103033 40029000 2-3 14 S$159062033 40029072 8-1C 13 S345050013
40028949 5-2-2 18 S154103033 40029000 8-1A 5 S159062033 40029072 8-4B 5 S345050013
40028949 5-2-3 18 S$154103033 40029000 8-1B 5 S$159062033 40029072 10-1A 8 S345050013
40028950 9-9 24 S154103533 40029001 8-3 25 S159062533 40029072 10-1A 11 S345050013
40028951 3-10 23 S154104033 40029001 10-13A-2 |18 S$159062533 40029072 10-1B 8 S345050013
40028954 3-15 7 S154105533 40029001 10-13B-2 |18 S159062533 40029072 10-1B 11 S345050013
40028955 9-5A 29 S$154106033 40029004 7-2 17 $159081633 40029072 10-9A 7-6 S345050013
40028955 9-5B 30 S154106033 40029004 8-4B 20 S159081633 40029073 8-3 26 S345060013
40028956 9-3 1 S$154107033 40029004 9-1 17 $159081633 40029073 10-1A 26 S345060013
40028961 5-1 2 S154124533 40029004 9-9 21 S159081633 40029073 10-1B 26 S345060013
40028963 10-11B 18 S$155061233 40029004 10-1A 24 $159081633 40029075 2-3 6 S345080013
40028964 2-2 2 S155061633 40029004 10-1B 24 S159081633 40029075 2-4A 4 S345080013
40028965 10-9A 7-4 S$155062013 40029004 10-4A 4 $159081633 40029075 7-3 10 S345080013
40028968 6-2A 12 S155063033 40029004 10-4B 4 S159081633 40029075 9-4A 6 S345080013
40028968 6-2B 12 S$155063033 40029004 10-6B 18 $159081633 40029075 9-7B 11 S345080013
40028968 9-5A 38 S155063033 40029004 10-8A 8 S159081633 40029075 9-7C 15 S345080013
40028968 9-5B 35 S$155063033 40029004 10-8B 23 S$159081633 40029075 9-13B 3 S345080013
40028969 10-1A 3 S155081613 40029004 10-11B 21 S159081633 40029075 10-1A 29 S345080013
40028969 10-1B 3 S$155081613 40029004 10-12A 5 $159081633 40029075 10-1B 29 S345080013
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40029075 10-5B 8 S345080013 40029193 9-6 6 S801009010 40029280 9-1 25 S810050001
40029075 10-14 9 S345080013 40029194 9-3 6 S801010011 40029282 3-6 9 S810055001
40029076 2-2 11 S345080043 40029196 3-14 25 S801010A10 40029284 7-1 6 S810058001
40029076 2-3 4 S345080043 40029199 3-14 3 $S801012010 40029285 3-5-2 11 S810070001
40029080 2-5B 12 S346100043 40029201 9-13B 14 S801014010 40029290 3-7 14 S$811028001
40029080 9-4B 6 S346100043 40029202 9-8 2 $S801014020 40029290 3-9 7 $811028001
40029080 10-8B 3 S346100043 40029203 3-13 11 S801015010 40029290 3-10 2 S$811028001
40029080 10-11A 13 S346100043 40029204 3-15 2 $S801016010 40029290 3-11 20 S$811028001
40029082 10-9B 13 S362100013 40029204 3-17 16 S801016010 40029293 6-3 7 S811037001
40029083 5-5 22 S$362140013 40029204 4-1 19 $S801016010 40029295 3-9 5 S$811047001
40029083 9-10 9 S362140013 40029204 9-2 3 S801016010 40029296 3-8 1 S811052001
40029085 5-6 25 S368160013 40029204 9-6 19 $S801016010 40029296 3-12 11 S$811052001
40029087 10-5B 4 S373120023 40029206 6-2A 6 S801018010 40029296 3-18 9 S811052001
40029091 3-5-2 19 S405061610 40029206 9-5A 32 $S801018010 40029298 3-5-1 32 S$811055001
40029092 3-1 4 S421061210 40029206 9-5B 5 $S801018010 40029298 3-7 9 S811055001
40029096 5-2-1 20 S421132023 40029206 9-8 11 $S801018010 40029299 3-12 16 S$811062001
40029102 3-2 14 S423102010 40029206 9-8 15 S801018010 40029300 3-5-1 11 S811068001
40029102 3-4 12 S423102010 40029208 4-1 18 S801021010 40029301 3-5-1 8 S$811072001
40029102 5-5 17 S423102010 40029208 7-1 13 S801021010 40029301 3-5-2 1 S811072001
40029102 7-1 17 S423102010 40029209 3-14 5 $S801022010 40029301 3-6 25 S$811072001
40029107 10-1A 27 S427085023 40029210 3-5-2 18 S801024010 40029301 3-7 12 S811072001
40029107 10-1B 27 S427085023 40029212 5-2-1 12 S801030010 40029301 3-11 11 S$811072001
40029108 3-3 9 S427102013 40029217 3-12 8 S801046010 40029304 5-4 17 S811090001
40029108 3-14 38 S427102013 40029220 3-5-1 7 S801062010 40029311 6-2A 19 S813035001
40029111 10-15 12 S427148023 40029220 3-5-2 2 S801062010 40029311 6-2B 19 S813035001
40029120 2-2 16 S441251613 40029220 3-11 12 S801062010 40029312 9-7B 7 S$814004003
40029121 3-3 11 S441252013 40029222 3-12 5 S802040010 40029314 9-2 9 S814006003
40029121 7-2 20 S441252013 40029222 4-3 4 $S802040010 40029314 9-6 5 S814006003
40029121 7-3 7 S441252013 40029224 9-1 22 S802050010 40029314 9-7A 29 S814006003
40029127 6-1 1 S441403613 40029228 4-3 3 S802075010 40029314 10-11B 24 S814006003
40029127 9-14A 9 S441403613 40029228 5-2-1 35 S802075010 40029315 10-5 6-4 S814007003
40029127 9-14B 11 S441403613 40029229 4-1 3 $802080010 40029316 9-7A 6 S$814008001
40029129 3-3 8 S443050013 40029229 5-2-1 18 $S802080010 40029318 9-6 15 S814009003
40029130 2-2 5 S443060013 40029231 5-2-1 28 $S802095010 40029318 9-7C 13 S814009003
40029130 9-7B 17 S443060013 40029232 4-1 8 S802110010 40029322 9-10 2 S814015003
40029130 9-7C 17 S443060013 40029248 9-5A 30 $S804030010 40029326 2-5A 13 S901009013
40029131 10-1A 28 S443080013 40029248 9-5B 31 S804030010 40029352 10-7 14 S101089043
40029131 10-1B 28 S443080013 40029249 9-1 8 S804032010 40029368 2-6 8 $101104543
40029132 2-2 8 S443100013 40029251 3-14 28 S804036010 40029381 5-2-2 24 S101123043
40029132 3-14 36 S443100013 40029252 5-2-2 12 S804060010 40029381 5-2-3 24 S101123043
40029132 3-17 9 S443100013 40029252 5-2-3 12 S804060010 40029395 10-3A 6 S101143543
40029132 9-12 13 S443100013 40029254 3-10 16 $S804070010 40029395 10-3B 8 S101143543
40029134 10-15 13 S443140013 40029256 3-5-1 4 S804080010 40029397 9-10 16 S101144043
40029148 7-2 5 S445084012 40029257 3-11 35 $S804085010 40029399 2-6 3 S101144543
40029150 2-2 18 S446032012 40029258 3-17 17 S810010001 40029399 3-4 8 S101144543
40029151 7-2 12 S446032510 40029258 4-1 24 S810010001 40029399 9-11 7 S101144543
40029153 3-12 3 S446033210 40029258 9-13B 6 S810010001 40029407 10-15 8 S101149043
40029155 9-9 6 S446041613 40029259 2-6 12 $810012001 40029446 5-5 19 S$102141443
40029159 9-6 13 S446042212 40029259 9-7A 19 S810012001 40029469 9-8 8 S103125043
40029162 3-12 2 S446053210 40029261 3-16 6 $810016001 40029475 5-6 17 S103163543
40029164 4-1 15 S446054012 40029261 10-13B-1 |29 S810016001 40029476 2-1B 23 S103164043
40029167 3-13 6 S446062510 40029265 3-15 5 $810020001 40029476 9-14B 4 S103164043
40029167 3-14 10 S446062510 40029265 6-3 6 S810020001 40029476 10-15 16 S103164043
40029168 9-7A 10 S446062512 40029266 9-6 21 $810020003 40029477 10-3B 9 S103164543
40029170 3-15 9 S446063210 40029271 3-12 9 S810025001 40029478 10-15 17 S103165043
40029171 3-14 8 S446063212 40029271 3-14 6 $810025001 40029480 9-11 3 S103166053
40029171 10-13B-1 28 S446063212 40029271 7-2 16 S810025001 40029482 9-10 12 S103167043
40029172 3-14 34 S446063512 40029272 3-5-2 24 $810028001 40029483 5-6 18 S$103183543
40029174 4-2 14 S446065010 40029273 3-8 3 S810030001 40029486 10-3B 10 S104121153
40029175 5-3 11 S446065012 40029273 3-9 2 $S810030001 40029489 2-6 14 S104141443
40029177 3-17 15 S446083212 40029273 3-10 19 S810030001 40029490 10-3A 7 S104161053
40029178 7-3 4 S446083612 40029273 3-11 38 $S810030001 40029490 10-3B 11 S104161053
40029179 4-1 14 S446084012 40029273 3-12 15 S810030001 40029491 10-15 14 S163062043
40029184 9-12 6 S446132812 40029274 3-12 19 $810032001 40029495 4-1 22 S$163085043
40029187 12-1A 35 S466321010 40029275 5-4 6 S810035001 40029495 9-2 6 S$163085043
40029187 12-1B 35 S466321010 40029276 3-10 20 $S810036001 40029496 9-7A 32 $163086043




Aol (INDEX)

=X (SN5255)

BEHS Ogfxl | = BEHS BEHS agfx | £&w HEEHS BEHS Ogfxl | =W BEHS

PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO. PART NO. FIG. NO. Key No PART NO.
40029501 5-2-1 37 S163124043 40034148 2-1A 2 A1040195 40156942 9-15 18 A1829059
40029501 5-2-2 15 S$163124043 40034148 2-1B 2 A1040195 40156961 9-15 19 A1823367
40029501 5-2-3 15 S163124043 40034184 10-13B-1 |7 A1869012
40029523 4-1 2 $165102543 40034185 10-7 21 A1869015
40029528 10-9B 9 S166101243 40034186 10-13B-1 |13 A1869053
40029535 9-7B 15 S$223403011 40034187 10-8B 21 A1869055
40029546 2-2 19 S361080013 40034189 10-14 2 A1870491
40029546 6-2A 32 S$361080013 40034195 12-1A 2 A1980683
40029546 7-3 9 S361080013 40034195 12-1B 2 A1980683
40029546 9-2 13 S$361080013 40034850 5-2-1 5 A0870453
40029546 9-7C 11 S361080013 40034851 5-2-1 5 A0870454
40029546 10-13B-1 34 S$361080013 40034852 5-2-1 5 A0870456
40029549 2-4A 12 S361100013 40034853 5-2-1 5 A0870457
40029549 2-4B 14 S$361100013 40036061 5-3 4 A1324060
40029549 2-6 7 S361100013 40036062 5-3 7 A1324062
40029549 3-6 28 S$361100013 40036070 5-3 1~11 A1400210
40029549 5-2-2 22 S361100013 40036071 5-3 1 A1400214
40029549 5-2-3 22 S361100013 40036072 5-4 4 A1400215
40029549 7-1 10 S361100013 40036073 5-4 7 A1400216
40029549 9-5A 3 S$361100013 40036074 5-4 12 A1400217
40029549 9-5B 3 S361100013 40036075 5-4 15 A1400218
40029549 9-7A 16 S$361100013 40036076 5-2-1 1~-14 A1400244
40029551 5-1 4 S361120013 40036081 5-2-2 2 A1402062
40029551 5-2-1 33 S361120013 40036081 5-2-3 2 A1402062
40029551 5-2-2 26 S361120013 40036083 5-4 5 A1402074
40029551 5-2-3 26 S$361120013 40036250 8-5 10 S155063533
40029551 7-1 15 S361120013 40036318 8-5 5 A1829012
40029551 9-1 3 S$361120013 40036320 9-15 2 A1829037
40029551 9-8 9 S361120013 40036321 9-15 5 A1829040
40029551 10-3B 15 S$361120013 40036322 9-15 3 A1829042
40029551 10-11A 15 S361120013 40036323 9-15 4 A1829043
40029553 2-6 2 S361140013 40036342 9-13B 21 A1896384
40029553 3-4 11 S361140013 40036343 9-15 6 A1896403
40029553 6-3 11 S$361140013 40036358 9-13B 20 A3340046
40029553 9-10 17 S361140013 40038188 5-5 2 A1480075
40029553 9-11 6 S$361140013 40049545 5-6 7 A1494010
40029553 10-3A 9 S361140013 40049924 9-15 20 A1829010
40029553 10-3B 16 S$361140013 40049929 9-15 15 A1829057
40029553 10-15 9 S361140013 40049939 9-13B 7 A1896491
40029555 2-1B 24 S$361160013 40050015 8-5 7 A1825147
40029555 2-6 18 S361160013 40050191 10-6B 6 A1869121
40029555 5-6 5 S$361160013 40050192 10-6B 14 A1869122
40029555 5-6 15 S361160013 40050194 10-6B 19 A1869124
40029555 5-6 23 S361160013 40050195 10-7 12 A1869125
40029555 9-11 2 S361160013 40056818 9-13B 4 S163041613
40029555 9-14B 3 S361160013 40056826 8-5 3 S227405011
40029555 10-3A 10 S361160013 40056827 9-13B 5 S301040013
40029555 10-3B 17 S361160013 40059866 8-3 10 A1750119
40029555 10-15 18 S361160013 40067304 9-15 10 A1829047
40029556 5-6 24 S$361180013 40067305 9-15 9 A1829048
40029558 3-17 22 S361200013 40073624 8-4A 4 S309050013
40029558 7-2 21 S$361200013 40094781 8-5 6 S157051013
40029565 3-3 7 S363050013 40150893 9-15 1-8 A1829054
40029567 2-2 15 S363060013 40151504 8-5 9 A1829071
40032481 5-6 9 A1495015 40153490 9-15 12,17 'A1EMS509
40032483 9-13B 13 A1630157 40153491 9-15 16~18 A1EMS513
40032516 8-5 1 A1730189 40153492 9-15 19,17 ' A1EMS514
40032666 8-5 8 A1829088 40154351 9-15 13 A1823357
40032898 9-13B 15 A1896374 40156841 9-15 14 A1823358
40032899 9-13B 18 A1896375 40156850 9-15 8 A1829046
40032900 9-13B 8 A1896463 40156860 9-15 7 A1829056
40032901 9-13B 2 A1896490 40156890 6-2A 21 A1630317
40032902 9-13B 9 A1896500 40156890 6-2B 21 A1630317
40032903 9-13B 1 A1896501 40156918 9-13B 22 A1896562
40032904 9-13B 1~18 A1896502 40156927 9-15 1 A1829055
40032909 9-13B 22,23 |A1896561 40156939 9-15 12 A1829058




